INGERSOLL-RAND

OPERATING & MAINTENANCE MANUAL
with spare parts list

MANUAL D'UTILISATION ET D'ENTRETIEN
avec catalogue de pieces detachees

BEDIENUNGS-UND WARTUNGSANLEITUNG
mit ersatzteilliste

LIBRO D'USO E MANUTENZIONE
con lista ricambi

Doosan purchased Bobcat Company from Ingersoll-Rand Company in MANUAL DE MANEJO Y MANTENIMIENTO
2007. Any reference to Ingersoll-Rand Company or use of trademarks, . R

service marks, logos, or other proprietary identifying marks belonging . con Lista de Repuestos
to Ingersoll-Rand Company in this manual is historical or nominative
in nature, and is not meant to suggest a current affiliation between
Ingersoll-Rand Company and Doosan Company or the products of
either.

FROM | TO lally Jua ) o
645501 | | 646000 Snd! pdad L5 ps

SERIAL No. RANGE



Doosan
Disclaimer


INGERSOLL-RAND

PARTS BOOK C.P.N. 92087394

iISSUE No. 2

DATE : May 1986 Revised (10-12)

OPERATING & MAINTENANCE MANUAL

MANUAL D'UTILISATION D'ENTRETIEN

BEDIENUNGS.-UND WARTUNGSANLEITUNG

LIBRO D'USO E MANUTENZOINE

MANUAL DE MANEJO Y MANTENIMIENTO


Doosan
DATE OCTOBER


INDE X

TABLE DES MATIERES INBALTSVERZEICHNIS INDICE INDICE J,.,J_Q,AJI'
SECTION 1 SECTION 1 ABSCHNITT 1 PARTE 1 SECCION 1 \ it
GENERAL DATA CARACTERISTIQUES ALLGEMEINE DATEN CARATTERISTICHE OATOS GENERALES bole Silans

GENERALI .

SECTION 2 SECCION 2 ¥ et

SECTION 2 Fonctionnemem ABSCHNITT 2 PARTE 2 i sl
H Bedienun Funcionamiento -

Operation Avant de démarrer 9 Modo d impi oG
Betore Starting Démarrage Vor dem Start 0do G IMPlego Antes de |la puesta en march L
Starting Unit Arrét 9 Anlassen Prima del I'awiamento Puesta en marcha dids
Stopping Abstellen Awrarnen tg o . Paiada i

SECTION 3 Verilica spiafindicatori

gt

SECTION 3 Lubrification ABSCHNITT 3 Areesto SECCION 3 S
Lubrication Généralités SChm‘E’fJ"Q PARTE 3 Lubricacién Eas
General Vidange d'huile compresseur Allgememes" Lubrificazione General . aaall o J}:.
Compressor Oil Change Huile moteur Kompressor dlwechse! . Generalitd Cambio de aceite compresor e :‘ =
Engine Lubricating Ol Narmalisation lubrifiants g‘;’“’""h e Cambio olio compressor chitf{ll_ubr:lcame' ";o_tor ‘ i
tubricant Specifications vorscnrdtten Olio Motore specificaciones lubricante e

SECTION 4 4 Tabella specifiche lubrificanti i
SECTION 4 Entetien AascHNITT SECCION 4 L
Maintenance Généralités Al enlgines PARTE 4 Mantenimiento Siah
General Circuit de récupération Oirgi.icHauHAbscheide! Manutenzione ngeral i A
Scavenger Line Filtre 3 huile compresseur Kompressorgifilt Generalita L!_nea de r'ecupefﬂc'én S L
Compressor Qil Filter Elément séparateur d'huile Komgressorélabs?:'heide-- Tubo di ricupero Filtro aceite compresor . s IL.;'_,;‘ a
Compressor Oil Separator compresseur element Filtro olio compressore Elemento separador aceite ) ol ;J

Element Huile compresseur Kompressor 6i Elemento_ filtrante del compresor ol

Compressor Oil Pneumatiques-pressions Reiten/Reifendriicke serbatoic separatore Aceite compresor " all Ll
Engine Oil Filter QOlio compressor Neumaticos/presidn neumaticos i,

Protective Shutdown Systemn
Battery

Air Filter Elements
Cooling Fan Drive
Compressoy Qil Cooler
Hoses

Fuel Tank

Running Gear

SECTION S

Speed & Pressure Regulator
Adjusting Instructions

SECTION G
Trouble Shooting

Sécyrités entrainant 1'arrét
du groupe
Batterie
Eléments filtre A air
Entrainmeant du ventilateur de
refraoidissament
Réfrigérant d’huile compresseur
Flexibles
Réservoir de gazole
Engsemble de marche
SECTION S
Régulateur vitesse-pression
Régtages

SECTIONG -
Dépannage

Sicherheitsabschaltsystem
Batterie

Ventilatarantrieb
Kompressorolkihler
Schlduche

Kraftstofftank

ABSCHNITT 5

Druck- und Drehzahiregler
Einstellung

Laufwerk

ABSCHNITT 6
Fehlersuche
Fehlersuchetabelle
Schaltplan

Pressione pneumatici

Sisterna d’arresto di sicurezza
Batteria

Regolatore di pressione e velocita
Filtri aria

Ventola di ralfreddamento
Radiatore olio compressore
Tubazioni

Serbatoia nafta

PARTES
Regolatore di pressione
Istruzioni per la taratura

Tren rodante

PARTE 6

Guasu

Tabella del guasto
Schema impianto elettrico

" Sisterna de parada protectora

Bateria

Filtro combustible motor
Regulador de vetocidad y presién
Vilvula descargadora

Impulso ventitador refrigeracian
Mangueras -
Tanque combustible

SECCION 5

Regulador velocidad y presion
Instrucciones para ajustes
Organi di trasmissione
SECCIONSG

Localizacidn de averids

HJERTRCy o
NIRRT
i gl

Al yhl c-:_.a _._ln.s
S
daaall ;3w
e

gl s

e i
haalyie N G
daadt ol

hy]]
_u-i-'_,:L.aoJ,.Li
Lokia

AU sl by uf Ll
P (U R
Pl o i das

INGERSOLLRAND




INDEX TABLE DES MATIERES INHALTSVERZEICHNIS INDICE INDICE e _pad!
SECTION 7 SECTION 7 ABSCHNITT 7 CAPITOLO 7 SECCION 7 Mol
PARTS LIST RECHANGES ERSATZTEILVERZEICHNIS ELENCO DEI COMPONENT! LISTA DE PIEZAS St Cl.n.,b
7.1 Drivers 7.1 Eléments moteurs 7.1 Antrieb 7.1 Gruppo Motore 7.1 Impulsadores Gt 1=y
Engine Moteur Motor Motore Motor 4ol
Exhaust Echappement Auspuff Sistema di scarico Escape . palalt
-uel System Systéme combustible Trenhstof.faniagel Sisterna del carburante Sistema cel combustible appll gl
7.2 Air End 1.2 Echappement air 7.2 Verdichterteil 7.2 Gruppo Compressore 7.2 Compresor NIV B
Air End Echappement air Verdichterteil ; Compresor Ayl

1.3 Air Intake System
7.4 Regulation
Unloader

Air Piping

Discharge Piping

Air Cylinders

7.5 Cooling System
Fan

Cooler

Separator Tank

Oif Piping

Qil Temp Bypass Valve
7.6 Control and monitoring
system

Battery

Wiring Harness
Instrument Panel
Control Pane!

7.7 Sub Assambly
Truck Frame

Sheet Metal

Decals

7.8 Trailer Equipment
Running Gear

7.9 Fasteners and
Recommanded Spares

7.3 Systéme d’admission air

7.4 Réglage

Déchargeur

Tuyauterie air

Cylindres air

7.5 Systéme refroidissement

Ventilateur

Refroidisseur

Réservoir séparateur

Tuyauterie huile

Soupape dérivation temp. hutle

7.6 Contrile et systéme de
contrile

Batterie

Faisceau de cablage

Panneau instruments

Panneau de contrile

7.7 Sous-ensemble

Chaéssis camion

Feuille mé1al

Auto-collants

7.8 Equipement remorque

Equipement de marche

7.9 Fixations et piéces de
rechange recommandées

7.3 LufteintaBB-System

7.4 Regelung

Druckregler

Luftleitungen

Abgasleitungen

Lufizylinder

7.5 Kiihisystem

Geblase

Kiihler

Abscheider-Tank

Glleitungen

Gltemperatur Umgehungsventil

7.6 Kontroll- u,
Uberwachungsanlagen

Batterie

Kabelbaum

Instrumententafel

Steuerfeld

7.7 Sekundire Untergruppen

Wagenrahmen

Leichimetall

Abziehbilder

7.8 Anhangerzubehir

Laufwerk

7.9 Befestigungsteile und
empfohlene Ersatzteile

Gruppo compressore

7.3 Sisterna di Ammissione

7.4 Regolazione

Valvola di scarico

Tubature aria compressa

Tubature di scarico

Cilindri per aria compressa

7.5 Sistoama di Raffreddamento

Ventola

Refrigerante

Serbatoio separatore

Tubature dell'Qlio

Valvola temperatura olio

7.6 Sistema di Comando e
Controllo

Batteria

Cablaggic

Pannello strumenti

Pannello di comando

7.7 Sottogruppi

Telaio rimarchio

Lamiere metalliche

Adesivi

7.8 Dispaositivi di Traino

Parti mobili

7.9 Dispositivi di Fissaggio e
Pezzi di Ricambio Consigliati

7.3 Sistema toma de aire

7.4 Regulacion

Descargador

Tuberia de aire

Tuberia descarga

Cilindros de aire

7.5 Sistema de enfriamiento

Ventilador

Enfriador

Tanque separador

Tuberia aceite

Valvula de desvio temperatura
aceite

7.6 Sistema de control y
regulacion

Bateria

Mazo de cables

Tablero de instrumentos

Tablero de control

7.7 Subconjuntos

Armazdn de camién

Chapa metalica

Calcomanias

7.8 Equipo del remolque

Tren rodante

7.9 Abrazaderas y repuestos
recomandados

-l:‘l .__u..-fU» Y-v
{..,]f-'.:h £-v
ks
Ayt ._,__:1;1
s at _‘___;L‘,I

M
d’_jl o yade
bt el ooy
L!-:_.‘
fy
Ll g ol
_-_:_-_N —li!
e b Ll s
G J1y i s 1
4y
Hyy __LL-»
Sy
falali im !
it pill d gl V¥
FTURTIN
RiteR
i, shill Sibias A-Y
Latoll ad
e g 1 S iy bt A4 -

ol

INGERSOLLRAND




FOREWORD

AVANT — PROPOS

VORWOHT

PREFAZIONE

INTRODUCCION

in preparing this multitanguage
publication, every effort has
bueen made to provide sufticient
information to permit an opera-
tor to perfarm his duties so as to
receive maximum performance
and trouble free service from
the compressor, All classes of
equipment, regardless of how
well built, require a certain
amount of attention, The pur-
pose of this publication is to
acquaint an operator with the
functions, operation and servic-
ing of the various components,
which were built with the very
best of materials and workman-
ship, to obtain maximum life
from the compressor,

Before starting the compressor
the instructions should be care-
fully read to obtain a thorough
knowledge of the duties to be
performed. Take pride in the
compressor, keep it clean, and
in good mechanical condition,
For major servicing, not covered
in this publication, consult your
nearest ingersoll-Rand Company
Branch office, or the distributor
from whom the compressor vwas
purchased . Correspondence with
a branch office, or distributor,
must always specily the serial
number ot the compressor as
well as the model.

Tous nos efforts ont é1é apportés
dansla composition de cette
brochure en wvue dinformer
I'utitisateur ayussi complétement
que possible et de lui permerttie
ainsi d'obenir le maximum de
rendement.

Tous les équipements sans
exception, quelle que soit leur
fabrication, exigent un minimum
d'artention.

Le bui de cetie brochure est de
familiariser I'utilisateur avec les
fonctions, travail et lubrification
des différents composants de ta
machine, lesquels ont é1é
fabriqués avec des matériaux de
premier choix et ume main
d’'oeuvre des plus qualifiées, dans
le but de piolonger au maximum
la vie du compresseur.

Avant la mise en route de la
machine, il importera de lire
attentivement les instructions
afin davoir une connaissance
parfaite  des consignes &
respecter.

Il faut que Vutilisateur soit fier
de son compresseur el qu’li le
garde dans un état impeccable de
propreté et de fonctionnement.

Pour des réparations importantes
non décrites dans ce manuel,
consulter le plus proche bureau
de la Compagnie Ingerso!l-Rand
ou le Distributeur chez wui le
compresseur a dté acheré. Dans
1oute correspondance, précisez
bien te type du compresseur et
son numéro de série.

Diese mehrsprachige Anleitung
soll dem Bedienungspersonal
alles Wissenswerte ibar die
Wartung und einen stérungs-
freien Betrieb vermitteln. Die
einselnen beschreibungen sollen
mit der Funktion, Bedienung
unr' Wartung vertraut machen,
um eine optimale Leistung und
lange Lebensdauer des Gerites
zu gewihrleisten.

Die Anleitung scllte vor der
Inbetriebnahme des Kompressor
sorgfaltig gelesen werden, um
die erforderliche Bedienung und
fachgerechte Wartung genau
kennenzulernen.

Fir weitere Hinweise, die nichi
in dieser Anleitung enthalten
sindd, wenden Sie sich bitten an
den zentralen Kundendienst in
der Hauptverwaltung der
Ingersoli-Rand GmbH, Robert-
Zapp-Str. 7, 4030 Ratingen, Tel.
02102-40561, F5 8585006.

Geben Sie bei Anfragen immer
die Serien-Nr, und den Typ des
Kompressots an.

o2

Nella stesure di quest: pub-
blicazione in pid lingue si v fatto
ogni sforzo per dere all Operatore
tutte le informazioni necessarie
per ottenere dalla macchina le
migliori  prestazioni . con il
massimao rispettodelle condizioni
d'uso e manutenzione.

Ogni macchina, per bein costruita
che sia, richiede sempre sicune

glementan operazioni di
manutenzione. Lo scopo di
questa pubblicazione é di

familiarizzare |'operatore con la
manutenzione della macchina, la

lubrificazione di tutti i suoi
compenenti costruiti con
materiali selezionati ed

assemnblati de manodopera
qualificate, il tunto et line di
oftenere la messima durata del
Vostro compressore,

Prima di avviare il compressore
¢ opportuno leggere atienta-
mente le istruzioni al fine di
conascere  sufficientemente e
reali prestazioni a caratteristiche
della macchine. Cercate di
curare il Vostro compressore,
mantenetelo pulito e in buone
condizioni  meccaniche.  Per
ulteriori e pia precise consigli
sulla manutenzione non riportati
su questa pubblicazione, consul-
tate il rappresentante o la filiale
Ingersoll-Rand pifi vicina. Per
qualsiasi contatta ¢ corrispon-
denza con le filiah o il
rappresentante Ingersol-Rand si
dovrd sempre specificare il
modello detla macchina e il suo
numerog di matricola.

Se ha preparado este manuat
con sumo cuidado con el
propdsito de dar al operario toda
{a informacion necesaria para el

rendimiento  méximo, y sin

averias, del compresor. Todo
equipo, aunque sea de la mejor
fabricacidn, exige atencidn. Ei
objeto de esta publicacion es el
de hacer conocer al operario las
funciones, tas operaciones y el
mantenimiento de los distintos
componentes, los cuales han
sido fabricados con elementos vy
mano de obra de primera
calidad, para asi prolonger al
maximo ta vida del compresor.

Antes de la puesta en marcha de
la maquina hay que leer con
atencidin las instrucciones, para
asi tener un perfecto conoci-
miento de las medidas que hay
que tomar. El operario debe
estar orgulloso de su compresor,
manteniéndolo en un estado
impecable de
funcionamiento. Cuando sea
necesario tealizar un servicio de
revisibn mayor, no incluida en
esta  publicacion, se  debe
consultat  a la Oficina de
tngersoll-Rand mds proxima, o
al distribuidor donde se compro
el compresor. Cada vez que se
haga una consulta la corespon-
dencia debe especificar tanto et
modelo como el niamero de serie
del compresor,

limpieza y de

Sdet a0 L ! R
RUE L S LS P UL RV
e Y lsad! GBI sl lab
')LG -‘n&L.n.t' - ..LA’E .l-...:u wlans
Lt waait ~ ES eIyt
el G5 _dasy el .
LYY B S R -V v
L alall R EE U P L

[ Y 1L Y

bl

ol

U T S L L7 - 1
PR A e I TR VORT
- -.‘—L:A.-m:.‘n‘ ‘_....J-L’-_‘".il \_L._Aji -
3L s _“.;,i agall em o J_,_I

aa o | N

—s L Al La o cadi Ll_i'-

= _.'_.-.-'b-J'-' Al .L."JL.';;\;' ]
LIS BTV S it P
e 1y sl daasty hilall st

Ciet ! e & Ao «.A..'_’_".S;:,-

L AL S P EY

_jf—l' ——t e A el RS
J Py &

R U S . WL LA
NS bl ;
Wl aa ey mElah e oo
Vs Codt Moo
PN \__’..L s ‘_-‘;'... \.,.._g.].
wes e daecat! LD 3 S,

Lt

INGERSOLL-RAND




80

3597

1080

1444

1907

2337

INGERSOLLRAND




GENERAL DATA CARACTERISTIQUES "TECHNISCHE DATEN
COMPRESSOR COMPRESSUER KOMPRESSOR
Model P175 5D Modele P175 SD Modell P175 5D

Actual Free Air Delivery

Normal Operating Press

Maximum Pressure

Cooling System

Qil Capacity

Operating Ambient Temp
. Range at Sea Level

175cfm 8.2 6 L/S
102 psig 7 bar
114 psig 7.9 bar
QOil Injection

9.1 Ltrs 2 Gals
23% —52%

Débit d'air réel

Pression marche normale

Pression maximum

Systéme de refroidissement

Capacité huile

Temperature ambiante de
marche au niveau de la mer

175¢fmB8.26 L/S
102 psig 7 bar
114 psig 7.9 bar
Injection d’huile
9.1 Ltrs 2 Gals
23°C - 52%C

tatsichliche Luftzufuhr

normaler Betriebsdruck

maximaler Druck

Kihlanlage

Olkapazitat

Betrieblicher Umgebungstemp-
eraturbereich bei Seehohe

175 ¢fm B.2 6 L/S
102 psig 7 bar
114 psig 7.9 bar
Oleinspritzung

9.1 Ltrs 2 Gals
23°C - 82°C

Powaer available at 2500 rpm
Battery

Fuel Tank Capacity

54 bhp 40.3 Kw
128 ah

17.6 Gal 80 Litres

Puissange disponible a 2600 pmn 654 bhp 40.3 Kw
Batterie 128 sh
Capacite du reservoir fuel 17.6 Gal BO Litres

entre
ENGINE MOTEUR MOTOR
Type / Madel Deutz F3L912 Type/Modéle Deutz F3L912 Typ/Modell Deutz F3L912
No. of Cylinders 3 No' de cylindres 3 Anzahl der.Zylinder 3
Qil Capacity 2.5 Gals 11 Litre Capacité huile’ 2.5 Gals 11 Litre Olkapazitat 2.5 Gals 11 Litre
Speed at Full Load 2500 R.P.M. Vitesse 3 pleine charge 2500 R.P.M. Geschwindigkeit bei 2500 R.P.M.
Speed at Idle 1400 R.P.M. Vitesse 4 vide 1400 R.P.M. Vollbelastung
Electrical System 12 Volt Neg Ground Systéme électrique 12 Volt Neg Ground Geschwindigkeit im Leerlauf 1400 R.P.M.

Elektroanlage

Verfugbare Leistung bei 2600 U/min 54 bhp 40.3 Kw

Batterie ]
Kraftstofftank-Fillvermdgen

12 Volt Neg Ground

128 ah
17.6 Gal BO Litres

WEIGHTS

GEWICHTE

Shipping Weight

Gross Weight

{Ready to Operate)}

No. of Wheels / Tyre Size
Tyre Pressure

1050 Kg
1120 Kg

2/6-70 x 15 6PR
3.25 Bar 47.1 psig

POIDS
Poids d.expédition 1050 Kg
Poids brut 1120 Kg

(Pret a opérer)
Nb’ de roues/taille pneus
Pression pneus

2/6-70 x 16 6PR
3.25 Bar 47.1 psig

Versandgewicht
Bruttogewicht

{betriebsheriet)

Anzahl der Rider/Reifengrébe
Reifendruck

1050 Kg
1120 Kg

2/6-70 x 15 6PR
3.25 Bar 47.1 psig

1.1

INGERSOLLRAND




CARATTERISTICHE

DATOS GENERALES

GENERAL} e
COMPRESSORE COMPRESCR H¥ W
Modello P175 SD Modeio P175 5D JEgATVe Joo gt
Mandata Aria Effettiva 175¢fm 8.2 6 L/S Entrega actual de aire libre 175c¢fm 8.26 L/S s fIWY 2 G tve Skl 1) fadll L
Pressione Normale d'Esercizio 102 psig 7 bar Presion operaci on normal 102 psig 7 bar Ol 1Y Ml gl e G fat Jans
Sistema di Raffreddamento 114 psig 7.9 bar Sistema de enfriamiento 114 psig 7.9 bar ‘ YN I P ) 2 ol
Capacita Olio Iniezione olio Capacidad de aceite Inyeccion aceite A oV da
Presion maxima 9.}) Ltrs 2 Gals Pressione massima 9.1 Ltrs 2 Gals sat Y1 laall
: o
Gamma temperatura ambiente  23°C —52°C Gama de temperatura ambiente 23°C —52°C P gl g ke Jitil] et it s Gl
di esercizio a livello mare de operacion al nivel del mar . PRI
(quota zero) e
MOTORE MOTOR Il
Modello Deutz F3L9172 Tipo/Modelo Deutz F31.912 LER SN R TP )-ml,s,juvm
Numero di Cilindri 9 , No. de cilindros 3 ' ! byl M e
Capacita Olio 2.5 Gals 11 Litre Capacidad de aceite 2.5 Gals 11 Litre An S A A
Giri a regime massimo 2500 R £.M. Velocidad con carga completa 2500 R.P.M. Yo.. ekt S e N
Giri a regime minimo 1400 R.P.M. Velocidad en vacio 1400 RP.M. Vgeo LTI Ty
. Impianto Elettrico 12 Volt Neg Ground Sistemna elétrioc 12 Volt Neg Ground g gl hals VY Sl
Potenza disponibile a 2600 rpm ' 54 bhp 40.3 Kw Potencia disponible a 2500 rpm .54 bhp 40.3 Kw Lottt
Batieria 128 ah Baterlla 128 ah il §3s Yo RRTPR PR E T
Capacita Serbatoio Carburbante 17.6 Gal 80 Litres Capacidad tanque combustible  17.6 Gat 80 Litres iy kS 00,7 [ Sa Slam v
PES! PESOS ot
Peso di Spedizione 1050 Kg Peso embarque 1050 Kg AAAR o d s
Peso Lordo {pronto a 1120 Kg Peso bruto {listo para trabajar) 1120 Kg By NI N
funzionare Niumero de ruedas/ftamanode  2/6-70 x 15 6PR . . ) (Sl palry
Numero di ruote/dimensione.  2/6-70 x 15 6PR Neum aticos FUVATAL I T AT R TP TS (R Ay TN 2
dei pneumatici Presion neum aticos 3.25 Bar 47.1 psig WAV TR FE 3 Y s
Pressione dei pneumatici 3.25 Bar 47.1 psig
1 2 INGERSOLL-RAND
®




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J-‘ l“'

BEFORE STARTING

1. Place the unit in a position
as level as possible. The design
of these units permits a 15 degree
fengthwise and a 15 degree side-
ways limit on outofdevel
operation. The engine, not the
compweassor, is the limiting factor
in any case. When the unit is to
be operated out.of.devel it is
important to keep the engine
crankcase oil leve! near the high
level mark (with the unit level).
DO NOT owerfill either the
engine Or the compressor with
oil. .

CAUTION : H the unit is to be
connectsd to & common header
or together with any other source
of compressed air: make sure a
checkvatve is fitted to the unit.

2. Open blowdown valve to
ensure all pressure is relieved in
system. Then close valve,

3.  Check the compressor oil
level in sight glass with compres-
sor lewvel, oit level should be
between max. & min. marks on
sight glass indicator.

4, Check the engine lubricat-
ing oil in accordance with the
operating instructions of the
engine operator’s manual,

5. Check ‘diese! fuel level. A
good rule is to top up after each
shift,

This prevents condensation
occurring in fuel tank.

CAUTION : Use only a No.2.D
diessl fuel oll with a minimum
cetane number of 46 and sulphur
content not grester than D.5%.

AVANT LE DEMARRAGE

1. Placer fe groupe sur sol
aussi plat que possible. L incli-
naison maximale est fixée & 15°
aussi bien dans le sens de la
longueur que dans celui de la
largeur. Le moteur, non pas le
compresseur, constitue le facteur
limitatif. S'il  est envisagé
d'exploiter ke groupe sur une
dénivelation, il est important que
"huile moteur arrive jusqu’au
repdre maxi ou peu sen faut
{groupe horizontal).

NE PAS TROP REMPLIRd huile
ni le moteur ni le cormpresseur.

ATTENTION : Montage obligs-
toira sur le groupe d'uvn clapet
de retenuve en cas de branche-
ment & un collecteur de mise an
commun ou 3 une sutre source
d’sir comprimé.

2. Quvrir la soupape d’éch-
appement afin d'alléger le syst-
éme de toute pression. Puis
fermer la soupape.

3.  Contrdle du niveau d'huile
compresseur & laide du viseur;
compresseur de niveau, Vhuile
doit arriver entre les repdres
maxi 8t mini du viseur.

4.  Contrdle de I'huile moteur
suivant prescriptions de ia doc.
umentation du constructeur.

5. Contréle du niveau de
gazole. Il est une bonne pratique
de faire le plein au terme de
chaque poste.

Ceci empéche la condensation
dans les réserveirs de carburant.

VOR DEM ANLASSEN

1.  Kompressor maglichst
waagerecht  aufsiellen. Seine
Konstruktion erlaubt den
Betricb bei 15° Naigung in
Léngsrichtung und 15° Neigung
in Querrichtung, einem Grenz-
wert, der Letzten Endes nicht
durch den Kompresscr, sondern
durch den Motor bedingt wird.
Bei Betrieb des Kompressors auf
schragem Gelande ist darauf zu
achten, dafl (bei waagerechter
Steltung) der Olstand im Kurbel-
gehiuse des Motors moglichst
nahe an die obere Markierung
herankommt.

Motor und Kompressor NICHT
mit {1 Gberfiillen.

ACHTUNG : Wennder Kompres-
sOr  an  einsn  gemsinsamen
Druckkesse! angeschlossen oder
oder mit anderen Kompressoren
Zusammengeschaltet werden soll,
mufl unbedingt ein Riickschlag-
ventil eingebaut wereden.

2. Zur volistindigen Oruck-
entlastung des Systems das
Entlastungsventil éffnen. Dann
wieder schilellen,

3. Bei waggerechtem Kom-
pressor den Olstand im Schauglas
ablesen; er mull zwvischen der
Maximal- und Minimal- Markier-
ung des Schauglases liegen.

4. .. Motorschmierd! nach den
Anweisungen des Motorhand-
buches kontrollieren.

PRIMA DI AVVIARE LA
MACCHINA

t. Piazzare la macchina in una
posizione la piu orizzontale pos-
sible. Il massimo dislivello con-
sentito da! disegno & di 15° sia
nel senso delta larhezza che in
senso longitudinale. [n ogni caso,
il fattore che limita la possibilit
di usare la macchina in dislivello
non 8 il gruppo compressore, ma
il motore. Ouando si debba
lavorare in  posizione non
livellata, occorre mantenere il
livello olio nella coppa motore
(misurato con la macchina in
posizione orizzontale vicino al
segno di max.

In ogni casa, NON mettere mal,
né nel motore né nel compres-
sore, piu olio della quantitd
massima consentita.

ATTENZIONE : Sef la macchina
viens cofllegats ad un collettore
comune, o viene montsto in
paratleio con sitre fonti di aria
compressa, si dovri installare
sufls macchina uns valvola di
non ritorno.

2. Aprire la valvola di scarico
in modo da scaricare tutte la
pressione presente nel sistema.
Chiddere guindi questa valvola,

3. Colcompressoreinposizione
livellata, controltare attraverso il
ventring spia il livello olio nel
compressore, Tale livello deve
essere tra | contrassegni max. e
min_ sul vetro indicatore.

1. Colocar la unidad en la
posicibn  la  més  horizontal
posible. El disefic de estas
unidades permite una operacion
desnivelada con un limite de
15°, tanto a lo largo como
iateralmente, E! motor vy no el
compresor es el factor restrictivo
en cada caso. Cuando sea naces-
ario operar la unidad en una
posicibn desnivelada es impor-
tante que el nivel de aceite del
cirter corresponda a la marca
superior en el indicador, verifi-
cado cuando a unidad se encuen-
tra en la posicidn horizontal.

NO LLENAR ni ol motor ni el
COmMpresor con un exceso de
aceite.

ADVERTENCIA : No conectar
fa unided » un colector o s
cualquier otra fuents de aire
comprimido sin squiparia
previamente con una vilvula de
retencibn. '

2. Abrir ta vélvula de purga
para asequrarse que no hay pre-
sibn en el sistema. Entonces
cerrar la vilvula.

3. Manteniendo nivelado el
compresar, verificar el nivel del
aceite. El nivel del aceite debe
estar entre las marcas de miximo
¥y minimo en el indicador.

4. Verificar el aceite jubri-
cante del motor en conformidad
con las instrucciones dadas en el
manual del operador.

Jdu ead) E

FETRC-— u_-J'i.Ju—,l'n ,'3} _
T R I
AL TR _,..;_L!,L__;;. .;;u,.}jL
Vo s Nl N e e
RPN /R S
Wl e delah Y L 906
bt oaes b IS e sael
B e R NIRRT
G e i gl
Sel e L Sl b
i iae ) Jlal

. aa w;\__j

VSRR VAWU AR T |
,-:,U' F

[ P PN T [ g FU
S Bt k) ey sl
Cbgiall gl S aa
P b ples S5 ast
Lt

o ST iy et O o U
TP rkL‘_JIJ.L;._Al_ijA;I
,rla.d.“

IV WL B SORVART P
\_j h.&-'»..ﬁ.l‘-’- fL:-‘—‘I -Jl:-!l '--J‘H!
Sres LSS AL e Sy
Aty el AR e
e R R |

[ TPRC PN U SV ¥ P |
Sl i e
C 4 s j.".‘_:_ el

o1

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG NCORME PER L'USO

FUNCIONAMIENTO

HIGH DISCH
TEMPERATURE

HIGH ENGINE o
TEMPERATURE

LOW ENGINE
Ol PRESSURE

ALTERNATOR
NOT CHARGING

@

® (]

2—‘

®

|
service-an O POWER ()8

9 NV
Zamms START,
O 1
PUSH AFTER
WARM UP
® ®

©

OFF i OVERRIDE

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

Joi 220

6. Close aHl service valves to
altow full air pressure which
ensures proper oil circulation,

7. Do not operate the mach.
ine with the doors open as this
may cause overheating,

NOTE : In order to allow unit
to start at 8 reduced load, a
buttontype ‘‘start-run” valve,
located on the control panel, is
incorporated in the regulation
control system. The valve auto-
matically returns to start posi-
tion when the unit is stopped
and air pressure blowndown,

8. CAUTION : It air needs
to be blad from the fuel system,
use the banjo fitted, on the side
of the injection pump.

The inner nut {targe) only should
be releasad. DO NOT RELEASE
the smasll outer nut,

STARTING UNIT

All normal ‘starting functions

are incorporated in the key
operated switch {1],
A. Turn key to override

posilion.‘Ail fou.r lights A, B,
C, and D, on the circuit board
should be iluminated.

8. Continue to turn switch
to “‘start’’ position and release
to run’’ position as soon as
engine starts. The override of
the salety shutdown devices
will . be carried aut
urtil engine oil pressure rises and
the system will then operate
normally,

ATTENTION : Uiliser exclusive-
ment du gazole No. 2-D, indice
de cétane 45 ninimum, tensur
maximum en soufre 0,5%.

6. Fermer toutes wvalves de
refoulement de sorte que la cir-
culation d'huile soit assurée par
une pression d'air maximum.

7. Na pas faire marcher la
machine avec les portes ouver-
tes comme ceci peut entrainer
da |s surchauffe.

REMARQUE Une valve de
démarrage-marche normale 3
bouton située sur le tableay de
commande, montée sur le cit-
cuit de régulation, permet de
démarrer & charge réduite. A
larrét du groupe Ichute de fa
pression de refoulement), b
valwe revient automatiquement
en position de démarrage.

8. ATTENTION : S'il est
nécessaire de purger le systéme
d’slimentation, utiliser le banjo
prévu sur le cdté de la pompe
o'injection, SEUL l'écrou  in-
térieur {le plus gros) doit dtre
desserrd. NE PAS DESSERRER
le petit écrou extérieur.

ENSEMBLE DE DEMARRAGE

Towutes les fonctions de dé-
marraga normal se trouvent dans
le contact & clé (1),

A. Mettre la clé A la position
by-pass, L.es quatre vouants A,B,
C ot D sur le panneau de circuit
devraient s'altumer.

5. Dieselstand %ontrollieren.
Es impfiehlt sich, den Tank
nach  jeder Asbeitsschnicht
aufzufiillen.

Dadutch wird Kondensation im
Kraftstofftank vermieden.

ACHTUNG : Nur Dieselo! mit
einer Cetanzahl von mindestens
45 und einem Schwefelgehalt
von hochstens 0.5% verwenden.

6. Zum Aufbau des Luft-
druckes im  Interesse guter
Olzirkulation  alle  Austritts-
ventile Gifnen.

7. Kompressor nicht mit
offenen Tiren betreiben, da
dies zum HeiBlauf fihren kann.

ANMERKUNG : Um den Kom-
ressor  gegen geringere Last
anfahren zu konnen, ist in das
Regelsystemn gin “Start-Betrieb”
Ventit mit  Knopf an der
Bedienungstafel eingebaui. Bei
Abstetlen des Kompressors und
Abfallen des Luftdruckes kehrt
dieses Ventil automatisch in
Start-Stellung zuriick.

8. ACTUNG : Zum Entliften
der Kraftstoffanlage die
Hohlschraube an der Seite der
Einspritzpumpe verwenden. Nur
dim innere {grofe) Mutter losan,
Die kleine duflers Mutter DARF
NICHT gelost warden.

ANLASSEN DER EINHEIT

Der Schlidselschalter (1} ist fiw
alle normalen Startfunktionen
zustindig.

4. Controllare il livello olio el
motore, seguendo le istruzioni
riportate nel libretto uso a
manutenzione del motore.

5. Controfare il livello nafta.
E' buona normal rabboccare at
termine di ogni turno di lavoro.

In tal modo si previene la form.
azione di condensa net

ATTENZIONE : Usare esclusiva-
mente gasolion_2-0, con numero
di cotano pari ad sfmeno 45 ¢
con contsnuto di zolfo non
superiors allo 0.5%.

6. Chiudere turnte le valvole di
servizio, in modo da permettere
la piena pressione d'aria neces-
saria per far circolare bene | olio.

7. L ‘apparecchiatura non
deve essere messa in funzione
con porte aperte sltrimenti si
potrebbe verificare del
surriscaldamento.

NOTA . Per consentire I'avvia-
mento della macchina con carico
parzializzato, nel sistema di
regolazione @& incorporate una
valvola ‘avwiamento-marcia’ del
tipo a pulsante, situata sul pan-
nello di comando. Quando la
macchina si arresta e non vi ¢
pi0 pressione residua, 'a vatvola
ritorna  Automaticamente  in
posizione di avviamento.

8. ATTENZIONE : Se
bisogna spurgare dell'aria dal
sistama  d'alimentazione del
carburante, si deve usare il
raccordo orientabile situato sul

8. Verificar el nivel del com-
bustible diesel. La costumbre de
llenar e} tanque despuds de cada
turno de trabajo da buenos
resultados.

Esto previene condensacibn en
el tanque de combustible,

ADVERTENCIA : Usess sols-
maente aceite diess! No. 2-0 con
un nomerc minimo citano de
45 y un contenido de szufre no
mayar de 0.5%.

6. Cerrar todas las valvuias de
servicio para asi permitir presion
maxima de aire, el cual asegura
la circulacion debida del aceite.

7. No hacer funcionar la
méquina con las  puertas
esto podrid causar recalents-
miento.

NOTA Para permitir que la
unidad arrengque 8 carga

reducida, una valvula de
“arranquemarcha’”, con su pul-
sador ubicada en la tablifla de
mando, es incorporada al sisterna
de regulacion de control,
Cusndo la unidad deja de
funcionar y la presion baja
esta vilvula vuelve automatice
mente a la pasicidn de arranque.

B.PREVENCION : Si hay que
purgar aire del circuito de
combustible, tiene que hacerse
por el racor banjo en el costado
de la bomba de inyeccibn.
Solamente se debe aflojar Is
tuerca interior les decir s
grande). NO AFLOJAR Ia
pequefia tuerca de m bs afuers,

el sy Sy A -0
A b dmseall el C'-';I’
s e e

At s sl ataa
A:i_J‘;';*'—

Jﬁ.'-’lla_‘j_’\;.:}hﬂ Ls.-...-' Vs
;;1'___|| 348 CL. \.5.U| éa-T er
SFE oy Lt ad ¥
Fe. 0 o ad oo o S)

! olewr W ‘_LUJ =1
£ . l'...:.'\.l .!L“LS fans ol Sl U

—d ae Lo ea

NP I R (RO Y

Sy 3 g i 3] ¢ i gtia

Citel e

E.ua-‘." Aalia ol dbaeYe
S PR Y

- L,.—_“
Mo o mede s dlaliin,! g
sam sleah aas ol bt
R SEL PR AN [ = W P
<t e :“: ERCU NP P L

[

T T T R eLU

Gy Y e 3 u0é LA
piiniel gyl Sl e elphl
e g A Lt dasy
A Uy eall e ot
Ypahl s Y . i (i oS

b paeall do

o3

INGERSOLL-RAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NORME PER L'USO

FUNCIONAMIENTO

J-. ‘-1

lubricating oil and cooling air to
carry heat away from the com-
bustion chamber, bearings, shafts
etc. Turn the

"OFF’" position.

switch to the

NOTE : As soon as the engine
stops the automatic blowdown
valve should relieve all pressure

from the receiver separstor
system,
CAUTION : Naver aliow the

unit to stand idle with pressure
in the recaiver-separator system.

Should any of the three shut-
down failures occur, the unit
will stop.

In 8 shutdown situation the
function of the panel lights
is 10 indicate the specific fail-
ure which caused the unit to
shut down.

Laisser chaulfer le moteur, puis
appuyer sur la valve de démar-
rage-marche normale.  Aucun
inconvénient dés lors & mettre
le moteyr en pleine charge.

ARRET

Fermer toutes valves de refoule-
ment. Tourner & vide pendant
queiques minutes pour réduire
la température du moteur. |l
importe qu'un moteur tourne 3
vide pendant 3 4 5 minutes avant
I'arrét de sonte gue 'huile de
graissage et Fair de refroidis-
sament puissent assurer ‘'echange
de la chaleur développée par les
chambres de combustion, les
roulements, les arbres etc Tourner
le conmtact &  position "arrit”.

REMOQRQUE : Dés I'arrét du
moteur, la valve automatigue
vide-vita doit décharger com-
plétement le circuit bouteitle-
séparateur.

ATTENTION : Ne jamais laisser
un groupe A Farrdt svec le cir-
cuit  boutsille-séparateur en
pression.

Si Fun des trois appareils
d'urgence se déclenche, I'en-
semble s'arrdtaera.

Dans une situation d'arr#t d'urg-
ence, la fonction des voyants
du panneau est dindiquer la
cause spécifique a entraing I'ar-
rit de F'ensembile.

ABSTELLEN

Alle Austrittsveniite Schliellen,
Kompressor einige Minuten leer
laufen fassen, damit der Molw

_abkihlen kann. Der Motor mul3

vor dem Absiellen unbedingt 3
bis 5 Minuten leerlaufen, damit
das Schmierol und die Kuhtluft
die Warme von der Brenn:
kammer, den lagern, Wellen
abftihren kinnen.

Schalter in Stellung OFF
(AUS) drehen.

AMME RKUNG Sobald der
Motor zum Stillstand kommt,
baut das automatische Ent-
lastungsventil den Druck im

Druckspeicher-Abscheider system
wolikommen ab.

ACHTUNG :Kompressor niemals

mit unter Druck stehendem
Druckspeicher-Abscheidersystem
stehen lassen,

Falts einer der drei Zustinde
eintritt, die das Abstellen des
kompressors erforderlich
machen, stellt sich dis Maschine
ab.

In disser Situation zeigen die
Kontrollampen den Fehler an,
der den Kompressor abgestellt
hat.

BETRIEBSSTUNDENZAHLER
Ni. GA reigt die Betriebsstunden
des Kompressors an.

questo punto il motore passa
subito a massimo regime ed il
compressare  raggiunge  entro
pochi istanti la sua pressione
operativa normale.

Di norma la macchina va avviata
con i rubinetti de servizio aperti,

ATTENZIONE : Non lasciar mai
che Ia prossione del sistema
sconda ol di sotto di 50 libbre/
pD“iCBz [clod 3,45 bar) per
assicurate al compressore una
lubrificazions adeguata malgrado
la tempearatura hassa.

Lasciar pritma al matose i tempo
i scalkdarsi, @ quindi premere it
pulsante di” avviamento marcia’’
A questo punto si polrad senza
alcun rischin mettere il motore
in regime di piento carico.

ARRESTO

Chiudere tutti i rubinetti di
servizio. Per far scendere la tem-
peratura del motore, permettere
al compressor di girare a vuoto
per qualche minuto. E' impor-
tante far girare il motore al
minimo per 3-5 minuti prima
dell’arresto perché |'olio lub-
rificante e Varia del sisterna di
raffreddamento possano smaltire
il calore della camera di com-
bustione, dei cuscinetti, degli
gccetera;  Mettere il com-
mutatore in posizione di

AVVERTENZA Appena il
motore  si arresta, la valvola
automatica di scarico dovrebbe
consentire la fuoruscita della
pressione rimasta nel sistemna
servatoio-separatore.

para asegurar s circulacion
adecusda de sceite en el com-
presor en tempersturas bajss.

Si el motor no arranca refidrese
al  Trouble Shooting Chart
{Cuadro de Averias) que se
encuentra en esta publicacién y
también al manual preparado
pata el operador del motor.

Permita que el motor se caliente
y acontinuacidn pulsar el botén
de la  vilvula  “start-run”
(arranque-marchal. En  este
momento se puede, sin peligro,
poner el motor en plena carga.

PARADA

Cerrar todas las vilvulas de
servicio, Permitir que la unidad
funcione sin carga por varios
minutos para reducir la temper-
atura del motor. Es importante
mantener un Motor en vacio por
3 a 5 minutos antes de pararlo
para permitir que el aceite
lubricante y el aira de entria-
miento quiten el calor de la
cdmara de combustidn, los
cojinetes, los ejes, etc. Poner el
interruptor en posicibn “OFF"
{cerrado).

NOTA : Al pararse el motor la
vilvula de purga automitica
debe quitar toda a presion de!
sistema receptor-separador.

ADVERTENCIA : Nunca per-
mitir  presibn en el sisterma
recoptor-separador cusndo 1a

unidad se encuentra parada.

b _";_--L" N el Lt
> S !

EIE TSP P N LLJ-\_,-.-: hie
oA Las S i s

it

. al L W '
L ...v:.‘:..a.u‘uk_!‘.x.'l. f‘_é

A.L‘—_..U N R _J’t.l.i.l‘l - L:.Li;h
bas Su i L .
ceele B LIS J b
wich ol

3oy headl Slles a3l
S war Lod o ,-;.AJ HECN]
ar Sl i i ]
Laindl i, 0 ol L gl
Li . Sbso Jlyiud Lilaiowe
A ) el e aiiy
(.___")L'. JI CL;.A‘ PLLENT b W

.|~_i.;_,.:|

&
A
.

o Bl iy g ek
ol ples _S...... LN _’Lcnj‘
JS haall _l-:.l.ﬂi - b’;-_JLl’.JJSII

Joelil) La 11 pllas e

ol aigl Bl g Y e
pai § hid apmy & KIBYFENYH
C Ao/ pa b

b gt 3 Olas
b Ol L Gla
-y

i 1 iy i i
IS TRy PR TV P SRR
TREES Y S U N W
N

Ci} 15l

4

INGERSOLLRAND




DOPERATION FONCTIONNEMENT BEDIENUNG NORME PER L'USC FUNCIONAMIENTO St
CAUTION Ensure that sll B. Contlnuer & tourner ta  A.  Schlisssl in (lberstever-  fianco della pompa d'iniezione.  UNIDAD DE ARRANQUE Jeatdl ey Gy
curcuit board lights sre ex- c¥ jusqu'd la position de”dé- Stellung  drehen. Die vier E necessarior svitare soltanto il .

tinguished. If sny lights re- marrage’” et la remettre 4 la Lampen A, B, C, und D auf der dado pil grosso che ¥ poi quello Se han incorporado todas las

main illuminsted, stop machine
and check angine oil and engine
oil premure switch.

C. The engine will now be
running at reduced speed. Allow
unit to warm up then dapress
starttun valve {3). The engine
will immediately increase to
max. Speed and compressor
will soon reach normal op-
arating pressure.

Normally the unit must be
started with the service valves
closed.

CAUTION Never asllow the

system pressure to fall below 50

psi (3.45 Bar) to ensure sdequste

oil flow to the compressor st
_low temperature.

If the engine does not start, refer
to the Trouble Shooting Cheart
found in this publication and 10
the separate engine operator’s
manual.

Allow the engine to warm up,
then push the "'start+un’’ valve,
At this point in the operstion ol
the unit it is safe to apply full
toad to the engine,

STOPPING

Closas all service valves. Allow the
unit ta run urnloaded for s few
minutes to reduce the engine

temperature. It is important to )

idle an engine 3 to 5 minutes
before shutting it down to allow

position “marche™ dés que fe
moteur démarre, Le by-pass
des appareils de sécurité ssra
offectué dés que la pression
d'huile dens tfensemble du
moteur s'éléve, lo systéme alors
marchera normalement.

ATTENTION : S'assurer que
tous les voysnts du pennesu
du circuit sont éteints. Si wn
voyant quelconquse reste allumd
arrdter I» machine et virifior
Fhuile du motour et le contact
de pression d"huile.

C. Le moteur tournera
maintenant & une vitesse
Laissar chauffer I'ensembie puis,
appuyer sur la soupape ds
démarrage (3). Le moteur tour-
nara alors mapidement & sa
vitesse maximum et
presseur atteindra bientdt sa
pression d'opération normale.

En principe, le démarrage est
effectué aprés fermeture des
vaives de refoulement.

ATTENTION : Ls pression ne
doit jamais chuter au-dessous de
50 psi (3,45 bars), il y va du
débit d'huile vers la compresseur
sux basses termnpératures.

Si le moteyr ne parl pas, se
reporter au \ableau de recherche
de pannes incorporé a la présenie
documentation, et 3 la docu-
mentation séparée du con-
stucteur du moteur.

l= com- -

Schaltplatte missen

B. Schalter weiter in Start-
Stellung drehen und, sobald der
Motor anspringt, in Betriebs-
Stellung schalten lassen. Die
Sicherheits-Abstelleinrichtungen
werden iibersteuert, bis der Mot-
ordldruck ansteigt und das
Systemn normal laufen kann.

ACHTUNG : Sicherstetlon, dai
slls Lampen ausgegangen sind.

Wenn noch eine Lampe
Konpressor abstallen und
Motorél und Motordi-Druck-

wiichter kontrollierne.

C. Der Motor |3uft jetzt mit
peringerer Drehzahl. Warmlau-
fern lassen und Start-Berrigb-
Ventil (3) betitigen. Der Motor
lduft sofort euf volle Touren
und erreicht bald den norm-
alen Betriebsdruck.

Im Normalfall wird der Mator mit
geschlossenen Ventilen angelassen,

ACHTUNG Druck niemals
unter 50 psi (3,45 Bar) sinken
lassen, damit  ausreichende
Qlversorgung des Kompressors
bei niedrigen  Temperaturen
gewidhrleistet wird.

Wenn der Motor nichr anspringt,
in der Fehtersuchetabelle dieser
Druckschrift und  im  ein
schiagigen Mororhandbuch
nachschlagen.

Motor warmlaufen lassen und
“Star1-Bétrieb " Vemit betotigen
Der Motor kann jer st min Vollast
betrieben werden

interno. NON BISOGNA AS-
SOLUTAMENTE SVITARE il
pil piccolo dado esterno.

DISPOSITIVE
D’'AVVIAMENTO

Tutte le normali  funzioni
d’'avwvismento sono state

incorporate nel commutatore a
chiavetta {1).

A, Girare fa chiavetta in
posizione d’intervento
esclusivo  [ciod di ‘override').

Tutte le quattro spie A, B, C
e D situste sulla piastra cir-
cuitale davono essere accese.

B. Si pessa quindi Il commu-
tatore alla posizione di “start”
ed appena il motore si awvvia il
commutatore va in posizione
di *run”, | dispositivi d'arresto
automatico venpono ‘by-passati’
asutomaticamente fino a che la
pressione dell 'olio del motore
comincia a salire ed il sistema
funziona normalmenta.

ATTENZIONE - Verificare che
tutte le spie sul circuito risultine
spents. Se una spia quaisiasi
rimane access, bisogna fermare
sublto s mscchinag o controllare
Il livellq d'olic ne! mators ¢
I'interruttore di pressione dell’
olio.

C. A questo punto il motore
sta funzionando @& regime
ridotto. Bisogna lascierio

riscaldare per poi premere la
valvela di  ‘'start-run” {3). A

funciones normales de arrangque
en la lleve interruptor,

A. Hacer girar la llave hasta
llegar a la posicibn bypass
{desvib). Las cuatro luces A, B,
C. ¥ D en el tablero de circuitos
deberin iluminarsa,

8. Continuar girando el in-
terruptor hasta llegar & la posic-
ibn ‘“start’” lerrangque) y en
cuanto & motor camience a
funcionar cambiar s posicién a
“run” (marcha). Los elementos
de paro por seguridad serén des-
viados hasta que subs (a presibn
del aceite del motor; de shi’en
adelante el sisterna trabejorh
normalmente.

ADVERTENCIA Assgurarse
que todas las luces del tablero
de clrcultos esten spagedas. Si
algune de las luces sige sncen-
dids parer la mbguina y exam-
Inar o aceite del motor y o
Interruptor de Ia presibn del
aceite del motor.

C. €| motor shora funciona
s uns velocidad reducida. Per-
mitir que la unidad se caliante
entonces presionar el botbn
de la vhlvula “‘start-run” lor-
ranque-marchal (3). De inme-
diato el motor acelard e su
velocided maxima y e com-
presor luego eacalzard la pres-
ibn normal de operacibn,

ADVERTENCIA:Nuncs permita
que ¢ sistama de presion baje a
menos da S50 psi (345 Baer)

= creat (V) e Cl;i» ol
.i,:L.h L}:.'-.:ﬂl \_‘.ﬂb)

BT N U Lt (!
A= A 0,55 O oY s
|3|_,|Cn;|._la|,tlni.-.g)\1|

il

oM Y bl i ezt (o
C,_,"s)_ll ..__,..;.._, |J__J|..'.:J| [y
L TP RPN VI B (PRI | PEX) [
O Y1 s b e
J...,iu;-,]\ﬂ,:c_u'h.éciiﬁ,

b g e ol

g gt pem Ot e st il
$ A 13y, ke 3L gSH3 p1al
e iiSTy RSK iyl | oe
) his ploiay Sl o)

.8t

e o Bl en OV (2
hidt O afidm gl gy Lass
M (1) A ek pless o
W TR FXRN I PR P
J B S b s s

Sl J...._JI haall

Slelewy il dm Nl LAl g
Lilae Leadt
ualh.,-rm.“lu.ot.hy DAy
Yotoya Mis Lo Oy
e A B D) sy L (UL
e s _j helal b A L
Lassclt g, At

5

INGERSOLLRAND




OPERATION

FONCTIONNEMENT

BEDIENUNG

NGRME PER L'USO

FUNCIONAMIENTO

J_. == '

TOTALISATEUR D'HEURES
DE FONCTIONNEMENT ref.
GA. I indique ¢ nombie
d'heures de fonctionnement du
groupe.

ATTENZIONE :Prima di lasciare
Ia machina a riposo, non mancare
di  accertarss che il sistema
sorhatoio-separatore non sia pa
in pressione

I dispositivo d'avviamento si
fermerd se una gualsiasi delle
tre possibilitd di guasto viene
a verificarsi.

Il CONTAORE : [n. diril. 6A)
porta it conto detle ore di lavoro
della macchina.

Si falla una de las tres protec-
ciones de pareda la unidad de-
jarh de funcionar. En una
situaci&n de psradas 1as luces del
tablero de mando indicarén el
fallo que ha causado dicha par-
ada.

CUENTAHORAS Refl; No. 6A
inclica el numerc de haras de
operacitn de la unidad,

O LI T | [ LB Y
L — b dut Ao s

;J;-u‘"

.6

INGERSOLL-RAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

P

GENERAL

The compressor is initially
supplied with oil sufficient for
500 hours operation. Always
check the oil ltevel before start
up of a new compressor, If unit,
for any reason, has been drained
it must be filled with clean new
oil before it is put in operation.

COMPRESSOR OIL CHANGE

After 500 hours operation {or
2500 hours if sy nthetic lubricant
used} an oil change must take

place. If compressor has been

operated ynder adverse condi-
tions, or under long shutdown
periods, an earlier oil change
may be necessary as oil
deteriorates with time as well as
by operating conditions. Regular
oil change every 300 - 500 hours
{or six manths, whichever comes
first) is not only desirable buta
good insurance against the accu-
mulation of dirt, sludge’ or
oxidized oil products.

CAUTION : Make sure that the
compesssor oil level is nover
shove the centre of sight gauge.

Add oil only if the level falls to’

the bottom of the sight gauge
when unit Is not running.

Completely drain the receiver-
separator, piping end oil cooler.
After the unit hss been com-
pletely drained of all 0il, replace
the drain plugs, making sure they
are tight. If the oil is drained
-immediately after the unit has
been run for some time, most of
the sediment will be in suspen-

GENERALITIES

Le compresseur cotient au départ
une quantité d'huite suffisante
pour 500 heures de fonctionne-
ment. Se faire une régle de con-
trdler le niveau d'huile avant de
démarrer un compresseur neuf,
Si le groupe a été vidangé, faire
le plein d'huile.

VIDANGE D'HUILE

Une vidange compléte de I'huile
ost obligatoire aprés 500 h de
fonctionnement ou 2.500 h avec
les lubrificants synthéques. Si les
conditions d’utilisation du com-
presseur sont défavorables, et de
toute facon aprés prolongé, il
est parfois nécessaire de procéder
4 des vidanges plus fréquentes
car I'altération de {"huile résulte
non seulement des conditions de
fonctionnement, mais aussi du
temps Una vidange compiéte
toutes las 300-500 h {ou 6 mois
8 défaut de ce total d'hueres de
fonctionnament} est non seule-
ment souhaitable, mais encore
elle constitue une bonne assur-
ance contre Faccumulation de
crasses, boues et déchets oxydés
d’hydrocarbures.

ATTENTION : Le niveau d'huile
du compresseur ne doit jamais
monter su-dessus du milieu du
viseur. Faire 'appoint exclusive-
ment = ls nivesu chute su bas
du vissur moteur & Varrét,

Vidanger compldtement la
bouteilla séparatrice, les
tuyauteries et le réfrigéramt
d'huile. Aprds vidange totale

ALLGEMEINES

Der Kompressor ist bei der
Auslieferung mit einer fur 500
Betriebsstunden ausieichenden
Otmenge gefiillt. Vor der ersten
Inbetriebnahme eines neuen
Kompressors immar den Olstand
kontrollieren. Wenn das O aus
irgendeinem Grund abgelassen
wurde, mufl der Kompressor vor
der Weideraufnahme der Arbeit
mit reinem, frischen Ol aufgefiillt
werden,

KOMPRESSORUOLWECHSEL

Nach 500 Betriebsstunden {oder
2500 Stunden bei synthetischer
Schmierung) ist ein Olwechsel
vorzunehmen .ungiinstigen Einsatz-
bedingungen oder  lingeren
Betrichsunterbrechungen  kann
haufigerer Obwechsel erforder-
lich werden, da das O im Lauf
der Zeit seine Wirkung vertiert,
Es -wird regeimaRiger Olwechsel
alle 300 bis 500 Betriebsstunden
loder mindestens alle sechs
Monate) empfohlen, da auf diese
Weise die Ablagerung von
Schmutz. Schlamm und Oloxy-
dationsprodukten ausgeschaltet
wird.

ACHTUNG : Olstand nie uber
die Mitte des Schauglases hinaus
steigen tassen.

Druckspeicher-Abscheider, Rohr-
leitungen und Olkihler ganz
entleeren. Danach die Abtafl-
schrauben wieder gut schlieSan.
Wenn das Ol sofort nach
Abstellen des Kompressors
abgelassen wird, sind die meisten

GENERALITA

Il compressore é consegnatgo con
olio sufficiente per le prime 500
ore di funzionamento, Prima
deila messa in moto verificare
sempre il livello olio. Se Volio
& stato vuotato per una raglone
qualsiasi, ripristinare it livello
con olio nuovo e pulito.

CAMBIO OLIO
COMPRESSORE

Cambiare l'olio 500 ore d’eser.
cizio {o 2500 se si usa un lubri-
ficante sintetico). Se it

_motocompressore € statg sotto-

posto a impieghi gravosi o @
rimasto a Mlungo fermo, pud
essere  necessario diminuire il
periodo tra | cambi olio. L'olio
infatti si altera con il tempo e in
condizioni di uso severe. | cambi
clio effettuati regolamente ogni
300 - 500 ore (in ogni caso non
oltre & mesi) sono una buona

precauziong per evitare
I"accumulo di sporcizia, scaglie o
prodotti  derivanti dall’ossida

zione dell’glio,

ATTENZIONE : |l livello dell’
olio compressors non deve mai
superare il centro del vetrino
spia. Aggiungere olio so il
livello dell'olic, s macchina
forma, sflora il bordo inferiors
dal vetrino spia.

Svuotare  completamente il
serbatoio-seperatore, le tubazioni
e il radiatore dell’olio. Riawi-
tare il tappo a serrario.
Eseguendo questa operazione
con l'olio ancora caldo fjo

GENERALIDADES

En primer lugar el compresor
contiene una cantidad de aceite
suficiente para 500 horas de
functionamiento. Controlar
siermpre el nivel de aceite antes
de poner en marcha un com-
presor  nueva, Si, por cual-
quiera razdn que sea, la unidad
ha sido wvaciado, es necesario
flenarta con aceite nuevo y limpio
antes de poneria en marcha.

CAMBIO DE ACEITE DEL

COMPRESOR
Se debe cambiar el aceite
despiies de 500 horas de

operacion [0-2500 horas si se ha
usado un lubricante sintético). Si
el trabajo del compresor ha sido
bajo condiciones desfavorables,
o si han habido largos peridos de
paradaes posible que este cambio
sea necesario antes, puesto que
el aceite se deteriora tanto por el
tiempo como por condiciones
adversas. Cambios de aceite cada
300-500 horas {o seis meses
segin lo que ocurra primero)
son no sblo deseables pero
también un buen seguro contra
las acumulaciones de suciedad,
sedimento o productos de aceites
oxidados. :

ADVERTENCIA Asegurars
que ¢ nivel de sceite del com-
presor nunce esté mis erribe
que ¢! centro del indicador. Sblo
afiadir aceite cuando ol nivel =
encusntrs al fondo del indicador
cuando la unidad se encuentrs

.parada.

wle bl

o oy LAl D i 5 £
Cagl B dde J,.a.:...l}
Jetn g o g
LAl hels

&t aae

[T SR IR U

NI SN S R PE Y

e wde Sup We o

helall vy i

b O da 2 M ol

Sl Yo ,i)_k—,.-.'l

(s iianal el a3l Haaz!

— et (bannd!

RTINS N TIY W R

AV 8 e Dzl Y

R el a2y B el

R LS SV VAR QR
-L..:r’s' A \;_1'__‘1

Ge LNl e ere -

A—n 2
At '.—_.L (\J':i JL' Lg;gi . '.g—:‘
RPNV RTE S POV SV S P V1)
- LIPS
RSy

Su) Sy I Ast DA
e S el gl Y aiall
E [ B T
e Y 31 sl i
s byl 0450 e LN
P

o maddf iV g LIS e
day b A,
CP T U VI R N WP N A
o 13y el e 1Sy iy et

.0

INGERSOLL-RAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

35

sion and, therefore, will drain
more readily.

CAUTION : Shorter oil change

intervals may be necesmary if.

unit is operated under adverss
conditions.

WARNING : DO NOT, under
any circumstances, remove any
drain plugs, or the oil filler plug
from the compressor lubricating
and cooling system without first
making sure the air receiver sys-
tem has been completely relieved
of all air pressure.

CAUTION : Some oil mixtures
are incompstible, snd result in
the formation of varnishes, shel-
tacs, or lacquers which moy be
insoluble. Such deposits can
cause sorious troubles including
clogging of the filters. Where
possible, try to avoid mixing oils
of the sams type but different
brands. A brand change is best
made at the time of a complete
oil change.

ENGINE LUBRICATING OIL

Reter to
Manual,

COMPRESSOR LUBRICATING
AND COOLING Ol
RECOMMENDATIONS

Engine Operator’s

Alternate lubricants should
conform to the specifications
found in Table: Compressor
Lubricant Specifications.

CAUTION Care should be
taken to .ensure that sll down-
sream components will be com-
" patible with synthetic lubricants.

du groupe, remettre et bloquer
les bouchons de vidange. 11 est
souhaitable de vidanger aprés
une période de fonctionnement
appréciable, car le gros des
sédiments est alors en suspension
ce qui en favorise ["écoulement.

ATTENTION : Eventusilement,
raccourcir la périodicité des
vidanges dans des conditions de
fonctionnement défavorables.

DANGER : EN AUCUN CAS il
ne faut déposer un bouchon
{vidange ou remplissage) refavant
du circuit de graissage du com-
praesseur ou celui de refroidisse-
ment sans s'assurer au préalable
que la bouteille d'air est totate-
ment détendue.

ATTENTION . Certains mélanges
d’huile sant incompatibles, ils
entrsinent la  formation de
varnis, de gommes ou de laques
risquant d'ftre insolubles. Ces
dépdts peuvent entrainer des
dommages graves {colmatage des
filtres . . ). S'abstanir dans toute
la mesure du possible de
mélanger des huiles de méme
typs mais de marques dif-
férantes. Mieux vaut changer de
marque dhuile au momentd’une
vidange compléte.

6 mois si cette période intervient
en premier.

§'il est fait usage d'une huile
conforme MIL-L-46152 ou
DEXRON (huile hydraulique
pour boites automatiques),
vidanger et faire e plein d’huile
nueve toutes les 500 h de fon-

Schmutzstoffe in  Suspension
urd laufen daher leichter ab.

ACHTUNG Bei ungiinstigen
Betriebsbedingungen ist  hauf-
igerer  Otwechsel erforderlich.

WARNUNG : ERST DANN die
Ablaflschrauben oder den Ein-
fiillverschluB von der Schmier-
und Kiihlaniage des Kompressors
losschrauben, wenn der Druck
im  Druckspeicher vollstindig
abgebaut wurde.

ACHTUNG : Gewisse Olsorten
sind inkompatibe! und fithren
ur  Bildung von unldslichen
Lacken, Schellack oder Firnis-
produkten. Diese setzen sich ab
und kdnnen zu schwerwiegenden
Stirungen, unter  anderem
Filterverstopfungen, fihren.
Wenn maoglich immer gleiche
Olmarken  verwenden. Die
Umstellung auf das O sines
anderen Herstellers erfolgt am
besten beim kompletten
Olwechsel.

MOTOROL

Siehe einschligiges Motorhand-

buch.

KOMPRESSORSCHMIER-
UND -KUHLOL

Die Schmiermittel missen den
Angaben der Tabelle “Olvor-
schriften’’, entsprechen.

ACHTUNG : Sicherstellen, daR
sichy alle nachgeschalteten
Bauteile mit kiinstlichen
Schmiermitteln vertragen.

svuotamento  richiede meno
tempo ed eventuali impurita
si troveranno sncora in sospen-
sione.

ATTENZIONE :
gravosi pud essers necessario
cambiare I'olic compressore con
maggior fraquenzas.

PRECAUZIONE : Non svitare
mai nessus tappo di svuota-
mento c di riempimento prima
di essere sicuri che qualche
circuitd non sia in pressione.

ATTENZIONE : Le miscele di
ofio diversi sono spesso incom-
patibili, ne deriva infatti Ia
formazicone di vernici, morchie o
lacche insolubiti. Tali formazioni
sono causa di cattivo funziona-
mento e intasano i filtri. Se
possibile evitare di miscelare
olio anche simili.

OLIO MOTORE

Seguire le
costruttore.

prescrizioni  del

LUBRIFICANTI
RACCOMANDATI PER IL
GRUPPO COMPRESSORE

.
Nella tabella seguente sono
elencati i tipi di olio racco-
mandati per la lubrificazione.

ATTENZIONE : Tutto cid che
viene a contatto con I'olic deve
essare  compatibile  con
tubrificanti sintetici.

Con impieghi -

Drenar completamente el
receptor-separador, las yuberias

-y el enfriador de nceite. En.

cuanto se¢ ha vaciado completa-
mente el compresor, volver a
colocar los tapones de purga,
asegurandose que estan bien
apretados. Si el vaciado se realiza
inmediatamente  después de
trabajo prolongado del com-
presor, la mayor parte de los
sedimentos se encontrardn en
suspensién y resultard mas facil
drenarios rapidamente.

ADVERTENCIA : Los intervalos
entre cada cambio de aceite
deberin ser mis cortos en o caso

de trabsjo en condicionss
desfavorables.
ATENCION Cualquiera que

sean tas  condicignes NO
QUITAR NUNCA el tapbn de
llenado del sistema de lubri-
cacion y refrigeracion del com-
presor sin asegurarse previamente
de que no existe presidn alguna
de aire en el sistemade recepcion
de aire,

ADVERTENCIA : Ciertss maz-
clas de aceites son incompatibles,
y pusden resuitar formaciones
de barnices, incas, stc. que
pueden ser insolubles. Tales
depositos pueden ocasionar
sorios dafios, tales como atsscos
en los filtros. Evitar sn todo lo
posible las mezcias de sceites del
mismo tipo pero de marcas
diferentes. Un cambio de marca
debe sfectuarsa cuado se cambie
o} aceite por compleato.

At b g ) b g 1y e
el A i 550 L Sl and
K el 8 el e e
-

JUC R TRV TR
ik I A o3 130 &y g o
ke g b g
NEPIURNCIU S PV i er ¥
:: R R-CL R P o di AL
JIVES s \;__:J-Jl LR C ST S R
o S Das hilall &y o aad
et e e LS kadll vkl
el

S gl e e
I N o
NRCILFUEL O NS
o da s § ~_JJA.5 Y i 55"‘“
O I ad e
K IR PR (NP
Al )y o SOl
N e SISy e
o Skl oSy Lat Ky
gAY JlS il 2y

SRRy

e e sl S
Ay A7 ) Je Slas
. hilall

o dat Sl S o s
DIt 3 il il
. hélal _,‘.j‘;- Lol e

U [ AR NIV,
& B sl sl
REIPATAPR R FIT

ol

INGERSOLLRAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

AMBIENT TEMPERATURE
125%F (51.7°%C)
to
—10°F (-23.3%)
USE LUBRICANT:
MIL-L-46152 — SAE 10W
or
MIL-L-2104B —SAE 10W
or
DEXRON or DEXRON
il AUTOMATIC TRANS-
MISSION FLUID

AMBIENT TEMPERATURE
-10%F {-23.3%)
to
~50°F (—45.6°C)
USE LUBRICANT
**MIL.-L-236998

{Synthetic Lubricant)
vt MIL-L-46167
{Sub-zero Arctic Lubricant)

Ascertain  that MIL-L 46152
jubricants meat AP{ Class CC
only and not CD.

=S *MIL-L-23699B — Lubricants
which meet this specitication are
used ifi most jet aircraft eagines
and shoutd be aweilable world-
wide,

*4SMIL-L46167 — is intended
to supersede Federal Specifica-
tion APG No. 1 (Aberdeen
Proving Ground Purchase
Description No. 1) APG No. 1 is
the current designation for sub-
zero arctic lubricants.

cionnement ou tous les 6 maois
si cette période intervient en
premier.

HUILE MOTEUR

Voir la documentation du con-
structeur du moteur.

AECOMMANDATIONS
HUILE DE GRAISSAGE-
REFROIDISSEMENT
COMPRESSEUR

Les différentsfubrifiants devront
étre conformes aux exigences du
tableau '"Lubrifiants compres.

i

seur .

ATTENTION : S'assurer de la
compatibilité avec fes lubrifiants
synthétiques, de chaque com-
posant situé en aval du moteur.

TEMPERATURE AMBIANTE
126°F (51,7°C)
3
—-10°F (-23.3%)
UTILISER UN LUBRIFIANT:
MIL-L-46152 — SAE 10W
ou
MIL-L-21048 - SAE 10W

au
HUILE HYDRAULIQUE POUR
TRANSMISSIONS AUTO-
MATIQUES DEXRON ou
DEXRON 11

UMGEBUNGSTEMPERATUR
51,7°C bis —23,3°C
MIL-L-46152 — SAE 10W
odet
MIL L-2104B - SAE 10W
oder
DEXRON oder DEXRON
Il tir AUTOMATIK-GETRIEBE

UMGEBUNGSTEMPERATUR
-23,3°C bis —45,6°C
**MIL-L-23699B
{Synthetisches Schmiermittel}
"HYMIL-L-46167
{Arktik-Schmiermittel)

Nur Ol der  Spezifikation
MIL-L-46%52 nach AP|-Klasse
CC, nicht €D, verwenden.

**MIL-L-23699B —
Schmiermittel kommen weil
gehend in  Disentriehswerken
zur  Anwendung und sind
allgemein verfiigbar .

Derartige

=e*pMIL-1.- 46167 — Tritt an die
Stelle von Federal Specification
APG Nr. 1 {Aberdeen Proving
Ground Purchase Description
Nr. 1), gegemwirtige Spezifika-
tion fir  Arktik-Schrmiermittel.

Bei Umgebunystemperaturen
iber 51,7°C oder unter —-45 6°C
lassen Sie sich von Ingersoll- Rand
beraten.

DEXRON Eingetragene
Schutzmarke von General
Motors Corp.

ON TEMPERATURA
AMBIENTE DA
1259F (51.79C)

a
—10°F (-23.3%C}
USARE OLIO CON
SPECIFICHE
MIL-L 46152 — SAE 10W
oppure
MIL-L-21048 — SAE 10W
oppure
DEXRON o DEXRON 11

PER TRASMISSION)
AUTOMATICHE

CON TEMPERATURE
AMBIENTI DA

—10°F {-23.3°C)
a
—~50°F {-45.6°C)

USARE OLIO CON

SPECIFICHE
**MIL-L-236998
oppure
*UOMIL-L-AB167

Verificara c¢he l'olio MIL-L-
46152 corrisponda alla classe
CC e non CD delte specifiche
API.

Gli oli con specifica ** MIL-
L-23699B vengono usati per i
motori .. deglt  aviogetti, Sono
percid dispomibii i tutto il
mondo.

ACEITE DE LUBRICACION
MOTOR

Obsérvense las instrucciones del
manual de mantenimiento del
motor.

ACEITE DE LUBRICACION Y
REFRIGERACION COMP.
RESOR RECOMENDACIONES

Otros lubricantes deberan ser
confarmes a las especilicaciones
que se encuentran en el Cuadro:
Lubricantes del Compresor —
Especificaciones.

ADVERTENCIA: Tenga cuidado
que todos los componentes sean
compatibles con lubricantes
sintéticos.

TEMPERATURA AMBIENTE
1259F (51.7°C)
a
--10°F {—23.3°C)
USE LUBRICANTE :

MIL-L46153 — SAE 10W
Q
MIL-L-2104B — SAE 10W

. ]

DEXRON 0 DEXRON 11
FLUIDO DE TRANSMISSION
AUTOMATICO
TEMPERATURA AMBIENTE
—10°F (—23.3°C)

a
-50°F {-456°C)
USE LUBRICANTE
**MIL-L-236998
(Lubricante sintéticol
" TMIL-L-46167
{Lubricante para temperaturas
glaciales de menos de cero)

S
amdl 30
a3 9) V) ol g Ao VYO
(e
R
LA SRR RGN VE RRLY I I
C g s
DA e

gy @L‘..a‘,llcab‘.il_,:, $4
R L AL
P TR P R |

o
N el o I
st e e d RNV RRE
’ '.:.L!: 1 ._',I)L:__]I_

Al
LSSl WA W bl
KR

A g ] [T N L Yoo
(o gne &

P ST I N- I '—’-ﬁw‘-{u—" a2 0=

(5 oo

= aem e
EaRE TS

el ey T Ll L

T T (I
[ S U
e ERVEY L st

__;'n ake o~ —aalt :_n

.»...:..Aa._.—'..:':.- - .5'_3“*-‘—4-'

LSS e

o2

INGERSOLLRAND




LUBRICATION

LUBRIFICATION

SCHMIERUNG

LUBRIFICAZIONE

LUBRICACION

el

For temperatures above 125°%
{51.79C} or below -50°F
(—456°C), please consult IR

Customer Service Department,

DEXRON — Reg. T.M. of
General Molors_Corp.

'i’EMPERATUHE AMBIANTE
—10°F {—23,3°C}
a
~509F {—456°C)
UTILISER UN LUBRIFIANT :
** MIL-L-236998
{Lubrifiant de synthése}
" MIL-L-46167
{Lubritiant pour climats
articques, gel permantent)

Lubrifiants MIL.L-46152 obliga-
toirernent contormes APl classe
CC a Vexclusion de ta classe CD.

»es ML-L-236998 — Lubrifi-
ants utilisés dans la plupart des
moteurs d'avions 3 réaction, en
principe dispanibles dans le
monde entier.

**¢ MIL-L-46167 — Lubrifi-
ants desinés a remplacer la
spécification fédérale APG No:1
{Aberdeen Proving Ground Pur-
chase Description No. 1) APG
No. 1 est actuellement la
désignation des lubritiants pour
climats artiques {gel permanent).

En ce qui concerne les tempéra-
tures supériaures & 1250F
(51,7°C} ou intérieures &
—B0°F (—45,69C), s'adresser au
service apids ventg Ingersoll-
Rand.

DEXRON — marque déposée
General Motors Corp.

*** MIL-L-46167 — E’ la spect-
fica sositutiva della specifica
tederale APG No. 1, che indica
normalmente i lubrificanti da
utilizzarsi con  temperature
artiche,

Per temperature superiori  a
1259F (51.7°C) o inferiori a
—50°F [—456°C), consultare
I'assistenza  tecnica Ingersoll-
Rand pid vicina.

DEXRON — Marchio Deposi-
tato della General Motors Co.

Asegurese gque lubricantes Mil-L-
46152 conforman con Clase CC
del APly ng CD.

*** Mil-L-23699B — Lubricantes
conformes a esta especificacidin
se usan en la mayorii de aviones
jet y se podran comnprar en todas
aprtes del mundo.

*** Mil-L46167 exntd previsto
para sustuir alas especificaciones
APG No, 1 {Aberdeen Proving
Ground Purchase Description
No. 1). APG No. 1 es la desig-
nacién corriente paraiubricantes
aptas para condiciones glaciales
menos de cero.

Para temperaturas mas altas que
125%F 151,7°C} 0 menares que
—-50%°F {-456°C) sirvase con-
suftar el Departmento  |-R
Servicio para Clientes,

DEXRON — Marca Registrada
de la General Motors Corp.

_-.Ju..a!Jch..v;n,;; J.Jl ‘_—,sz)U A
Qe o TERA L L

L
S

ol Saalh e A
o A R OO0 O

tyot
e

feate 450NV Lo Lo ol et
A N I LR
i T R T I
2 [ .;.';._.::;3‘.: L
L eV ) e
et et E

At Dy e

I . B RN
I N PP L S L W

ICULEL AN S B TR A L
e Rz 0 a6
et (Aade - 10,3
U st 0 s

P
eIt aial _"’.')J,—--ggl

Fapaa Do WS Lomll

S

3

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE MANTENIMIENTO Llwalt
GENERAL GENERALITES ALLGEMEINES GENERALITA' GENERALIDADES wle bla
The service/maintenance chart Le tableau d'entretien présenté In diesem Abschnitt werden die Nelfa tabella manutenzione/ El cuadro de mantenimiento Gl Sealiflddl bl v

shown in this section indicates
the various components descrip-
tion and the intervals when
maintenance has to take place,
Qil capacities, etc., can be found
in the general data, Any specifi-
cation or specific requirement
on prevantive maintenance for
engine refer to Engine
Instruction Manual.

SCAVENGER LINE

The scavenge line runs from the
drop tube in the centre af the
separator tank cover to the
orifice elbow fitting located in
the air end rear bearing housing.
Check orifice and hoses at every
service as a blockage will cause
oil carryover.

COMPRESSOR OIL
FILTER

Change the compressor oil filters
at 50 hours, 150 hours and
thereafter every 500 hours or
every six months whichever
comes first;

To service the oit filter it is
necessary to shut the unit down.
Wipe off any external dirt and
oil from the exterior of the
filter to minimise any contami-
nation entering the lubrication
system.

Turn the spinon filter
slement  counter clockwise to
remowve it from the filter housing,

dans cetie section indique les
différents composants et les
intervalles auxquels ils doivent
atre entreterws. Les capacités
d’huile, etc. . ., se troubent dans
les caractéristiques générales.
Pour les caractéristiques et
Fentretien du moteur, sereporter
au manuel d'instructions du
maoteur. '

CIRCUIT DE
RECUPERATION

La ligne de récupération va du
tube viseur au centre du cou-
vercle du réservoir séparateur, 3
l'orifice du montage en coude
situé au boftier de roulement
arriére  d’échappement d’air,
Vérifier l'orifice et les canali-
stions souples achague ent-

retien comme un bouchage
entrainera un  débordernent
d’huile.

FILTRE A HUILE
COMPRESSOR

Changer les filtres & buile rlu

aprés 50 heures, 150 heures et
toutes les 500 heures ou tous les
6 mois dépendant lequel des
deux arrive d’abord.

Pour entretenir le filtre & huile,
il  est nécessaire darriter
I'ensemble. Essuyer de [|‘extér-
jeur du filtre toute salaté
extérieure et toute trace o' huile
afin de minimiser toute con-
tamination qui pourrait péné-
trer le systéme de lubrification.

verschiedenen Intervalle zur
Wartung beschrieben. Die
Wartung des Motors sollte nach
Angabe des Herstellers erfolgen.

OLRUCKLAUF/
ABSCHEIDER

Die Spiilleitung verlduft direkt
vom Tropfriéhrchen im Deckel
des Abscheidekessels Zum
Kniestick-Fitting im luftseitigen
Lagergehduse Mundsticke und
Schliuche bei jedem Sarvice
untersuchen, da Verstopfungen
zu Olibertrag fiihren.

KOMPRESSCROLFILTER

Die tfilter des kompressors
nach 50 Studen, 150 Studen
und danach alle 500 Studen
oder maximal sechs Monate.

Zur Wartung des Olfilters mui
die Maschine abgestellt werden.
Zum Schutz gegen die Kontam-
ination der  Schmierantage
Schrmutz und 01 von der Aulten-
seite des Filters abwischen.

Filterelement nack links
drehen und aus dem Gehaduse
nehmen.

ACHTUNG : .ucxartige Rick-
stinde am Filterelement deuten
auf eine unrichtige Olspezifika.
tion hin. Ol sofort wechseln.
Siehe Abschnitt 3 der Betriebs-
anteitung.

riparazione song descritti i vari
gruppi componenti del moto-
compressore e la frequenza con
cui st devono effettuare le
operazioni-di manutenzione. Per
specifiche o dati caratteristici
relativi al motore riferirsi all
manuale di istruzione del
motore.

TUBQ DI RECUPERO

il tubo di ricupero collega i
tubo di scarico situato nel
centro defla cisterma  di
separazione con il raccordo a

gomito  situato  sull’alloggio
posteriore dei cuscinetti del
gruppo compressore. 1
raccordi ed § tubi flessibili
vanno sempre controllati

durante ta fase di manutenzione,
in guanto un blocco gualsiasi
verrebbe a causare uno scarico
d‘clio.

FILTRO OLIO
COMPRESSORE

Sostituire 1 filtri dell.olio del
ogni 50 ore, ogni 150 ore e
quindi ogni 500 ore oppure
sei mesi, secondo  quale
intervallo viene a scadere prima.

Per effettuare la mantenzione
della, cartuccia del ‘olio @&
necessario  fermare il motore.
E necessario inoltre pulire
dall’esterno  della  cartuccia
qualsiasi eccesso d'olio o
frammenti di sporcizia, in modo
da minimizzare, il pericolo di
contaminazione del sistema
lubrificante. ;

presentado en estaseccion indica
los diferentes componentes y los
intervalos en los cuales deben ser
mantenidos. Las capacidades del
aceite, etc, se encontraran en los
Datos Generates,  Cualquier
especificacidn o requerimientos
especificos para el manteni-
mienta preventivo del motor
sirvase consultar el manual de
instrucciones del motor.

CIRCUITO DE
RECUPERACION

E! circuito de recuperacibn
va desde el tubo de caida en el
centro de la tapa del tanque
separador hasta el conectador
acodado del orificio que se
encuentra en el carter del coji-
nete posterior del compresor,
Haga un chequeo del orificio v
las mangueras durante cada
servicio de revisibn : una ob-
struccibn causard un arrastre
de aceite,

FILTRO DE ACEITE DEL
COMPRESSOR

Cambie los filtros de aceite del
a las 50 horas, 150 horas y des-
pués cada 500 horas o cada seis
meses segln lo gue suceda pri-
mero.

Durante el servicip de man-
tenimiento del filtro de aceite
es necesario parar la maquina,
Limpiar todas las acumulaciones
de suciedad o aceite del exterior
del filtro con e! fin de reducir
cualquiera impurificacion que
pueda entrar al sistema de lubri-
cacibn.

6v|"-’)-\>' il 2o ._..a:" (NS
L o, i
e D! _Su:; Sl Llall
et Saadl 4L RN oo
- o s ”
Zeodaan! :i .;-'Q:.:'_-.U s
okl A Rt e el
LA L T L
C.—;.“ h> o0
-.J)-.-\ll Sk C.-QW h> O
S i Jaws 3 syl JUN
saga gt dozdll ¢ S S 5 11 Loldll
A g
L .-.J°',-9~",- PENCH Ry PP
e Sl b O Y Sl Alex
. ‘;"f}jl )L"‘;"] hraant]

PO I 1 TP R S-S B S

dag dsle Vo 4L le 00 U
(PR T ey N B 1
.Y}‘n.i.:

o

LA e J et

oAl e S e lal
'C,,, L?-l C__,.l Rty ;,u..},'-l ._j;:j};
Tl WS g
J}J"J et N 'L_-u—L" c-:’li

PP YA TRINT

IR R | EPRC L g T
[PRETUI [RPURPR S PN R <1
J & NE LV
Y T

.0

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Liaalt

CAUTION : If thers is any indi-
cation of formstion of varnishes,
shellacs or lacquers on the oil
filter slement, it is a warning that
the comprestor lubricating and
ocooling oil has improper charac-
toristics and should immadiately
bae changed. Refer to Section 3,
Lubricstion in the Operator's
Manusl.

2, Clean filter gasket contact
area.

install new filter by turning
element clockwise until gasket
makes initiat contact. Tighten
an additiona! % to % turns,

Start engine and check for
leaks before placing unit back
into service.

COMPRESSOR 0IL
SEPARATOR ELEMENT

Normally the separator elerment
will not require periodic replace-
ment provided the air and oil
filters are properly maintained.

COMPRESSOR OIL

Any oil change must take place
every 500 operating hours or
every six manths, whichever
ocomes first.

Add oil anty if level falls to the
bottom of the sight gaugs when
compremor is shut down.

RUNNING GEAR
WHEEL BEARINGS

Toutner ta cartouche con-
somnable dans le sons contraire
des aiguilles d'une montre pour
la déposer de la téte de filtre.

ATTENTION : En présence de
dépdts de vernis, de gommes ou
de laques sur I'dlément filtrant,
procéder immédiastement & Ia
vidange de [huile car ces
matidres constituent autant de
signes que l'huile deo graissage-
refroidissement du compresseur
st non conforme. Se reporter
4 la saction 3 Graissage du
présent manuel.

2. MNettoyer la surface de con-
tact du joint du filtre.

Poser wun filtre neuf en
tournant la cartouche dans le
sens des aiguilles d'une montre
jusqu’'d ce que le joint fasse
contact. Serrer plus loin de 1/2
ou 3/4 tour.

Faire démarrer le moteur
et contrdler I'étanchéité avant
de remettre le groupe en service

ELEMENT SEPARATEUR
D'HUILE COMPRESSEUR

En principe I'élément séparateur
ne nécessite aucun rempalce-
ment péricdique pour autant
que Fentretien des filtres & air et
& huile soit correct.

HUILE COMPRESSEUR

Vidange d’huile toutes les 500 h
de fonctionnement ou tous tes 6

mois si cette période intervient’

en premier,

2.  Kontaktflachen der Filter-
dichtung reinigen.

Neuen Einsatz nach rechts
drehen, bis die Dichtung anliegt.
Dann 1/2- bis 3/4-Drehung
weiter festdrehen.

Motor anlassen und vor
Weiderinbetriebnahme des Kom-
pressors auf Undichtigkeit
priifen.

KOMPRESSOR-
OLABSCHEIDER
ELEMENT

Solange Luft- und Olfilter ard-
nungsgeman instandgehalten
werden, erfordert diese Einheit
im allgemeinenkeine regetmalige
Erneuerung.

KOMPRESSOR(QL

Ol afte 500 Stunden oder
mindestens alle sechs Monate
wechseln.

ACHTUNG : &1 niemals iiber
die Mitte des Schauglass hinaus
ansteigen tassen. Nur dann nach-
fillen, wenn das Ol bei Abstelien
des Wompressors bis auf den
Boden des Schauglases sinkt.

MOTORFILTER/
OLFILTER/
KRAFSTOFFILTER

Smontare il filtro, svitan-
dolo in senso antiorario.

ATTENZIONE : Se si verifica
nel filtro laformazione di vernici,
morchie o lacche, I'otio ha subito
atterazioni significative o dove
immaediataments essorscambiato.

2. Pulire la superficie di con-
tatto della guarnizione del filtro,

Montare un filtro nuovo,
awvitandolo in senso orario fino
ache laguarnizione siz acontatto
con la sua sede, Serrare poi a
mano per 1/2 o 3/4 di giro.

Mettere in moto e verificare
che nen vi siano perdite.

ELEMENTO FILTRANTE
DEL SERVATOIO
SEPARATORE

Normalmente il filtro separatore
non richiede sostuzioni
periodiche, se i filtri dell’ aria
e dell’ olio sono stati oggetto di
una buona manutenzione.

OLIO COMPRESSORE

Deve essere sostitvito ogni 500
ore oppure ogni 6 mesi.

ATTENZIONE : Il livello non
deve mai supsrare il centro del
vetrino spia. Aggiungers olio solo
se, a macchina ferma il livello
4 molto basso rispetto al centro
del vetrino.

Girar el elemento del filtro
en el sentido contrario a las
agujas del relaj con el tin de
sacarlo del carter del {fittro.

Verificar que tas juntas del
filtro esten libres de suciedades
y dailos. Limpiar o reparar si es
necesario.

ADVERTENCIA : Si hay cual-
quier indicacidn de la formacion
de bamices o de lacas en o
eslemento del filtro de aceite esto
saiial de alarma indicando que ol
aceite lubricante y refrigerants
def compretor contisna cemcter-
isticas indebidss y que e
preciso cambiarla de inmedisto.
Vea Seccidbn 3, Lubricacion, sn
el manual del opersdor.

2. Limpie el ired de contacto
de la junta del filtro.

Instalar un filtro nuevo,
girando el elemento en el sentido
de las agujas del reloj, hasta que
la junta haga contacto inicial.
Apretarlo con un giro adicional
de 1/2 a 3/4 vuelta,

Poner en marcha el motor
y comprobar que no hay fugas
antes de wvolver a poner la
unidad en servicio.

ELEMENTO SEPARADOR
ACEITE COMPRESOR

Normalmente et elemento sep-
arador no necesitard reemplazo
periddica con tal que los filtros
de aire y aceite tienen manteni-
miento adecuado.

ACEITE DEL COMPRESOR

Cambios de aceite son necesarios
cada 500 horas de trabajo o cada

s BELAN G5
Lad i ofy LWV

€ 3 AT Al e,

o kel

.
i M ddlae Cda <Y
- N

el wel S Al S

. d NP

i PP I P P el

sl st oF L b aa A
FVETID VU TR
= MR-

e R U D s

N

hilall ooy tal ae. ¥

R S £ 1V
[ . o
sl w2 ol
o -..,_:.I'_- ) el e s
i e
= -
hasbadt =uy Lt
L CI '4;_de

e D bl
Vi ‘0::

TR T R RO IR
sl WAL S e
57 St _adniliaths sy Al
cS e s el At e
A haelall

kY bpas/ oY e

PP RCAE FRPR R L L
‘ N

o1

INGERSOLLRAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Llewadl

ENGINE FILTER/OIL ATT_ENTION : L'huile ne doit Die Wartung derselben ist N Ingrassare ogni 12 mesi con seis meses segun lo que ocurra _}:iﬂ' e DR

FILTER/FUEL FILTER iar_n_al! monter asu-dessus du Anweisung und Angaben im grasso per cuscinegtti corrspon- primero, Yol Lalg
milieu du viseur. Faire {"appaint Motorhandbuch und Wartunys- dente alle specitiche MIL-G- ST

ANl must be serviced in accord- exclusivament si le niveau chute buch zu etfnigen. 10924 ADVERTENCIA e e _E L‘f'i’ —

ance with the instructions and
as scheduled in the engine opera-
tion and maintenance manual,

PROTECTIVE SHUT-
DOWN SYSTEM

Constists ot

A, Air discharge temperature
switch. Ol pressure switch belt
break switch.

Check switches ewvery three
months far correct operation.

Once a year, the temperature
actuated switch should be tested
by removing it from the unitand
placing it in a bath of heated oil.

The oil pressure switch should
operate a 1 bar, the compressor
lemparaturh switch shonld
operate a1 120°C.

BATTERY

Keep the battery terminals and
cable clamps clean and lightly
greased to prevent the build-up
of corrosion. Keep correct elec-
trolyte level within the cells.

The holddown clamp should
be kept tight enough to prevent
the battery from moving.

CAUTION : Atways disconnect
the battery cables befors perfor-
ming any maintenance or sarvice.

t

au bas du viseur, compresseur A
I'arrét,

FILTRES DU MOTEUR/
FILTRES A HUILE/

FILTRE A

COMBUSTIBLE

Tous doivent étre entretenus
selon les instructions et cornme

prévu dans le manuel d'opéracion.

du moteur et d'entretien.

SECURITES ENTRAIN-
ANT L'ARRET DU
GROUPE

Ce sont :

A. Contact de température
de décharge d'air. Contact de
pression d’huile, contact de rup-
ture de courroie.

Vérifier wous les 3 mois le fon-
ctionnament de ces sécurités,

Une ftois par an, controler le

thermocantact dans un bain
d’'huile chauffée aprds ['avoir
déposé.

Le contact de pression d,huile'
- devrait s'actionner 3 1 bar, le

contact de température du
compresseur devrait s,actionner
a120%c.

BATTERIE
Pour empécher la corrosion, les

bornes et les tétes de cibles de
fa batterie doivent étre a tout

" moment propres et graissées.

SICHERHEITS
ABSCHALTSYSTEM

Bestehend aus:

A, Luftaustritts-Temperatur-
wichter. Oldruckwichter, Rie-
menbruchwichter.

Funktion der Temperatur- und
Druckwachter atle drei Manate
kontrollieren.

Der Oldruck wiachter muld 1 bar,
der Kompressortemperatur-
wichter bei 120°C ansprechen.

BATTERIE

Batterie- wund Kabeliklemmen
sauberhalten und zum Schutz
gegen Korrosion leicht einfetten.
Fiur den richtigen Elektrolyt-
stand in den Batteriezellen
sorgen. Die Halterung muf} fest
genug sitzen, um Verschieben
der Batterie 2u verhindern.

ACHTUNG : Vor allen Wartungs-
oder  Reparaturarbeiten die
Batteriekabel abtrennan.

LUFTFILTERELEMENTE

Luftfilterelemente taglich kon-
trollieren und immer darauf
achten, dall sie in Ordnung sind.
Wenn der Kompressor und der
Motor gegen Schmutz und
Staub geschitzt werden sollen,

FILTRI MOTORE/
FILTRI DELL 'OLIO/
FILTRO CARBURANTE

Tutt questi filtri vanno esaminati
e sostituiti secondo e Biruzion
e gli intervalli di tempo elencat
nel manuale di manutenzione e
funzionamento del motore.

DISPOSITIVI
D'ARRESTO DI
SICUREZZA

Si distinguoeno in :

A, Termosato per scarico
aria. Pressostato ofio. Inter-
ruttore di rottura cinghia,

Controllare i dispositivi di
sicurezza almento ogni 3 mesi.

L'interruttore per la temperatura
dell’'olip dev’ essere in grado
d’entrare in funzione alla pres-
sione di 1 bar.

La pressione del‘olio dev'essere
di 1 bar; il termostato del
compressore deve entrare in
funzione 3 120°°C,

B8ATTERIA

Mantenere i contatti e i morsetti
puliti e leggermente ingrassati
per evitare corrosione. Mantenere
it corretto livelto dell’ elettrolite.

Es impres-
cindible que al nivel del acsite
nunca se encuentre mas arriba
de! centro del indicador. Afade
sceite sblo cuando el nivel se
encuentre eon ol fondo del
indicador cuando el compresor
asta parado,

FILTROS DEL MOTOR/
FILTRO DEL ACEITE/
FILTRO DEL
COMBUSTIBLE

Todos los filtros deben tener
servicios de revisidbn conforme
a las instrucciones y segun lo
programado en el manual de
operacion y mantenimiento del
motor.

SISTEMA DE PARADA
PROTECTIVA

Consiste en :

A, Interruptor de tempera-
tura de descarga de aire.

Para asegurarse que los inter.
ruptores estén funcionando bien
contrblelos cada tres meses,

Una vez al aito se debe controlar
el funcionamiento del interrup-
tor/temperatura. Sdquelo de la
unidad y péngalo en un bafio
de aceite caliente,

El interruptor de presibn de
aceite deberid funcionar a 1 bar,
el interruptor de temperatura
del compresor deberid funcionar
a120%.

car o) el Ll s

eV eATE L - beliald

g e e

2P el e

L _..n._';_.l.' IT SRV S L
et b aad o S W

Doad! Lails dle

‘__,J'J_,J' S sl LA

e il

CL—.A‘ VY {,-:U,;; e C\;"_. (i
ol :Lu CL-".“ SR P

e e ! st
- —
oo e W bens ! - s

—

[ -\__.A."' —
R L Y R
e — e VR N S

guvH ‘__J’.hhMCL‘.‘ Sen Ot
v Hp-L,i." il - \:L:.&.-} NEI"

AL E

oladt Lo

b

s et &
> .

s SSINL

P Lo
! o!

Lo ida! el

et

LY ety meeall sl e
- - - -

Y e aln Bl g

o2

INGERSOLL-RAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Lot

AIR FILTER ELEMENTS

The air fiiter elements should
be inspected daily. The restric-
tion indicator will show green to
indicate a serviceable filter. When
indicator shows red the element
must be changed .:

When changing elements, clean
inside canisters 1o maintain per-
fect sealing,

Inspect al! hoses and clamps on
"Clean Air’’ side. Any defects
should be corrected immediately
as neglect in this area will result
in early engine or air end failure.

In the event that a filter element
must be reused immediately,
maintenance of the elemem
should be performed as follows:

Direct compressed air through
the element in the direction
opposite to the normal air flow
through the elemeant. Move the
nozzle up and down while rotat-
ing the element, Be sure to keep
the nozzle at least one inch
(25.4 mm] from the pleated
paper.

CAUTION : To pravent damage
to the filter selement, never
axceed 8 maximum gsir pressure

of 100 psig (6.9 Bar). Com-
pressed air cleaning is recom-
mended whenever sn etement
must be reused immediatsly.

Rétablir  systématiquement e
niveau d'dlectralyte de chaque
éiément. Le serrage des ferrures
de retenue doit suffire A
immobiliser la batterie.

ATTENTION : Débranchement
ohligatoire des cibles da batterie
avant touts intervention
d’entretien.

FILTRES A AIR (Elements}

Les sléments du filtre & air tont
{"object d’un contrdle quotidien.
L'indicateur de colmatage restera
vert tant que le filtre est bon &
l'usage. Quand  I'indicateur
deviendra rouge I'élément dewra
étre changé.

Quand on change les éléments,
nettoyer l'intérieur des car-
touches afin d’'obtenir un joint
parfait.

Inspecter toutes les durits ey fes
brides du c¢bte "air propre”.
Toutes anomalies devraient étre
immediatement rectifides
comme toute négligence dans
cette partie entrainerait une

défaillance prématurée du
moteur oy une défaillance du
terminal d’air.

S'assurer que toutes les brides et
joints sont bien serrés etqu’iln'y
a pas de fuite dans le conduit.
Dans le cas o0 un élémem de
filtre devrait étre réutilisé
immédiaterment, son entretien
devrait étre exécuté de ta fagon
suivant .

Luftfilterelement
erneuert/gewartet

migsen die
regelmaRig
werden,

Bei Modellen mit Verschmut-
Zungsanzeiger steht die Anzeige
normal im grinen Feld und zeigt
die  Betriebsbereitschaft  des
Filters an. Wenn die Anzeige im
roten Feld steht und der Kom-
pressor unter Vollast arbeitet,
das Filterelement wie folgt
reinigen oder wechseln:

Wenn ein Filterelement sofort
wiederverwendet werden mufl,
wie folgt vorgehen:

Element gegen die normale
Strémungsrichtung  mit  Luft
durchblasen. Diuse auf- und
abwartsbewegen, wahrend das
Element gedreht wird Dise

‘nicht naher als 254 mm an das

Element heranbringen.

ACHTUNG : Damit das Filter-
slement nicht beschadigt wird,
mit hichstens 6,9 Bar arbeiten.
Diese Art der Reinigung wird
dann empfohlen, wenn das Ele-
ment  sofort  wiederverwendet
werden soll. Gewaschene
Elemente vor dem Wiedereinbau
griindlich trocknen.
ANMERKUNG : Es wird
sofortiger Einbau eines neuen
Elements empfohien, damit der
Kompressor  moglichst  bald
wigder in Betrieb gehen kann. In
der  Zwischenzeit das alte
Element reinigen, trocknen und
tir spiter aufbewahren.

Le regette di fissaggio devono
essere sufficientemente strette
per evitare spostamenti della
batteria.

ATTENZIONE : Staccare sempre
i cavi prime di procoders a

fualsiasi manuienzione ]
riparazione.
FILTRI ARIA

Fli elementi filtranti devono
essere controllati giornaimente.
L'indicatore d'ingoigo indica un
filtroin buone condizioni tramite
il color verde, Se il medesimo
indigcatore presenta il color rosso
vual dire che l'elemento dev’
essere sostituito,

Quando si  scambiano  gli
elementi, & necessario oulire
linterno della scatola filtro per
continuare ad avere una tenuta
perfetta.

Tutti i tubi flessibili e fascette
stringitubo dalla parte “aria
pulita” vanno esaminate attenta-
mente rettificande subito un
qualsiasi difetto. Se non si segue
quest’ avvertenza si corre il
rischio d.avere dei guasti
prematuri sul motore o nel
sisterna ad aria compressa.

Se é possibile riutillizare lo stesso
elemento  filtrante procedere
come segue: soffiare il filtro con
aria compressa dirigendo il getto
in senso opposto al normale
senso di aspirazione con MoOvi-

BATERIA

Mantenga los terminales y las
pinzas de los cables limpios vy
ligaramente cubiertos de gras
para asi prevenir la formacidn
de corrosibn, Mantenga el nivel
camecto  electrdlito en  los
elementos. Las grampas deben
estar bien apretados para evitar
el movimiento de la bateria,

ADVERTENCIA : Siempre hay
que desconactar los cables de s
bateria antes de hacer cualquier
trabajo de servicio o manteni-
miento.

ELEMENTOS DEL
FILTRO DE AIRE

Se debe examinar los elementos
del filtro de aire todos tos dias.

St la sefal del indicador de
restriccion es verde el filtro es
servible. Cuando la sefal es roja
se debe cambiar el elemento.
mento rotarorio, avendo cura di
lasciare  almeno un  pollice
{254 mom} fra l'ugello e la carta
del filtro.

ATTENZIONE : Per evitare
danni al filtri non supersre nal

_una pressions di mandata di 100

psi 17,03 kg/em2). Le pulizia del
filtro con aria compressa 4 con-
sigliabite solo quando deve essare
immediatamente rimesso in

‘servizio. Un slementc lavato

deve ossere lasciato asclugare
opportunamente prima di essere
riutilizzato.

- -\.:_-l‘n..” P J_)(J .L{.;-L, &}f,“
Y R

L0 a SRS bt ¢ o
L gl Ao Sl gL Ll

l',-“ C-'l:‘.:f ,JL'.& A
('_..'\' it  ols At

-,.; it e ey Ley

e e w0 VR EVIR:T S

— N
cuant g e S Ll
. ’_a_n.” _-_._.AJ _’,..__J ‘,rl
Tl sl oas
VIS S L S SO
el
el L obi 5 A
TV el e
B M
'_‘{.avn;a.pq,.c e diiall sda 3
ORI R IR
B L R A

‘.-.a.-.-.!‘ ;n:...a._...’: . -\.:...;'-‘_'." '_..d.'..n.i
- UL
o ’.....1_';-." - .a‘.a..a.‘ -'_.A c\:‘-’l
o ol Bud  Sles
AP ._L‘:""\‘ll-' N s eals
- S ol _&.L ’....a'_-.“
e et eeall e dailall

PN (e YO L) adls

el 203 A0

PP TRV YR PR VI T A
I M ke g kgl b gl
=Bl many Gl VAN

o3

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Lialt

COOLING FAN DRIVE

Periodically check that the fan
motnting bolt in the fan hub
has not toosened. iIf, for any
reason it becormes necessary to
remnve the fan or to retighten
the fan mounting bolt, apply a
good grade of commercially
available thread-locking com-
pound to the bolt threads
and torque the bolt to 18 Ibs.
ft. {24Nm). Fan beit should be
checked regularly for wear.

COMPRESSOR CIL
COOLER

When grease, oil and dirt accu-
mulate on the exterior surlaces
of the oil cooler, its efficiency is
impaired. Each month it s
recommended that the oil cooler
be cleaned by directing com-
pressed air carrying, if possible,
a non-flammable safety solvent
through the core of the oil
cooler. This should remowve the
accumulation of grease, oif and
dirt from the exterior of the oil
cooler core so that the entire
cooling area can transmit the
heat of the lubricating eand coot-
ing oil 10 the air stream,

HOSES

Every 500 hours of operation it
is necessary to inspect afl of the
intake lines to and trom the ait
cleaners, and all of the flexible
hoses used for air lines, oil lines
and fuel lines.

Diriger V'air comprimé 3 travers
I'élément dans la  direction
opposée 3 calle que suit horma-
lement le circuit d’air a travers
I'élément. Bouger fa tuyére de

haut e&n bas, iout en faisant

Tenir la
254 mm.

tourner  I'élément.
tuyére a environ

ATTENTION Atin d'eviter
d’endommager I'élément, la
pression d'air ne doit jamis
excéder 6,9 bars (100 psigl.

Le nettoyage & ['air comprimé
est recommandé dans tous les
cas o0 un é&lément doit dtre
réutifisé immediatement. Un
immédiatement. Un 8lément lavé
doit dtre sdché soigneussment
avant son emploi.

COMMANDE DU
VENTILATEUR DE
REFROIDISSEMENT

Véritir pérnodiquement que
la boulon de motage du ventil-
ateur dans la mayeu du ventil-
ateur ne s'est pas désserré. Si,
pour quelque raison que ce soit,
il s'avére nécessire d'Dter le
ventilateur ou de resserrer e
boulon de montage du ventil-
ateur,. endurire d’un produit de
verrouillage de pas de bonne
qualité, les filets du boulon et
appliquer un couple de torsion
de 18 livres pied (24Nm). La
courroie du ventilateur devrait
&tre inspectée régulitament afin
de contr oler son usure.

Verschmutzungsanzeiger,  falls
vorhanden, weider auf Grin ein-
stellen. Zu diesem Zweck auf
den Anzeiger oder Ausloger
dricken.

VENTILATORANTRIEB

RegelmiBig nachprifen, ob sich
die  Ventilator befestigungs-
schraube in der Nabe gelockert
hat. Wenn aus irgendeinem
Grund der Ausbau des Venti-
lators oder das Nachstellen der
Befestigungsschraube erforder-
lich wird, Gewinde mit einem
guten handelsiiblichen Gewind-
earretiermittel behandeln und
die Schraube auf 18 Ibs ft (24
Nim) anziehen. Ventilatorriemen

regelmaBig  auf Verschieill

untersuchen.
KOMPRESSOROL-
KUHLER

Ansammlungen von Fetsr, Ol

oder Schmutz an den Aullen-
flichen des Cikiihlers
beeintrichtigen seine Leistung.
Jeden Monat mit Druckluft und,
wenn  mdglich, einem nicht-
teuergetahrlichen Ldsungsmitte!
durcnblasen.

Dadurch werden Fett-, Ol und
Schmutzansammlungen von der
Aulenseite des Ohlkihiers ent-

fernt, so dall die gesamte Kihl-
flache zur ubertragung der
Warme des Schmier- und Kihldls
auf den Luftstrom verfigbar ist,

Se il motocompressore deve
esser subito rimesso in servizio,
si raccomanda di usare un filtro
nuovo. Si pud cosi soltiare e
lavare il vecchio immagazzinan-
dolo per essese usato di nuovo
come ricambio.

Se esiste, ripristinare anche
Pindicatore di efficienza
premendo  sui fondo  finché
riappare il verde.

VENTOLA DI
RAFFREDBAMENTO

E necessario controllare periodi-

camente che il bullane di
montaggio della centola non si
sia  svitato, Se per qualsiasi
motive bisogna smontate |a
ventola Oppure stringere  di
nuovo  'apposito  bullone di
montaggio, si consiglia d’appli-
care sul filetto del bullone uno
dei normali composti blocca-
vite prima d“applicare al bullone
una coppia di 24 Nm. La cinghia
della ventola di raffreddamento
dev'esserg esaminata ad inter-
valli regalari per rilevarne
I'eventuale usura.

RADIATORE OLIO
COMPRESSORE

Se sulle superfici radianti esterne
del radiatore si accumula grasso,
olio o polvere, la sua efficacia
diminuisca. Ogni mese, quindi,
la superticie radiante deve essere
pulita con  aria compressa

mescolata se possibile, ad un

solvente  non  inflammabile,

Al momento de cambiar el
elemento Limpie el interior del
filtro para asi conservar un sello
perfecto,

Revise todas las mangueras y
grampas en el lado del “aire
limpio™. Corrija cualquier
defecto de inmediato : en ésta
area el descuido resultarad en una
avend prematura del motor ©
del compresor,

En caso de que un elemento det
filtro tuviera gue volver a usarse
de inmediato, ¢! mantenimiento
del elemento serd como sigure :

Pase aire comprimido par el
elemento en el sentido contratio
al del flujo nomal. Mover la
boquifla de arriba a abajo,
haciendo girar el elemento al

" mismo tiempo. Asegurese que la

boguifla no llegue a menos de

una pulgada (254 mm) del
papel plegado.
_ ADVERTENCIA Para evitar

daiios al elemento del filtrg,

nunca ltogue a una presion mas
atte de 100 psi (6.9 Bar). Se
recomianda |a limpieza con aire
comprimido cuando es necesario
el reuso inmediato de wun
slemento. lavado tiene quae estar
completamente seco antes del
re-uso.

NOTA : Se recomiencia encare-
cidamente que un elemento
nuevo sea empleado tan pronto
sea posible para asegurar el fun-
cionamiente continug de la
unidad. De esta manera el

s |5 bl Al daly
— ‘)}3 }-A'-J‘ rlJJ-'_-l wiel
lagr aidas g o g aiall Caiid

aolamint Dlel L

A Bl iy s A

s el Llize 23 Je i)
B Joprdl iyl fils jlees 01
7 [R-CH I PR RSP |
Sy Ay el O o $Y
cim A e s b g8
LolaSt S Bt e Lany as
Lot LM gt Gyl e
Sl Jlet fe ol a8
VA Sk Slell e WSy
NPSLS S o BT u)r_x.i,n'_u,p
Lopdom o U by M e i by

NN

helall =y 3-)7"

ALl N R A R LIS P
— . - —
R o T - Wk By V3
B . - . “ o
L VR T T R P P
- - .
e S R P S S __'.l' 3t

R ~)._-—L‘ . '.;\l; [S1INN J.A.‘_v

R JULPLIL LRy RE

‘__.- RN wle e

o v
-

PERPPOSNY -'-L.—‘-l\'k-
. e - bl v
RIS T NG |
g Py AR
el e W e bl WS

a3 0 Ay

bl -1

-15 . ~._>'J4',"“A‘i" -

_

o Or e

o !“. - L -‘ ..
~ -

4

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Liwal!

All components of the engine
coaling sir intake system should
be checked periodically to keep
the engine at peak efficiency.

FUEL TANK

The fuel tank should be filled
daily or ewery eight hours. To
prevent condensation in the fuel
tank it is advissble to top up
after compressor is shutdown or
8t the end of each working day,
Every six months the drain plug
should be removed from the
tank draining any. sediment or
accumulfated condensate,

REFRIGERANT D'HUMLE DU
COMPRESSEUR

Lorsque les corps gras et
polluants colmatent tes surfaces
externes du réfrigérant d'huile,
le rendement de ce dernier est

réduit. 1l est recornmandé de-

procéder tous les mois au
nettoyage du réfrigérant d'huile,
pour cela on utilise un jet d'air
comprimé véhiculant, si possible,
un solvant de sécurité ininflam-
mable, par le radiateur du
réfrigérant d'huile. De cette
maniére, on nettoie les corps
gras et polluants de l'extérieur
du radiateur de sorte que
I'entiére surface d'échange soit
en mesure de dissiper au flux
I'air la chaleur wvéhiculée par
I'huile de graissage-refroidisse-
ment.

FLEXIBLES

Toutes les 500 h de fonctionne-
ment il est nécessaire de con-
troler chaque conduit d'arrivée
et de sortie d'air des filtres, el
tous les raccords souples dair,
d huile et de gazole.

Tous les composants du disposi-
tif d’admission d’'air de refroidis-
sement du moateur doivent faire
I'cbjet d'un contrdle périodique
pour permertre au moteur de
fonctionner a rendement
maximum.

RESERVOIR DE GAZOLE

Le plein se fait tous les jours ou
toutes les 8 h. Pour éviter toute
présence d'eaux de condensation

Im Fall von die Kihlleistung
beeintrachtigenden  Schlamm-
oder Lackansammiungen im
Gikiihler tritt die Luft mit hoher
Temperatur aus, wodurch der
Kompressor automatisch  ab-
gestellt  wird, Zur Behebung
dieses Fehlers mull der Olkiihler
ausgebaut und mit einem vom
Hersteller empfohlenen Mittel
gereinigt werden. MNur gute,
zuverlassige Reinigungsmittel
verwenden, da Konzentration
und chemische Zusammenset-
zung oft sehr verschieden sind.
Nach der Reinigung mull der
Olkiihter vor dem Wiedereinbau
durchgespiilt werden.

SCHLAUCHE

Alle 500 Betriebssiunden miissen
alie Luftfilterleitungen und alte

in den Luft-, Ol- und Kraftstoff-

leitungen um Einsatz
kommenden Schiauche iiberpriift
werden

Da Kompressor und Motor
elastisch gelagert, die Luftfilter
jedoch starr befestigt sind, sind
flexible  Verbindungen eine
unerlaBliche Voraussetzung.

Zum Schutz gegen Lufraustritt
missen alle Gummiverbindungen
und die Schraubschelien der
Schlduche ahsolut fest sitzen.
Regelmalige Unmersuchung

dieser Verbindungen auf Ver-.

schleil ist daher unerlaBlich,

spruzzati attraverso le alette di
raffreddamento. Rimuovendo,
cosi, il grasso, Volio la polvere,
I"area della superficie radiante
aumenta, aumentando con-
temporaneamente la capacita di
ratfreddarmento.

TUBAZIONI

Ogni 500 ore di funzionamento
& necessario  controllare e
tubazioni aria che arrivano =
partono dai filtri, le tubazieni
flessiblli dell’ aria, dell’ olio e
della nafta.

Tutti i componenti del sistema
di filtraggio e di raffreddamento
devonc essere controllati
periodicamente per mantenere il
motore in perfetta efficienza
wenn sich die regelmiBige War-
tung der Luftfilter auch lohnen
soll. Das Eindringen staubiger
Luft in die Brennkammer des
Motors oder in den Kompressor
fiihrt zu unvermeidlichern friih-
zeitigem Motor- und
Kompressor -Verschigift.

Alle Kuhlluftansaugkanile regei-
maRig  kontrollieren, um die

Sputzenleistung  des  Motors
sicher zustellen.
KRAFTSTOFFTANK

Jeden tag oder alle achi Stunden

auftanken. Um Kondensation
im Tank 2u vermeiden,
empfiehlt sich das Auffillen

elemento primero se puede lavar
v guardar como reemplazo en el
futuro.

Si existe, wvuela a poner el
indicador de limpieza en la
posicion verde. Para hacer esto
apriete la parte superior det
indicador.

MOTOR OEL VENTILADOR

Verificar periodicamente gue el
perno de fijacibn del cubo del
ventilador no se haya soltado,
Si, por cualquira razbn sea nec-
esario sacar el ventilador o re-
afetar el perno de fijacibn,
aplicar una grasa de calidad
comercial para sellado de ros-
cas a los pasos de la rosca y
apretar el perno a un par torsor
de 18 libras/pie (24Nm). Se
debe examinar la correa del
ventitador con regularidad para
ver si muestra sefios de deter-
ioro.

REFRIGERADOR DEL
ACEITE DEL COMPRESOR

La eficacia del refrigeragor de
aceite baja cuando grasa, aceite
y suciedad se acumulan en la
superficie exterior. Se
recomienda que cada mes el
refrigerador sea limpiado por
aire comprimido que lHeva, si es
posible, un sotvente ininflam-
able por el czentro del
refrigerador.

MANGUERAS

Cada 500 horas de trabajo es

LV AN L@.:}_': ﬂ}.‘i' o\l N
NUUTS Y VU SE (UL Y

. ::5:."; .Z_.:"J"o . ‘|}-'\'

Lo bl OIS wAk Ay
o Jaatleeadt "STT .'."_.v-.“ Ao N‘.-I

PV VA R S N (Y

,_,. ol

sl Bl
A g sdd S e o
S d iy sl Ll

dan heil 3 oalal mean . Sl
- bab,

~r
laelall e O

Loy b

S N L T S S

I 4 o o

T T O L _J.!...a.'-."
-1

R LI LI u- LU 4]

amie LSS L
- LS

~-

S

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

Ltpalt

dans le réservoir de gazofe, il
est conseillé de faire le plein
aussitdt aprésl’arrét du compres-
seur ou & la fin de chaque
journée de travait. Tous les 6
mois, déposer le bouchon de
vidange du réservoir en wvue
d’evacuer les sédiments et eaux
de condensation.

nach Abstellen des Kompressors
oder am Ende des Arbeitstages.
Alles sechs Monate die Ahlaf-
schraube abnehmen und
Ablagerungen oder Kondensatan-
sammiungen ablaufen lassen.

ACHTUNG : Der Kraftstoftiank
solite nie ganz leer gefahren
werden, da  sonst  Einspritz-
pumpe, Leitungen und Filter
entliftet werden miissen.
Entliftungsanweisungen  nach
Angabe des Motorherstellers der
Motarbetraibsanleitung entneh-
men.

Nach  Wartungsarbeiten, in
welchen die Kraftstoffleitung
zerlegt wird, mull die Aplage
ebenfalls  vor  Anlassen des
Maotors entliiftet werden.

SERBATOIO NAFTA

Nl serbatoio deve essere riempito
tutti i giorni o ogni 8 ore. Per
evitare fenomeni di condensa é
preferibile procedere al niforni-
mento a treddo o alla fine della
giornata lavorativa. Ogni 6 mesi,
svitare il tappo di spurgo per il
drenaggio di sedimenti o di
condensa che potrebbe essersi
accumulata.

ATTENZIONE : 1l serbatoio
non deve rimanere vuoto,
altrimenti, si dovrd proceders
allo spurgo dell’ aria aspirata. Le
istruzioni per eseguire guesta
oporazione sono spiegate
dettaglisatamente nel manuale di
usc @ manutenzione det motors
fornito con la macchina. Bisogna
ricordarsi di spurgara il circuito
anche se& sil sostituiscono le
tubazioni Jella nafta o depo il
drenaggio dsl serbatoio.

necesario examinar todos los
tuiios de admisidn que entran a
y salen de los limpiadores de
aire, y también " todas las
mangueras flexibles usadas para
aire, aceite y combustible.

|

El disefio de estas unidades
requiere que ¢l motor vy el com-
presor sean montados elastica-
mente, en combinacidbn con
fitftros de aire nigidos, vy
conexiones flexibles entre las
partes 50N absolutamente
imprescindibles.

Es también necesario que no
haiga escape de aire alguno y para
este fin asegurese que todas las
juntas de caucho y las grampas
tipo tornillp de las mangueras
estan firmemen te apretadas. Una
inspeccidon regular de estas
conexiones es necesario para
evitar desgastes o roturas ademas
de un mantenimiento continuo
de los filtros de aire. La intro-
duccién de aire cargado de
polvo © una mala filtracidn en
la entrada pueden originar sin
duda alguna el desgaste
prematuro . de! motor y del
compresor., |

Todas los componentes del
sistema de entrada de aire de
refrigeracién del motor deberan
ser verificados periodicamente
con el fin de mantener en el
motor su maximo rendimiento.

TANQUE DE COMBUSTIBLE
Se debe llenar el tanque de

combustible todos los dias o
cada ocho horas, Para evitar que

.6

INGERSOLLRAND




MAINTENANCE

ENTRETIEN

WARTUNG

MANUTENZIONE

MANTENIMIENTO

se formen condensaciones esto
se debe bhacer despues de la
paracda del compresar o al final
de {a jprnada de trabajo, Habra
que quitar, cada seis meses, el
tapdn de drenaje del tangue para
limpiarlo de todo sedimento y
de ios sedimentos o conden-
saciones acumulados.

ADVERTENCIA : Se debe tener
un cuidado absoluto con el
objeto de evitar que el tangue
dea combustible se seque. Pero
en caso contrario sari necesario
purgar el aire de la bomba de
inyeccion, el filtro del com-
bustibie y tas tuberias de
inysccion. Instrucciones pars
purgar el asire se encuentran en
el Manual de Instruccién det
Motor. También, cualquiar man-
tenimiento que necesita la des.
conexion de tuberias de com-
bustible o drenaje de tanques
requiers la purga del gire del
sistema antes de poner en
marcha el motor.

o/

INGERSOLLRAND




MAINTENANCE ENTRETIEN WARTUNG MANUTENZIONE MANTENIMIENTO Ulalt

[

28 3

4 INGERSOLL-RAND
8




MAINTENANCE

WARTUNG

MANUTENZIONE

MANTENIMIENTO

1a Tighten nut until solid,
Release till adjusted {Approx.
2-3 turns).

1t Cable movement should be
3-5mm.

2a8 25 mm movement.

2b  Adjust «cables to give
approximately 25 mm,

Ja  With handbrake on first
notch  distance should be
approximataly 65 mm,

3b  With handbrake on first
notch, the spring store should
compress to 40 mm to 50 mm

43 When unit gets a server
push backwards while parked.
Brekes adopt their reverse mode
and spring store extends to
retain parked condition. Hand-
brake will then feet less tensioned
but unit will stay parked.

ENTRETIEN

1a Serrer Vécrou trés
fortament’ Relacher jusqu.a
I'ajustment (Approx 2 — 3
hours.

1b Le mouvement du cable
devrait gtre de 3 - 5 mm.

28 25 mm de mouvement,

2b  Ajuster les cables pour
donner eaviron 25 mm.

Avec le frein sur le premier
cran, la distance devrait ®tre
de 65 mm.

3b Avec le frein sue le premier
cran, la chambre de ressort
devrait se comprimer jusqu'd
40 ou 50 mm.

4a Quand |'ensemble subitune
forte poussée arriere & |'arrdt
Les freins adoptent leur mode
arrdre ot la chambre du ressort
s'étend pour garder sa position
4 Varrdt’ Le frein & main
donnera  l'impression  d'&tre
moins tendu - mais 'ensemble
restera stabta.

1a Mutter fest anziehen bis
zur Einstellung lgsen. {c.a 2.3
Umdrehungen).

1b. Die Bewegungsfrieheit des
Kabels sollte 3-5 mm betragen.

22 25mm Bewegungsfreit.

2b Kabel auf ca 25 mm
speilraum einstelien.

3a Bei bis zur ersten
Einrastung angezogner Handb-
bremse sollte die Einfernung ca.
65 mm betragen.

3b  Bei bis zur  ersten
Einrastung angezogner Hand-
bremse sollte sich die federung
auf 40mm bis 50mm zusammen-
pressen |assen.

4a Wenn die Anlage in
geparkter Position einen starken
stoll nach rickwiérts erhdlt
Die Bremsen gehen in Riick-
wirtsstellung. und die federung
dehnt sich, um die geparkte
Position  beizubshalten. Die
handbramse steht dann fihlung-
smissig unter geringerer Span-
nung - doch die Anlage verbleibt
in geparkter Position.

1a Stringere il dado fino al
massimo, Sbloccarlo fino alla
massa a punto {corrispondente
circa 2 o 3 girl}.

13 La libertd do movimento
del cavo dev’ essere fra 3 e B
millimetri.

2a Spostamento di 25 mm.

2b  Regolare i cavi in modo da
arrivare a circa 24 mm,

Ja Con if freno a mano
impostato sulla prima tacca, la
distanza dev’ essere circa 65 mm,

3 Con il freno a mano
impostato sulla prima taccs, la
molla deve comprimarsi fra circa
i40e 50 mm,

4a Se tutto il complesso
subisce un'enorme spinta
sll'indietro mentre si  trova
parcheggiato : | freni s'impos-
tano in senso inverso e la molia
si estendein modo da mantenere
fa posizione di parcheggio |l freno
a mano dard la senazione di

. eSS&fB'SOtIO poco tensione - ma

tutto il complesso continuerd
a timanere parcheggiato.

1a Aprietese la tuerca a tope.
Aflbjese hasta que quede
ajustada (Aproximadamente 2-3
vueltas).

b W1 movimiento del cable
debera ser de 3-5mm,

28 25mm de movimiento.

2b  Ajustense los cables de
manera que den
aproximadamente 24mm.

3a Con el freno de mano en
el primer diente, ta distancia
deberh ser de 65mm  aprox-
imadamente.

3b Con el freno de mano
en el primer diente, el resorte
deberéd comprimirse entre 40 y
50 mm.

4a Si la unidad es empujada
hacia atrés mientras se hells
aparcada: Los freno adoptan el
modo inverso y el resorte se
extiende y retiene su con-
dicibn de aparcamiento, E1
freno de mano se sentird
entonces con menos tensibn -
pero la wunidad continuari
aparcada.

N e i By
laah

(= y-y ‘__jl),.)
kNS o
Y R g o
PURLINTAE S |
Ay SOSH it oy
Lifis pe Yo

S oG ob L
Oy L LG Lene
NEL P SUN R
FLET P Y LY P S J
ot N te ) ald
J oA W 0y L
oY ah

(T PR R Y
Ll Al i Al dmbs
(R DU LN TR T O
ot ke wery SLD
SIS R P
IR T UL X PR TS

AdS

oS)

(M & E T-Bar EEC Brake Adjustmant)

INGERSOLLRAND




SPEED AND PRESSURE REGLAGE DU REGULATEUR DRUCK— UND DREHZAHL— ISTRUZIONI PER LA REGULACION DEL e bans Dladad
REGULATOR ADJUSTING DE VITESSE ET DE PRESSION REGLER TARATURE E DEL REGULADOR DE PRESION ¥V i-"f—’"h‘-‘-:‘-‘-“
INSTRUCTIONS REGOLATORE DE PRESSIONE DE VELOCIDAD

E D1 VELOCITA'

4

[

5 0 | INGERSOLL-RAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS
(P85/P100/P140/

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK—- UND DREHZAHL-
REGLER

ISTRUZION! PER LA
TARATURE E DEL
REGOLATORE DM PRESSIONE
E D! VELOCITA’

REGLILACION DEL
REGULADOR DE PRESION Y
DE VELOCIDAD

F.B.'.a ‘}.!J.a.: :J‘.‘:.Ld
[ SRIPEFIe-1])

Normally regulation requres no
adjusting, but if proper adjust-
mant is lost, proceed as follows:

Before Starting Engine

1.
resting against full speed stop
‘E".
2. . B. Loosen locknut C and
wrn  screw B anticlockwise

until no tension is felt on screw,
Now turn screw one full turn
clockwise.

After Starting Engine

3. Allow unit to warm up
then press startrun valve ‘'1°.

4, Open and adjust service
valve on outside of machine to
maintain 100 psi (69 bar} on
discharge prassure gauge.

5. Ensuring that pressure is
maintained at 100 psi (6.9 bar)
adjust regulator screw 8 until

throttle arm D just lifts off
stop E,
NOTE Adjusting regulator

screw clockwise wilt raise full
speed pressure,

6. Close service valve [engine)
will slow to idle speed).

Normalement la régulation ne
demande aucun réglage mais si
ceala est nécessaire, procéder
comme suit.

Avant de Démarrer

1 Examiner le tevier ‘0’ du
régulateur moteur pour voir sl
est en appui contre la butée de
pleine vitesse 'E’

2. Dessarrer le contre-écrou
C et tourner la vis B dans le sens
contraire des aiguilles d'une

_ motre jusqu’d ce qu'aucune ten-

sion ne se fassa sentir sur
Adors tourner la vis d'un tour
complet dans le sens des aiguil-
les d'une montre.

3 Laisser chautfer te groupe
puis appuyer sur la valve de
démarrage-marche normale 17,

q. Quvrir et régler la valve
de  refoulement située 3
I'extésieur du groupe de sorte
que le manométre de refoule—
ment indique 100 psi (6,9 bars).

5. En s'assurant que \a pres-
sion se maintient bien & 100 psi
(6,9 bar), ajuster la vis régultrice
B jusqu,ice gue le bras d'accélé-
rateur D se léve juste de V'arr®et

La soupape de service
fermee {moteur) ralentira
jusqu'a sa vitesse de ralenti

Einstellung @ Normalerweise st
der Regler wartungstrei. Falls
jedock eine Nachstellung erfor-
derlich wird, wie folgt vorgehen:

Vor dem Aniassen des Motors

1. Nachpiifen, ob Regler-

gestange ‘0’ fest am Anschlag
‘E" anliegt.
2. Deckel am Reglerventil 5

abnehmen und Einstetlschraube
B  freilegen. Gegenmutter C
lockern und Schrauge B nach
tinks drehen, bis keine Span-
nung mehr fihibar ist. Darau-
fhin Schraube um eine Drehung
nach rechts drehen,

3. Kompressor  -warmlaulen
lassen und  ‘'Sriart-Betrieb’’-
Ventil "'t"' betatigen.

4. Luftaustrittsventile aulen
an cder Maschine 6ffnen und auf

einen Manometerwert von 100

psi (6,9 Bar) einstellen.

5. Drauf achten, dal ein
Druck von 100 psi (6.9 Bar}
aufrecht erhalten wird, und
Reglerschraube B drehen, bis
der  Drosselklappenhebel D
gerade vom Anschiag E abgeht.

ANMERKUNG : Ber Rechts-
drehung werden Diuck und
Drehzahl erhoht.

6. ‘Luftaustrittventit  schlie-

Ben (der Motor
Leertaufdrehzahl).

schaltet auf

Normalmente it regolatore non
richiede interventi, Se lataratura

originale risultasse alterata
procedere come segue :
Prima di mettere in moto '

1. Controllare che la leva "G’
del tirante comando motore
appoggi contro il fondocorsa
'E” del regofatore.

2
di fermo C e quindi girrare la
vite B in senso antiorario fino a
che non si percepisce alcuna
tensione sulla vite stessa. A
- guesto punto si fa fare un giro
completo in senso orario alla
vite di regolazione.

Con Macchina in moto

3. Farlariscaldare e premere i
putsante della valvola d due
vie 17",

4.  Aprire parzialmente i
ubinerti di servizio per stabihiz-
zare la pressione di mandada su
100 psi 16,9 bar).

S, - Verificando che |a pres-
sione si mantenga sui 100 ps.i.
{6,9 bar), regolare I'apposita
vite B fino a che i braccio
delia farfatla D si solleva dall’
arresto E,

8. Chiudere la valvela di
manutenzione {it maotore
rallenta e si metts a ragime
minimo}.

Nortralmente la regulacidn no

necitta ajustes, pero si esto fuera -

necesario proceda segun se indica
a continuacitn .

ANTES DE ARRANCAR EL
MOTOR

1. Verificar que lapalanca ‘0"
esta apoyada contra el soporte
'E’ de plena velocidad.

B. Aflojar la

contratuerca C y girar el tornillo
B en sentido contrario a las
agujas del reloj hasta que no se
seguida atornillar ¢l tornillo una
vuelta completa en el sentido
de las agujas del reloj,

DESPUES DE ARRANCAR
EL MOTOR

3.  Permitir que la unidad se
caliente, despuéds pulsar el boton
de la valvula de dos vias ‘)"

4. Abray ajusfe la vilvula de
servicio en la parte exterior de

la maguina hasta mantener 100
psi (6.9 Bar) en el mantmetro
de descarga’'presion.

NOTA Si not se puede
mantener una presidn de 100 psi
(6.9 Bar) con el motor a mixima
velocidad, es decir con la palanca
de! acelerador A’ contra el
soporte 'B’’, ajuste el tornillo
regulador 'E” en sentido de lar
agujas del reloj hasta que la
palanca A’ apenas se separa
del soporte '"B"’.

6. Cerrar la valcidad a mar-
cha en vacio).

FRTIPIT VEL I R P |
Slaat o J PRI HL:.L:.I
-.‘-“I-"\I‘ ‘-n:-l . W‘i "L:-LA--.“

: > Ny "

Sl Lake L

AL B S T R- P | B |
., N
T e S

R P P S S

t

J,—J‘ g3le e < ALES [ o
prawl —lae ol __...(.F ‘-_3 L
LA A IS ¥ 0 )
Gl sy b g N el 03
L aell - las nLgl
Dot ban eddhde
N I
',__.4...‘..';"\75\_‘;"' N WP D R
U

PEV T,

RS PR T R RS RCT YR 1
~ - S

o~ FPETENG LU EVE TR PR 1

Ty A Ve ks
_Q’—A.L"‘ Lia s e e (b

EYNERV warisd! /.ua st eV
ToA e Al el Y
_ -

A l.‘.af\‘: .(;L_d
G e s Sl Jalsh
v kA ad v ol A

VIR PR P T S

ool

el d o
P gl e OV
LS

o1

INGERSOLLRAND




SPEED AND PRESSURE
REGULATOR ADJUSTING
INSTRUCTIONS

REGLAGE DU REGULATEUR
DE VITESSE ET DE PRESSION

DRUCK— UND DREHZAHL—~
REGLER

ISTRUZIONI PER LA
TARATURE E DEL
REGOLATORE DE PRESSIONE
E D1 VELOCITA'

REGULACION DEL
REGULADOR DE PRESION Y
DE VELOCIDAD

r..la;‘J._..a.d;l‘:.L.J
i iy haaalt

REMARQUE : En vissant 1a vis
du régulateur on Iugmente la
pression de refoulement au
régime maxi.

6. La soupape de service
fermée {moteur}  ralentira
jusqu'a sa wvitesse de ralent.

NOTA : Avvitando la vite in
Sensc Orario s raggiunge i pieni
giti e la massima pressione,

6. Chiudere la valvola di
manutenzione (it motore
rallenta e si mette a regime
minimo).

5. Asegurandose que la pres-
ibn se mantenga a 100 psi
6.9 bar), sjustar el tornilio reg-
ulador B hasta que la palanca
del regulador D apenas se le-
vanta del limitador {stop} E,

NOTA Girando el tornillo
regulador en el sentido de las
agujas del reloj elevara la presién
a maxima velocidad.

6. Cerrar la vaicidad a mar-

cha en vacib).

bially BlisVr - st aw _ o
Vo A A el sl Ve ae
ne el g daan L b
Wlivsn BUY £ g, 00

.nAu-.ﬁ,!.!‘M 2

ALy Aaddk slaws J‘fu‘i -3
bl e e 1 8 i

o2

INGERSOLLRAND




DEPANNAGE

TRAOUBLE SHOOTING FEHLERSUCHE GUASTI LOCALIZACION DE A decly Wb ‘;Jﬁ
AVERIAS
FAULT CAUSE REMEDY FAULT CAUSE REMEDY

AIR DISCHARGE
CAPACITY TOO LOW

Engine Speed Too Slow

Blocked Air Cleaner

High Pressure Air Escaping

E x~essive Clearances in Air End

Check Air Cylinder
Check Engine Filters

Check Restriction Indicatars
Replace Elaments if Necessary

Chack for Leaks

ENGINE SPEED
TOO LOW

Incorrect Setting to Throttie’ Arm

Blocked Fuel Filters

Blocker Air Filters

Faulty Regulator Valve

Check Setting of Throttie

Check Fuel Filter if Engine
Smokes

Chack Air Filters

Check Regulation System

COMPRESSOR
OVERHEATS

Low Oil Level

Dirty or Blocked Qil Cocler

Wrong Grade of Qil

Defective Bypass Valve

Recirculation of Cooling Air

Faulty Temp. Shutdown

Top up Qil Level
Check for Leaks

Ciean Oil Cooler Fins

Seek Advice of Gil Supplier
on il Grade

Check Operation of Element.
Replace if Necessary

Move Machine to a Position
to Avaid Recirculation

Check Operation of Switch,
Replace if Necessary

GIL BLOWS BACK
INTO AIR FILTER

Faulty Unloader Valve

Check Free Operation of
Unloader Valves

OIL SEAL LEAKS

improperly Fitted Seal

Replace Oil Seal

SAFETY VALVE BLOWS

Operating Pressure Too High
Regulator out of Adjustment

Faulty Regulator

Check Setting & Operation
of Regulator Valve Piping

EXCESSIVE OIL
CARR!ED OVER TO
DISCHARGE AIR

Bloched Scavenge Line

Punctured Separator Element

Pressure in System Too Low

Check Scavenger Line, Drop
Tube & Orifice, Clean &
Replace

Replace Separator Eternent
Check Min. Press. Valve or

Sonic Orifice. Recheck Min.
Prass,

UNIT PREMATURELY
SHUTS DOWN

Fuel Srtarvation

Low Engine Gil Pressure

High Comp. Qit Temp,

Switch Failure

Electrical Fauit

Check Fuel Level & System

"Check Engine Qil Level &
Filters

Check Comp, Qil Level-&
Bypass Valve. Check Fan
Drive

Test Switches

Test Electrical Circuits

EXCESSIVE
VIBRATION

Engine Speed Too Low

Check Throttle Operation.
Check Engine Filters.
Recheck Engine Full Speed
and Idle Speed

.0

INGERSOLLRAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUAST!

LOCALIZACION DE
AVERIAS

Moty Wil g £

FAUTE

CAUSE

REMEDE

FAUTE

CAUSE

REMEDE

DECHARGE D'AIR
CAPACITE TROP

Vitesse Moteur Trep Basse

Verdier Cylindre D Aur
Veritier Filtres du Moteur

VITESSE MOTEUR
TROP BASSE

Mauvars Reglage Bras Acceleration
Ftires Combushble Bouches

Fiirres o Air Bouches

Valve Aequlateuwr Delfectueuse

Veritier Heqlu.:)e Acceleration
Veritier Filire Comhustihte

S Moteur Fume Venber
Filtre 3 A

Verier Systeme de
Requlation

Retroidisseur D'Huile Bouche

Huite de Mauvais Grare

Valve de Derwvanon Defecrueuse

Recirculation de L'Awr en Trinn
de Reloid

Cantrole de Fermeture cte
Ternperature Datectueux

BASSE .
Fiitre Aur Bouche Veritier inchcateur de
Restriction
Hemptacer Etemenis au
Besan
Fuite D' A a Haute Pression Rechercher des Fuites
Jus Excessif au Termunal O A
COMPRESSEUR Niveau D'Huile Trop Bas Ajouter Huile
SURCHAUFFE S Assurer Quil Ny a Pas dn

Fure

Nettoyer Allerte du
Retroidisseur D'Huile

Rechercher L'Opinion du
Faurmsseur D'Huile war
e Grade de L'Huile

Verifier Fonctionnement de
L'Element et Remplace
Ju Besoin

Placer Machine dans une
Position gui Enspeche
Recirculanon

Verifier Fonctionnement du
Cantrole, Remplacer «
Nevessaire

HUILE RETOURNE DANS
FILTRE A AIR

Valve de Dechargement Delfectueuse

S Assurer que Valve de
Bechargement Marche
Litvement

JOINT D'HUILE FUIT

Jomt Mal Monie

Remplacer Jamnt

VALVE DE SECURITE
EST ACTIVEE

Prossian [YUohsanian Trap Hagte

Hequlateur Mal Aegle

Vatve tls Requlstewr Defeciuveusn

Vendier Regtage et Bonne
Marche de 13 Valve rlu
Requlateur et e la
Tuyautere

DECHARGE D'AIR

EXCES D'HUILE VERS

Cwcuir de Récupératinn

Eiemant Separateut Creve

Pression tu Systeme Trop Basse

Le Circun de Recuperanen,
Tutwe Viseur er Ordice,
Netroyer e1 Replacet

Remplacer Eipmen
Separateur

Veriher Vialve Prassion Min
ou Oriice Sonque
Reverfier Presyinn
Mrmimum

VIBRATIONS
EXCESSIVES

Vitesse Mateur Trogp Basse

Verrer Qperation
O Acceleration, Venler
Filrres Machine Heventine
Vitesse Maxnimum Machine
et Ralent

ENSEMBLE SE FERME
PREMATUREMENT

Maneue de Fuel

Pressinn Huite Moieur Busse

Temperalure Huile Comgressear Haute

Orelaslaoce Elec i ines

Venfier Niveau de Fuel et
Systeme

Venler Niveau B'Hurle Dans
le Mateur &1 Filtres

Venlier Niveau O'Huile
Comp E1 Valve de
Derwation. Verder Marche
Ventilateur

Tester les Contacts

o1

INGERSOLLRAND




INDEN LUFTFILTER

des Uberdruckablassventils
uperpruten

GLDICHTUNG UNDICHT

Dichtung fatsch angebracht

Oldichtung austauschen

TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTH LOCALIZACION DE LE - SN J.LL! _;J(:
AVERIAS .
FEHLER URSACHE BESEITIGUNG FEHLER URSACHE BESEITIGUNG
LUFTAUSTRITTS Zu gering Motorgeschwindigkeit Luftzylinder uberprufen SICHERHEITSVENTIL Zu hoher Betriebsdruck Einstellung und Arbaitsweise
KAPAZITAT ZU BRENNT DURCH des Reflerventils sowie
GERING Filter des Motors uberprufer, Reglereinstaliung funktioniart Leitungen iiberpriifen
nicht
Luftreiniger verstopft Beschrankungsanzaiger
uberprufen Fehlarhaftes Reglerventil
Hochdruckluft entweicht Gegebenenfalls Elemente OLUBERTRAG ZUR Spiilleitung verstopft Spiilleitung prifen, Rohre
austauschen LUFTABGABE zZU und Austrittsoffnung
HOCH senken, saubern und wider
Auf Undichtheit prufen einse*zen
Tolgranzen am Luftaustrittsende Abscheiderelement durchldchert Abscheiderelement ersetzen
zi grof
Duuck der Anlage zu niedrig Unterdruckventil der Anlage
KOMPRESSOR Niedriger Olstand 1 nachtullen, auf uberpruten oder Schal-
UBERHEIZT Undichtheit prufen laustritts6ffnung. Mindest-
druck nochmals prufen.
-Olkihler schmutzig oder verstopft Kuhlrippen saubern
UBERMASSIGE Motorgeschwindigkeit zu gering Drosselarbeitswaise nach-
Falsche Olqualitat Vom Ollieferanten beraten VIBRIERUNG priifen, Motorfilter nach-
lassen sehen. Motor nochmals bei
vollem Lauf und Leerlauf
Umieitventil defekt Flement uberpriifen gegt. nachprifen.
austauschen
ANLAGE SCHALTET Krafistoftmangel Kraftstoffstand und Anlage
Wiederumlauf der kuhlertutt Maschine umstellen um ZU FRUH AB uberpriten
Wiederumiaut zu
vermeiden Niedriger Motoroldruck Motorolstand & Filter
R uberpriifen
Temp. Abschalter fehlerhatt Schalter prufen, norf.
. asetzen Hohe Kompr. Oltemperatur Kompr. Glstand & Umieit-
— ventil prifen. Geblasean-
MOTORGE- Einstellung am Gasausleger Gaseinstellung ubei pruten trieb uberpriten
SCHWINDIGKEIT
ZU NIEDRIG Benzinfitter verstopit Benzinhilter nachsehen Schaltausfail Schalter nachsehen
Lufrtilter verstopft Wenn der Motos raucht, Elektrischer Fehler Elektrische Leitungen
Luftfitter nachsehen nachsehen
Kontroliventil fehlerhaft Einstellsystem uberpruten
OLDRUCKSCHLAG Uberdruckventil fehlerhaft Ungehinderte Arbeitsweise

o2

INGERSOLLRAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI LOCALIZACION DE ooty i \_;J.i
AVERIAS
GUASTO CAUSA PROBABILE RIMEDIO GUASTO CAUSA PROBABILE RIMEDIO

VIBRAZION| ECCESSIVE

Maotore a regime troppo ridotto

Esamirare il funzionamento
dela farfalta. Esaminare i
filtri del motore.
Controllare di nuove il
motore a regime mMassimo e
minimo,

MOTORE A REGIME
TAOPPC RIDOTTO

L'OLIO TORNA
INDIETRO NEL FILTRO
DELL'ARIA

Impostazigne sbagliata della
levetta del gas

Filtri el carburante bloccati
Filui del’aria bloceati

Valvola di regolazione guasta

Valvola di scarico guasta

Verificare 1a messa a punto
della farfalla

Esaminare il fittro del
carburante. Se it motore fa
del fumo, verificare il tiltio
delt’aria.

Controllare il sistema di
regolazione

Verificare e stabilire il
funzionamento corretto
valvola di scarico

CAPACITE Dt SPURGO
RIA TROPPO RIDOTTA

Giri det Motore Troppo ridotti

|
Filtro dell'a ia btoccato

Fuga d'aria ad alta pressione

Tolleranze eccessive sul lato
‘afia

Esaminare il cilindro deli’aria
compressa, Controflare i
filtri de! motore

Esaminare gli indicatari
di bloceo. Sostituire il
tiltro secondo e necessith

Esaminare la possibilitd di
perdite d'sria

LA TENUTA DELL'OLIO
PERDE

Tenuata montata in modo
sbagliato

Sostituire 13 tenuia dell’olio

LAVALVOLA DI
SICUREZZA S| SCARICA

Pressione di regime troppo
elevata

Regolatre fuori tolleranza

Valvola di regolazione guasta

Venficare I'impostazione ed
il funzionamento della
valvola di regolazione e
tubature attinenti

L'APPARECCHIATURA
S| SPEGNE
PREMATURAMENTE

Mancanza di carburante

Pressione delt'olio troppo bassa

Termperatura olio del compressore
elevata

Guasto di un commutatore

Guasto di carattere elettrico

Esarminare il livefta ed 1l
sistera distrrbasinne del
carburante

Esaminare il hvelio dell’olio
nel motore e gli apposin
tiltry

Esaminare il livelto olic del
compressore e la valvota di
by-pass. Verificare
I'azionamento delia
ventola

Collaudare + vari commuta.
tori

Collaudare | van circusti
eletiricy '

SURRISCALOAMENTO
DEl. COMPRESSORE

Livetlo det'olic troppo basso

Radiatere dell'olio sporco o
bloccato

Olio di viscosita shagliata

Vatvola di by-pass difettosa

Circolazione continua dell'aria
di ratfregdamento ’

Commutatore di disinserimento
18MpPOoranes guasto

Rabboccare it livello dell'olie
Veder se ci sono delle
perdite

Pulire le alette del radiatore

Cansultare il fornitore per
stabilire il tipo d' ohio giusto

Veriticarne il funziona-
menta e sostituirla se
risutta difettosa

Spostare 'apparecchiatura in
una posizione che
impedisca una circolazione
continua dell’aria

Verificarne il lunzionamento
e sostituirio se risulta
difettosa

QUANTITA D'OLIO
ECCESSIVE PRESENTI
NELL'ARIA DI SPURGO

Tubo di ricuperu‘blnccalo

Elemento separatore forato

Pressione troppo bassa

Esaminare il wubo di ricupero,
quello di sgancio pulire
i’ ugelto e rimettere a
posto il wtto,

Sostituire I'elemento
separatore

Esaminare 1a valvola di
pressione minima oppure
I'oritizio scustico,
Caontroltare di nuovo la
pressione minima

«3

INGERSOLL-RAND




DEPANNAGE

TROUBLE SHOOTING FEHLERSUCHE GUASTI LOCALIZACION DE Nty J.L'i-l ‘5,"
AVERIAS .
PROBLEMA CAUSA REMEDIO PROBLEMA CAUSA REMEDIO
CAPACIDAD DE Velocidad del motor my baja Revisar cilingro de aire VALVULA DE Presion de funcionamiento Hewvisar ajuste y Funciona
DESCARGA DE AIRE Revisar filtros del motar SEGURIDAD SE muy alto nrenta de valvala
MUY BAJA DESCARGA regulmiora y tubsrie
Reguladaor {uera de ajuste '
Limpiador de aire bloyuearo Revisar indicador de
restriccion Valvula reguladora defectuosa
Escape de aire a presion alta Buscar escapes EXCESIVO ARRASTRE Linea de recuperacion obstruida Rewssar linea de recapesacion,
DE ACEITE AL AIRE tubso gotero y orifian,
Dematiado aire se aueda en el DE DESCARGA lisspiar ¥ reemplazan
compresor
Etemento del separador roto Reemplazer clemento del
RECALIENTAMENTO Nivel de aceite bajo Afiachr aceite

DEL COMPRESOR

Entriador de aceite sucio o
blogueado

Grado de aceite equivocado

Valvula bypass defectiva

Recirculacion de aire
refrigerante

fnrerruptor de temperatura |
defectuoso

Buscar escapes

Limpiar aletas del enfriador

Pedir consejos del
tuministrador sobre grado
de aceite

Revisar funciongmignto de
elemento; camtnar si es
necesario

Mover la maquina a una
posicidn que No permite
recifculacidon

Revisar funcionamiento qe
interruptor. Cambiar si es
necesafio

Presion en el sisterna muy baja

seysat ador

Revisar valvula presion
minima o orilicio sonito.
Re-revisar presian minima

VIBRACION
EXCESIVA

Vetocidad del motor muy baja

Revisar funcionamiento
regulador .

Revisar filtros del motor

Re-revisar motor a 1oda
velocidad v a marcha fenta

VELOCIDAD DEL
MOTOR MUY BAJA

Regulador mal ajustado

Filtros del combustible blogueados

Filtros de aire blogueados

Vilvula reguladora defectuosa

Revisar ajuste del regutador

Revisar filtros del motor si
boton huma

Revisar filros de aire

Revisar sisterna de regulacion

RETROCESO DE
ACEITE AL FILTRO
DE AIRE

Valvula de descarga defeciuosy

Revisar funcionamiento libre
de la valvula de descarga

ESCAPE DE ACEITE
POR SEL SELLO

Sello mal puestp

Peemplazar sedlo de aceite

CIERRE PREMATURO
DE LA UNIDAD

Falta de combustibta

Presign baja aceite del mptos

Temperatura alla aceite comp

Fallo del interrurrios

Failo electrico

Revisar sistemna de nivel de
nivel de carmnbustible

Aevisar mivel aceite de!
maotor y filtros

Revisar nivel aceite comp. v
valvula bypass. Revisar
impulsador del ventilador

Rewvisar interruptores

Revisar circuitos eléctricos

4

INGERSOLL-RAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

ooty (_TrF_ 1%&.“.

rMJ;.L.

—)

,.FL_

[P vTEW _ir.L\._

I

Dlales ol
Sl

sl saiey i it
et Ay Bl oy s asdt
hilall oy Soms ani!

PN CCPL T S AL ] »owns

.r..r eyl \..\..r: !

HIC LN
(:\./..._ Ls

Apal Stghd sl

u..vb_ f.\,ﬂ.fnh\ r-.P...r,._

PYRT AL Vv TN 1

el anl 1

—d ot

e dtda O adl de
dyai fqr.. J sl

Je b, sya iy A

-_\cw. i A A sk e

cphl oy i it
fda L disws

A e S

— o L

oAt e ale ) e

S e e s Jla
n”l.uu..r..b-: .hi...:

ol el s caall ber il
b0 Al

eI oS i
) ._.S,. By et

LU IPLIVLIN I L5 | R DA |

- boa el oA

e g N5 s

Iadans g1 pdd o s

NP N R P NP PPN E
ot !t 13 sleah ) e
u.L; sl 8 st

SN mlae § 2 e

e laitall
PN SS)

— ! .I».Pm . “'n_ Jas _=axs

iy playl
ladl as ol
e ah sl _anil

220 haah _amd sl

. el

SN s § sl

Ladl ae 3 &

e akiie bt Saal

Ao Al o)

L\..h.bw_ ._Hr_ L.

! el e _amit

B L T L P

2 ad! ilay Al

fam aatms uxh..-.w_ ..ra.\..\

£t jhpal

el hs ami

bl il s !

[ R T PR U L |
al wl o

Pt

aJuw}V.. S _aand!

it et sl b
-~ N -JW‘. o
EITTUGRP EACR R
eyl el o sl

el sl .\_Cab

i S edl i
e

s lers »mqu. m.u\‘u. (vi,-_

iy Al
T

I\L.v: sls ru ...rfh

rw_ iy rn-._\...__

-_.w»._ n.v\.

INGERSOLLRAND




TROUBLE SHOOTING DEPANNAGE FEHLERSUCHE GUASTI

LOCALIZACION DE

AVERIAS

oty J_L‘J.IJ‘_{:

v o 4
= Ay
5 l 6 -
O ¥ »—
(SIVEL
MNGAN 171PUR
(0)RED
8 7
e
— {1} [{ZEEITT]
14
{m) BLu/ wHr
111 RED - 1
————— {21 08N d s 2
3 Pk P N 3
(4] PHK — 4
15} ann dk 5
[LIN:TTY) T 8
! |wor useD
8 [NO CHARGE
°
10 [NOT UsED
1
' (8 BLK

.6

INGERSOLLRAND




TROUBLE SHOOTING

DEPANNAGE

FEHLERSUCHE

GUASTI

LOCALIZACION DE
AVERIAS

LTS WY J.LUJ,"

&

Electronic Control Circuit

J. 1. (Connector)
Hourmeter
Cable, Block

Alternator

Start Switch
Starter

Belt Break Switch
Relay

Solenoid

Oil Pressure Swilch
Hot Air Discharge
Fuse

Batiery

COLOUR CODE

BAN = BROWN
GRA = GRAY
WHT = WHITE
BLK = BLACK
PUR = PURPLE
RED = RED
YEL = YELLOW
GRN = GREEN
BLU = BLUE
PNK = PINK
ORN = ORANGE

Circuit de Contr. Electr.

Connecteur
Compteur d’Heures
Cable Borne Neg.

Alternateur

Securite de Demarrage
Demarreur

Voyant Rupture Courrgie

Relais

Relais Magn.
Securite Press. Huile
Temp. Air

Fusible

Batterie

CODE DES COULEURS

8RN = MARRONE
GRA = GRIS
WHT = BLANC
BLK = NQIR
PUR = VIOLET
RED = ROUGE
YEL = JAUNE
GRN = VERT
9LU = BLEU
PNK = ROSE
ORN = ORANGE

Circuito de Control
Electric

Conector

Cuentahoras

Cables, Neg.

Alternator

Inierruptor de Arrangue
Motor de Arranque
Interr. Rotura de Correa

Rele

Solengide

Inter. Presion de Aceite
Alta Temp. Aire Compr.
Fusible

Bateria

FARBMARKIERUNG

BLK = SCHWARZ
BLU = BLAU
BRN = BRAUN
GRA = GRAU
GRN - GRUN

ORN = ORANGE
PNK = ROSA
PUR - PURPUR

RED - ROT
WHT = WEISS
YEL - GELB

Circuito Electir. Contrl,

Raccordo
Contaore
Cavo, Negativo

Alternatore

Interrutt, Avviamento

Motorino Avviamento

Sicur. Rottura Cingh.
Ventola

Relais

Interrutt a Solenoide

Pressost. Ofio Motore

Termost A T. Aria Compr

Fusibile

Batteria

LEGENDA COLDRi

8RN = MARRONE
GRA = GRIGIO
WHT = BIANCO
BLK = NERO
PUR = PORPORA
RED = ROSSO

YEL = GIALLO
GRN - VERDE

BLU = BLU

PNK - ROSA

ORN = ARANCIONE

Circuito de Control
Electric

Conector

Cuentahoras

Cables, Neg.

Alternator

Interruptor de Arranque

Motor de Arranque

Intarr. Rotura de Correa

Rele

Solenoide

Inter. Presion de Aceite
Alta Temp. Aire Compr.
Fusible '
Bateria

LEYt ANDADE COLORLS

ann
GRA
WH1
BLK
PUR
RED
YEL
GRN
BLu
PNK
QRN

MARRON
GHIS
BLANCO
NEGRD
VIOLETA
RQJO
AMARILLO
VERDE
AZUL
ROSADO
NARANIO

iy SV Sl 3215

Uy
el aac
SN, S yorye 5

S

At pliis

S e g0

g

e Y iy i Chi‘
)‘-‘J

INRT NS

.~ = BAN
b, = GRA
at  WHT
i = BLK
et PUR
.+l . RED
Al - YEL
sar! - GRAN
j),i - BLU
e PNK
i, - ORN

of

INGERSOLLRAND




TORQUE VALUE CHART

TABLEAU DES VALEURS DU COUPLE

DREHMOMENT WERTETABELLE

FASTENING b ft Nm FERMOIRS BEFESTIGUNGEN
A/End to Engine 35 47 Echappement d'air du moteur 35 47 Luftaustrittseite/Motor 35 47
Mtg. Bracket to A/End 140 190 Support de montage de I’échappement d'air 140 190 Befestigungsbiig'ellLuftaustrittseite 140 190
Resilient Mounts to Frame 140 190 Montures élastiques du bati 140 190 Etastische Befestignng/Rahmen 140 190
Cylinder Brkt. to Engine 63 85 Support du cylindre du moteur 63 85 Zylinderbiigel/Motor 63 85
Starter Motor Terminals 20 27 Bornes du démarreur 20 27 AnlaBmotor/AnschluBklemmen 20 27
Engine Exh. Manifold Conn. 63 85 Raccord du collecteur de |'échappement du moteur 63 85 Auspuffkrimmer-Anschlul 63 85
Auteila Clamps 8 1 Brides Autella 8 L Autella-Klemmen 8 1
Unloader Valve to A/E 63 85 " Soupape de décharge de I'échap. air 63 85 Druckregler/ Luftaustrittseite 63 85
Qil Manifold to A/E 63 85 Caliecteur d’huite de I"échap. air 63 85 Oiverteiler/Luftaustrittseite 63 85
Lift Bail to T/Frame 80 108 Anse de levage du béti 80 108 Hebegriff fiir Lkw-Rahmen 80 108
Cover to Sep. Tank 140 190 Couvercle du réservoir de séparation 140 190 Decke! fiir Abschediertank 140 190
Sep. Tank to T/Frame 35 47 Réservoir séparation du biti 35 a7 Abscheidertank/Lkw-Rahmen 35 47
Wheel Nuts 63 85 Ecrous de roue 63 85 Radmuttern 63 35
Fan to Fan Hub 35 47 Ventilateur du moyeu du ventilateur 35 47 Lifter/Liifternabe 35 47
6 8 INGERSOLL-RAND
®




TABELLA DEI VALORI DI COPPIA CUADRO VALOR DE TORSION

DISPOSITIVI

DI CHIUSURA FIJADORES PO g gl b

Gruppe Compressore a Motore 35 47 Compresor al motor 35 47 £y ro Gl S0 wlfs
Supporto di Montaggio a Gruppo Compressore 140 190 Soporte montaje al compresor 140 190 V4. \E R R P o W R P
Castelli Motore Resilienti a Telaio 140 190 Montajes fiexibles al armazon 140 190 Ve V- _K,.L' Shamal b
Sostegno Cilindrico a Motore 63 85 Soporte cilindro al motor 63 85 Ao i Dot G ad i
Terminali del Motorino d’Avviamento 20 27 Terminales motor de arranque 20 27 Ty Y. ol e e i
Collegamento a Collettore di Scarico del Motore 63 BS Conexion distrubuidor escape motor 63 85 Ao i B ald ssladl e Lo
Chiusure di tipo 'Autella’ 8 N Abrasaderas Autella 8 " 3 A Rt lael
Vaivola di Scarico a Gruppo Compressore 63 85 V alvula descargadora al compresor 63 85 AD .r Ul G s
Collettore delt'Qlio a Gruppo Compressore - 63 85 Distribuidor aceite at compresor 63 85 Ao Sy Lol L_’Jl s
Anelto di Sostegno a Telaio 80 108 Gancho alzar al armazon T ' 80 108 VA A 3OS )
Coperura a Cisterna di Separazione 140 190 Tapa al tanque sep 140 190 VA, g Lol R s
Cisterna di Separazione a Telaio 35 47 Tanque sep. al armazon T 35 47 v ra o S L adh s
Dadi per le Ruote 63 85 Tuercas de ruedas 63 85 Ao wr SN Lt e
Ventola a Mozza di Ventola 35 47 Ventilador al cubo del ventilador 35 47 tv ro e L0 d A

6 .9 | INGERSOLL-RAND




" INGERSOLL-RAND

SPARE PARTS LIST

CATALOGUE PIECES DETACHEES

ERSATZTEILLISTE

LISTA DE REPUESTOS

LiSTA RICAMBI



GRUPPO MOTORE

INGERSOLLRAND

7.1.0




item C.P.N.

Qry DRIVERS DIVERS ANTRIEB GRUPPQ MOTORE ACCIONAMIENTO A G el
1 +Ht++++ 1 Engine Moteur, Diesel Motor Motore Motor 4 1
2 92112556 1 Guard Protecteur Schutzvorrichtung Protezione Guarda Pri- 2
3 36708048 i Bracket Support Blige! Staffa Mensula s 3
4 35287838 1 Mount Monture Befestigungsteil Supporto Soporte - 4q
5 92149574 1 Pipe Tuysu Rohr Tubo Tubo il 5
6 92321702 1 Clip Collier Schelle Fermaglio Grapa o 6
7 35326461 1 Belt Courroie Riemen Cinghia Correa o 7
8 92105063 1 Belt Courrgie Riemean Cinghia Carrea S 8
+++++++ Items supplied by Engine Manufacturer +Hetttt +H+4++4 +H+++++ +H+tttt

Acrticles fournis par le
fabricant de moteur

Diese Artikel werden
vom Motorhertsiler
geliefert

Compeneti fornitit dal
costruttore del motore

Articulos siministradors
por el fabricante del
maotor

1.1.1

INGERSOLL-RAND




DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO ey Eu F JPPY

7. 1.2 INGERSOLL-RAND




Item

C.P.N. Qty DRIVERS DIVERS ANTRIES GRUPPO MOTORE ACCIONAMIENTO L EHIE SPEN)
1 92098300 1 Mufflar Silenciex Schallddmpfer Marmitta Silenciador Lipuall (SIS 1
2 92064120 1 Tailpipe Tuyau d'echappement Auspuffrohr Tubo di aspiraziane Tubo de Escape G g eels 2
arriére
3 35293760 1 Exhaust Gasket Joint Pipe Auspuffdichtung Guranizione, Scarico Junta del escape patadl Lta 3
4 92253079 1 Clamp Collier Klemme fFascettata Placa de sujecion HIH 4
5 92059062 1 Qutlet Plate Plaque de sortie Ablaufblech Piastra d'uscita Placa de salida g Al i -5

1.3




7.1 o4 . INGERSOLL-RAND




Item C.P.N.

Qty DRIVERS DIVERS ANTRIEB GRUPPO MOTORE ACCIONAMIENTO By e PPS
1 92113968 1 Fuel Tank Réservoir combustible Kraftstofftank Cassa combustibile Tanque combustible EYRINTES 1
2 92354661 1 Plug Bouchon Stecker Tappo Tapbn R 2
3 92120013 1 Filler Cap Bouchan remplissage EinfillverschluB Tappo riempimento Tapa relleno ¢« Wi i 3
4 92394279 1 Elbow Doude Kniestick Gomito Codo £ 1
5 92086594 1 Hose Flexible Schlauch Tubo Anguera gl 5
6 92478387 1 Connector Raccord AnschluBlstiick Riduzione Conector Sy 6
7 36282292 1 Tube Tube Schlauch Tubo Tubo wpl 7
8 92065358 1 Barbed Fitting Raccord pou flexible Stachelarmatur Raccordo snodato Conector arponado Oy Wy (3PP 8

1.1.5

INGERSOLLRAND




AAAAAA COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR clydt by i o

INGERSOLL-RAND




Item C.P.N. Qty AIR END COMPRESSEUR VERDICHTERTEN. GRUPPO COMPRESOR bl b i3 b
COMPRESSORE
(1-2) 92123367 3 Coupling Assy Assembiage Kupplung Insieme d’accoppiamento  Conjunto conexiones 20 gt {1-2)
1 92121342 1 Hub d'accouplement
2 92121359 1 Taperlock Bush Moyeu Nabe Mozzo Cubo A et 1
3 35813641 1 Drive Plate Bague Buchse Boccola Buje L 2
4 35843101 1 Gear Case Cover Plagque d'entralnemant Mitnehmerscheibe Piastra conduttrice Placa de mando TR TE I TS 3
Joint boitier raulement Dictung-Getriebekasten Guarnizlone/Scatola Junta caje de engranajes Pl i 4
ingranaggi '
5 35593490 1 Seal Jaoint Abdichtung Tenuta Retenedor i 5
6 35364660 1 Spacer Entretoise Abstandstiick Distanziale Espaciador e dii 6
7 35328475 1 Caver Couvercle Abdeckung Coperchio Tapa 1) 7
8 95358024 1 O-Ring Joint torique O-Ring O-Ring Junta torica Gl 8
9 92497700 1 Plug Bouchon Stecker Tappo Tapbon O 9
10 39424916 2 Retainar Bague de ratenue Haltaring Annetlo di ritegno Anillo de retén St s 10
1" 35592625 1 Shaft Arbre Welle Albera Eje W spee 1
12 35134303 1 Drive Ring Bague d’entralnement Antriebsring fiir Anello di Guida Anillo de arrastre PYRTIIYI P 12
13 35287622 1 Key Clavette Schliissal Chiavetta Liave idaly 13
14 36322692 1 Gear Set Train d’engennages Getriebesatz . Serie ingranaggi Juego engranajes s il 14
15 35306737 1 Key Clavette Schiliissel Chiavetta Liave gl 15
16 35287614 1 Spacer Entretoise Abstandstiick Distanziale Espaciador - Jox 16
17 35289180 1 Bearing Roulement Lager Cuscinetto Cojinete i 17
18 95223772 1 Retaining Ring Anneau de retenue Haltering Anaello ritenuta Anillo de retencibn slnzn dila- 18
19 35286004 1 Bearing Roulement Lager Cuscinetto Cojinets Jos 19
20 35287698 1 Spacer Entretoise Abstandstiick Distanziale Espaciador el 20

{.2.1

INGERSOLL-RAND




AlIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR lydt s 5 od lo
COMPRESSORE

7 2.2 INGERSOLL-RAND




ttem C.P.N. Qty AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR ehgdl py pds b o
COMPRESSORE
1 35596477 1 Gasket Joint Dichtung Junta Guarnizione ot 1
2 36729614 1 Housing Boltier Gehiuse Carter Incastellatura e 2
3 35297571 2 Pin Broche Stift Clavija Perno el 3
4 35324656 2 Pin Broche Stift Clavija Perno N 4
5 39124946 2 Pin Broche Stift Clavija Pemo N 5
6 35596451 1 Gasket Joint Dichtung Junta Guarnizione it 6
7 35305689 1 Key Clavette Schliisselstick Liave Chiavetta Tl 7
8 35064393 1 Rotor Set Ensembla rotor Rotorsatz Juego rotor Insieme dei rotori e c_-"“ s g
g 35289479 1 Retaining Ring Bague de retenue Haltering Anillo de retenci&n Anello di ritegno St il a
10 35297159 1 Bearing Roulement Lager Cojinete Cuscinetto S 10
11 35297191 1 Spring Ressort Feder Resorte Molla A 11
12 35297183 1 Spring Ressort Feder Resorte Moila b 12
13 35297175 2 Spacer Entretoise Abstanstiick Espaciador Distanziatore ideles dakai 13
14 35297142 1 Bearing Roulement Lager Cojinate Cuscinetto Joz 14
15 35328327 1 Spacer Entretoise Abstandstiick Espaciador Distanziatore 'J-‘Lz‘ ""1" 15
16 35279611 1 Plate Plaque Blech Piastrina Tuerca/Junta Rand 16
17 36729606 1 Gear Case Bolter engrenages Getriebekasten Scatola ingranaggi Valvula s dale i7
18 35334960 1 Gasket Joint Dichtung Junta Guarnizione it 18
19 35815810 1 Bracket Support Biigel Staffa Brida s 19
20 35273937 2 Snubber Washer Rondelle de blocage Dichtung fiir Rondella d’arresto Manguera at 183 20
Reibungsstofiddmpfer
21 35287838 2 Mount Monture Tréger Supporto Brida bl 21
- W

023

-

INGERSOLL-RAND




COMPRESSEUR  VERDICHTERTEIL GRUPPO COMPRESOR ydl fu ki i o

INGERSOLLRAND




AlIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR gkt A a5 b
COMPRESSORE
1 36729622 1 Housing Carter Gehause Alloggiamento Céarter ) 1
2 39417100 3 Shim Gales Beitegescheibe Spessore Cuiia H<H 2
3 35330216 2 Shim Gales Beilegescheibe Spessore Cupa H<H 3
4 35297134 2 Bearing Palier Lager Cuscinetto Cojinete s 4
5 35287697 2 Locknut Contre-écrou Arretiermutter Dado di fermo Contratuerca B i 5
3] 35587716 1 Cover Couvercle Abdeckung Coperchio Tapa e B
7 35301761 1 Seal Joint Abdichtung Tenuta Retenedor WSt dal 7
8 95482220 2 O-Ring Joint torigue Ring O-ring Junta térca e 8
9 36577741 1 Cover Couvercle Abdeckung Coperchio Tapa ai a
10 92101286 i Fan Ventilateur Geblase Ventitatore Ventilador e i0
11 92085935 1 Hub Moyeu Nabe Mozzo Cubo i 1
12 35299601 1 Washer Rondelte Dichtungsring Rondella Arandela HaT 12
13 35291012 1 Key Claveite Keilstick Chiavetta Llave -l 13
t4 35..88281 1 Washer Rondetle Dichtungsring Rondella Arandela ik 14
15 35301738 1 Bush Bague Buchse Bocoola Buje L 15

0205’

INGERSOLL-RAND




AIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR clyh! pu st b
COMPRESSORE

7. 2.6 INGERSOLL-RAND




{tem C.P.N, iy AlIR END COMPRESSEUR VERDICHTERTEIL GRUPPO COMPRESOR gkl ay a5 b b
COMPRESSORE
1 92123231 1 Elbow Coude Kneistiick Gomito Codo s 1
2 356279785 1 Adaptor Adapteur Adapter Adattatore Adaptador walgs s 2
3 92081835 1 Pipe Tuyau Rohr Tube Tubo ieele 3
{4-9) 35588847 1 Min Pressure Valve Assy Montage soupape de Minderdruckventil- Complesso valvola di Montaje vélvula presidn oo il inar (4-9
pression minimum Baugruppe pressione min. mifdima
4 35811843 1 Body Corps Gehiuse Scocca Cuerpo wh 4
5 35579762 1 Piston Piston Kolben Pistone Pistan S 5
6 95086559 2 ‘0'—Ring Joint torique O-—Ring Anello di tenuta ad ‘O Junta térica O s 6
7 35318161 1 Spring Ressort Feder Molla Resorte et 7
8 35299759 1 Spacer Entretoise Distanzstiick Distanziatore Espaciador Aol 8
9 35288729 1 Cover Couvercle Deckel Coperchio Tapa elai 9
10 35294628 1 Gasket Joint Flachdichtung Guarnizione Junta e t0
11 36710036 1 Manifold Cotlecteur Verteiler Colletture Distribuidor et "
12 92076447 3 Space Nipple Espace de graisseur Abstandsnippel Cappuccio per valvola Racor espaciador kel S BN L e sy 12
13 92294461 3 Valve Soupape Ventil Valvola Valvula e 13
14 92257435 b Plug Bouchon Stecker Tappo Tapon- ool 14
15 35301811 t Plug Bouchon Stecker Tappo Tapon &M A 15

[.2.7

INGERSOLL-RAND




IIIII
IIIIIIIIIIIIIII

7. 3.0 INGERSOLL-RAND




em C.PN.

Qty AR INTAKE SYSTEM ADMISSION D'AIR LUFTEINLASSSYSTEM SISTEMA Di SISTEMA DE ADMISION Delgdl oo Jlga
AMMISSIONE DE AIRE
1 92106277 1 Elbow Coude Kriirmmer Codo Gomito & 1
2 35295799 2 Clamp Collier Klemme Abrazadera Fascetta i 2
3 92105949 1 Hose Canalisation souple Schlauch Manguera Tubo flessibile pb 3
4 92105956 1 Clamp Cansaliation soupe Klemma Manguera Tubo flessibile ahal a
5 95220901 2 Clamp Collier Klemme Abrazadera Fascetta Yol 5
6 35582956 1 Connector Raccord Verbinder Conector Manicotto Jor 6
7 92147461 4 Clamp Collier Klemme Abrazadera Fascetta ilaoli 7
8 a2184787 1 Clamp Collier Klemme Abrezadera Fascetta i 8
9 92268051 1 Indicator {Engine} Indicateur de Colm., Anzeiger{Motor) Indicador de obstruccibn  Indicatore Efficienza (340 23 9
Filtre Moteur Motor Filtro Motore
10 92419290 1 Indicator Indicateur de Colm. Anzeiger Indicador de obstruccion  Indicatore Efficienza A 10
Filtre Compr. Compressor Filtro Compr.
1" 92123009 2 Mtg.Bracket Support Montagebiigel Soporte de montaje Supporto Jaldt ddzs 11
12 92113513 2 Flange Adaptor Raccord Flanschadapter Adapator de brida Riduzione Uty gl 12
13 92111335 im  Nylon Tube Flexible-Nylon Nylonschlguch Tubo de nyléan Tubazione Ll el 13
14 92147842 1 Valve (Engine) Evacuateur Ventil (Motor) Valvula (motar) Scaricatore Contr.Poly. (Sl place 14
15 92147511 1 Valve (A/E) Evacuateur Ventil {Luftaustritt) . V alvula (compresor) Scaricatore Contr.Paly. (Ffub g 15
16 92122928 1 Clip Clip Clips Abrazadera Fascetta e 16
17 92106020 2 Support Bracket Support Stiitzbiigel Soporte Supporto Jaldtaizs 17
18 92106038 2 Support Ctamp Collier Fixation Stutzbiigel Placa de soports Collare T 18
19 92117696 1 Clamp Bride Klemme Abrazadera Fermaglio i 19
20 36709129 1 Support Support Trager Soporte Supporto b 20

1.3.1

INGERSOLL-RAND




AIR INTAKE SYSTEM ADMISSION D’AlR LUFTEINLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION Cehgdl A Hlga
AMMISSIONE DE AIRE

7 3.2 INGERSOLL-RAND




Item C.P.N, Oty AIR INTAKE SYSTEM ADMISSION D’AIR LUFTENLASSSYSTEM SISTEMA DI SISTEMA DE ADMISION D elghl s Slg
AMMISSIONE DE AIRE
{(1-4) 92147438 2 Air Cleaner Assy Fil.Compl.{Mot & Com.) Luftfiltersatz Filt. Aria Com. Filtro de aire Imotor y Nl J...u‘..; {14}
{Mot & Com)
1 92147818 1 Body Corps de Filtre Kdrper Corpo Cuerpo o 1
2 92147453 1 Element Cartouche Element Cartuceia Elemento Al 2
3 92147834 1 Cover Fond Abdeckung Coperchio Tapa i 3
4 92147826 1 Nut & Gasket Assy Ecrou & Joint Compl. Mutter/Dichtung Galletto & Guarnizione Tuerca y junta iy o A g 4
INGERSOLLRAND

e3.3




7.4 0 INGERSOLL-RAND




item C.P.N. Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION pal g
1 92071299 1 Air Cylinder Vérin pneurmnatigue Druckluftzylinder Cilindro pneumatico Cilndro aire adt Bl ot 1
2 92071364 1 Bracket Console vérin Halterung Supporte cilindro Sopaorte s 2
’ pneumatique pneumatico

3 92169630 1 Balt Joint Rotule filet Kugelgelenk Giunto sferico Rbtula S S ey 3
4 92079573 1 Alr Cylinder Vérin pneumatique Druckiuftzylinder Cilindro pneumatico Cilindro aire <Aabl Bk 4
5 92078062 1 Cylinder Bracket " Console cylindre Zylinderhalterung Arresta-motore Soporte cilindro G s 5
6 92036632 1 Clevis Chape Gabelkopfbolzen Perno Horquilla alad. is, 0 G

INGERSOLLRAND

4.1




B g

REGULATION REGELUNG REGOLAZIONE REGULACION

REGULATICON

INGERSOLLRAND

1.4.2




Item C.P.N. Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION sl Sl
(1—-17) 92080449 1 Uniocader Comp, Valve décharge comp, Entalastungsventil Komp.  Valwola a farfalla Descargador comp. WA kil (1-17)
(1-13} 36718732 1 Unloader Assy. Bague de retenue Entlader-Montagesatz Insieme di scarico Montaje descargador FAl s {1-13)
1 36718708 1 Unloader Body Corps valve décharge Entiastungsventil, Gehduse Contenitore Descargador, cuerpo el o 1
2 353215563 1 Valve Plate Assy. Ens. plaque pour valve Ventilteller-Baugruppe Montaggio valvola Montaje valvula St Dot i a2 2
3 35688607 1 Gasket Joint Dichtung Rondella Junta Lam 3
{4-8) 92110279 1 Pistan Housing Assy Boitier de Piston Decke! Coperchic Pistone Alojamiento del piston SN s (4—5}
4 358323821 1 Piston Housing Cylindre Kolbengehiuse Corpo valvola Caérter piston TS e 4
5 35318013 1 Piston Housing Bushing Douille cylindre Kotbengehausebuchse Bussola Buje carter pistdn A e e 5
6 35317205 1 Spacer Washer Rondelle entretoise Distanzscheibe Distanziale Arandela separadora e 1A 6
7 35322767 1 Spring Ressort Feder Molla Resorte b 7
{8—9) 92110287 1 Piston Assy Piston Kolben Pistone Piston it 8-9)
8 35318005 2 Bush Douille Kalbengehsusedichtung Bussola Buje R e 8
] 35588425 1 Unlaader Piston Piston décharge Entlastungskolben Pistone Pistén de la descargadora w8 g
10 35321603 1 Spring Ressort Feder Molla Resorte Ll 10
1" 35327106 1 Diaphragm Membrane Membran Membrane Diafragma kR 1
12 35317817 1 Washer Rondelle U-Scheibe Rondella Arandela B 12
13 35590371 1 Piston Cover Couvercle piston Kolbendeckel Coperchic Tapa piston o s 13
4 35323542 1 Barbed Fitting Raccord pour flexible AnschluBstiick mit Raccorderia Conector arponado FECRN 14
Widerhaken o
15 35316587 1 Barbed Fitting Raccord pour flexible AnschluBstiick mit Raccorderia Conector arponado W g 15
Widerhaken
16 35282292 1 Tube Tube Rohr Tubo Tubo - 16
17 92497700 1 Plug Bouchon Stopfen Tappo Tapbn [ t7
18 35295005 1 Gasket Joint Dichtung Rondella Junta P 18
19 35278548 1 Plug Bouchon Stapfen Tappo Tapon ala. 19

4.3

INGERSOLLRAND




REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION | eBnZl g

7. 4.4 | | INGERSOLL-RAND




Item C.P.N. Qty REGULATION REGULATION REGELUNG REGOLAZIONE REGULACION B Sy
1 35302314 1 Adaptor Adapteur Adapter Riduzione Adaptador “le 1
2 92256171 k] Nipple Mamelon Nippel Nipplo Racor b 2
3 35322379 1 Blowdown Valve Purge Entlastungsventil Valvola di Scarico Valvula de Purga s pall s 3
4 92549203 1 Silencer/COrifice Orifice/d'ajustement AblaRaétfnungsmontage Accessori per orifizio Montaje orificio i [ gl (318 4
5 92549377 1 Silencer/Orifice Orifice/d’ajustement AblaRsffaungsmontage Accessori per orifizio Montaje orificio 3/ opall S 5
6 35283472 1 Connector Raccord Anschlufistiick Raccordo Conector Jo 6
7 92079649 1 Hase Flexible Scauch Tubazione Manguera b~ 7
8 92104132 L] Connector Raccord AnschluBstiick Raccordo Conector Jo 8
9 35279850 2 Tee Run Te T—Stiick Raccordo A.T. Te de Conexibn Siss 9
10 920946893 1 Hose Flexible Schaluch Tubazione Manguera pob 10
n 92040799 1 Tee Te T—Stiick Raccordo A.T. Te Lo, 1
12 92119684 1 Hose Flexible Schiauch Tubazione Manguera sl 12
i3 92109867 1 Connector Raccord Anschlulstiick Raccordo Conector S 13
14 35355106 1 Regulator Regulateur Einsteller Regolatore Regulador pli 14
15 92098235 1 Connector Raccord AnschluBstiick Raccord Conector e 15
16 35306075 1 Tee Te T-Stiick Raccordo A.T. Te L, 16
17 92008268 1 Tube Tube Réhre Tubazione Tuberia —al 17
18 92394362 i Nut Ecrou Mutter Dado Tuerca ‘3)*"‘ 18
19 92394295 1 Reducer Manchon reduction Reduzierstiick Riduttore Reductor ] 19
20 92098276 1 Tube Tube Réhre Tubazione Tuberia - 20
21 92008284 1 Tube Tube Réhre Tubazione Tuberia ! 21
22 92098292 1 Tee Te T—Stiick Raccrodo AT, Te A s 22
23 92478387 ] Connector Raccord AnschluBstiick Raccordo accoppiamento  Conector iy 23
24 92098250 1 Tube Tube Rohre Tubazione Tuberia el 24
25 92079565 1 Solenoid _ Etectro Solenaid Solenoide Solenoide il 25
26 92306323 2 Elbow Coude Kniestiick Gomito Coso &) 26
27 92313238 2 Nut Ecrou Mutter Dado Tuerca ‘J"‘-‘ 27
28 92313246 2 Otive Olive Olive Oliva Oliva g 28

4.5

INGERSOLLRAND




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE Dyl g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

INGERSOLLRAND




Itam

C.P.N.

COOLING SYSTEM

SYSTEME DE

KUHLSYSTEM

5.1

Qey SISTEMA DE SISTEMA DE D et 3y
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92121466 1 Cooler Refroidisseur Kiihler Radiatore Enfiador Lo 1
2 92114067 1 Shroud Bouclier Haube Cappottatura Gualdera g 2
3 92080472 1 Orifice Plate Plaque orifice Offnungsplatte Piastra orifizio Placa oficicio il Rmdss 3
4 92497700 2 Plug Bouchon Stecker Tappo Tapon sl 4
5 92086792 1 Guard Protection Abschirmung Riparp Protector il 5
6 92113992 1 Support R.H. Suppaort droit Tréger rechts Supporto destro Soporte M, Der. o6 Ll 6
7 92113984 1 Support L.H. Support gauche Trager links Supporto sinistro Soporte M. lzq. bl 7
8 92114008 1 Baffle Wall Rear Chicane paroi arriére Ablenkwand hinten Deflettore parete post. Tabique deflector trasero A e 8
INGERSOLLRAND




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE g e g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.2 INGERSOLL-RAND




ftem C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE

T el g
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
(1-9) 35811520 1 Oil Temp. Bypass Valve Val.By-Passde Temp.D'huile  Oltemperatur-Kontroll- Valv.By-pass Olio Compr.  Valyula desvid temp. de e i g L s {1-9)
ventil aceite
1 35583863 1 Cover Couvercle Deckel Coperchio Tapa Ui 1
2 35318708 ) Element Cartauche Element Termostato Elemento A 2
3 35816826 1 Body Corps Gehiuse Sernicorpo Cuerpo — 3
4 35816834 1 Body Corps Gehiiuse Semicorpo Cuerpo - 1
5 315584242 1 Gasket Joint Dichtung Guarnizione Junta — b s 5
6 35288414 1 Gasket Joint Dichtung Guarnizigne Junta M| ~ it 6
7 92497700 1 Plug Bouchon Stopfen Tappo Tapon alas 7
8 35289040 1 Spring Ressort Feder Molla Resorte b 8
9 35288448 1 Ball Bille Kugel Stera Bola i 5 9
10 35579598 1 Gasket Joint Dichtung Guarnizione Junta H. 10

7. 5.3 ' INGERSOLL-RAND




COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE | TP
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

ﬁ\a
\\
21 ﬁdo
~5
20

N. 5.4 INGERSOLL-RAND




ltem C.P.N. Qty  COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE QT RIPN
’ REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
(1-2} 92092303 t Tank Assy Ens' réservoir Tankmontage insieme Serbatoio Montaje tanque ""4’*'3‘_-“" (1-2)
1 92081645 1 Tank Résarvoir Tank Serbatoio Tanque -"-'"_" 1
2 92081652 1 Cover Couvercle Abdeckung Coperchio Tapa ol 2
3 92077601 1 Element/inc Gaskets Catouche/Joint Element/Dichtung Cartuccia/Guarnizione Elemento/Junta s 3
4 92078054 1 Valve Soupape Venti Valvota Valvula flor 4
5 92038694 1 Plug Bouchon Stecker Tappo Tapon Bl 5
6 35579630 1 Piug Bouchon Stecker Tappo Tapon it 6
7 35279942 1 Seal Joint Dichtung Tenuta Retenenedor Gl dals 7
8 92043017 1 Valve Soupape Ventil Valvola Valvula . l"L"“ 8
9 92293661 1 Seal Joint Dichtung Tenuta Retenedar s Sl g
10 30334882 4 Shim Cale Beilegscheibe Spessore Plancha de rellenc s 10
1 92290162 i Seal Joint Dichtung Tenuta fetenedor HE ul_, 1
{12.22) 92095363 1 Guage Assy Jaugeur MeBgerét Indicatore Manometro -"l".' {12.22}
12 92095371 1 Tube Tube Schlauch Tubo Tubo e 12
13 92095389 1 Guard Protecteur Schutzvorrichtung Ripara Guarda ks 13
14 92095397 2 Nut Ecrou Mutter Dado Tuerca Yae 14
15 92095405 4 Ferrute Ferrule Zwinge Bussola Ferula o - 15
16 92095413 2 Seal Joint Dichtung Tenuta Retenedor m’ “’L’ 16
17 92095421 2 Seal Joint Dichtung Tenuta Retenedor P il 17
18 92095439 2 Coliar Collier Ansatz Collare Cuello e 18
19 92095447 2 Nipple Graisseur Nippel Nipplo Racor L 19
20 92095454 2 Seal Joint Dichtung Tenuta Retenedor “L' "l’ 20
21 92095462 2 Seat Joint Dichtung Tenuta Retenedor B 21
22 92094994 1 Level Indicatar indicateur de niveau Stanfanzeiger Indicatore di livello Indicador nevil St 2 22
23 92651157 2 Gasket Joint Dichtung Guarnizione Junta Al 23

¢Ded

INGERSOLLRAND




CODLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE D e Tt Slen
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION

7. 5.6 | INGERSOLL-RAND




item C.P.N. Qty COOLING SYSTEM SYSTEME DE KUHLSYSTEM SISTEMA DE SISTEMA DE D el Gl
REFROIDISSEMENT RAFFREDDAMENTO REFRIGERACION
1 92087840 1 Connector Connecteur Anschlulstiick Conector Raccordo Loys 1
2 92030600 1 Hose Elexible Schlauch Manguera Flessibile b 2
3 92087832 1 Elbow Coude Kniestlick Codo Gomito e 3
4 35288943 1 Gasket Joint Dichtung Junta Guarnizione o 4
5 92123215 3 Connector Connecteur AnschluBstick Conector Raccordo Joye 5
<] 92080737 1 Tube Conduit Rohr Tubo Tubo =l 6
7 35295880 2 Connector Connecteur AnschluBstick Conector Raccordo oy 7
8 92077718 1 Tube Conduit Robr Tubo Tubo el 8
9 92097021 1 Hose Flexibte Schlauch Manguera Flessibile ok 9
10 35294750 1 Elbow Coude Kniestiick Codo Gomito & 10
T 92080720 1 Tube Conduit Rohr Tubo Tubo gl i
12 92338946 1 O Ring Joint Torique O-Ring O-Ring Junta torica Gl 12
13 02293661 1 O Ring Joint Torique O-Ring O-Ring Junta torica Al 13
14 92101054 1 Check Valve Clapet anti-retour Riickschlagventil Vivula de retencibn Valvola di ritegno T s 14
15 92104132 1 Adaptor Adapteur Adapter Adaptador Attacco < sl 15
16 92079748 1 Haose Flexible Schlauch Manguera Flessibile b 16
17 92086081 1 Orifice Elbow Coude Blende/Kniestiick Codo orificio Bocca, gomito udlip 8 17
18 35283076 4 - Connector Connecteur AnschluBstiick Conector Raccordo Loy 18
19 35582964 1 Tube Conduit Rohr Tubo Tubo il 19
20 35279827 2 Elbow Coude Kniestiick Codo Gomito s 20
21 35582972 1 Tube Conduit Rohr Tubo Tubo st 21
22 35279850 1 Tee Té T-Stiick Te Uniorea T Shike, 22
23 35321389 1 Cap Bouchan Deckel Tapa Tappo et 23
24 35582980 1 Tube Conduit Rohr Tubo Tubo ol 24
25 35283084 1 Tee Té T-Stiick Te Unione a T ol sy 25
26 35582998 1 Tube Conduit Rohr Tubo Tubo il 26
27 35283068 1 Eibow Coude Kniestiick Codo Gomito s 27
28 35278548 2 Plug Tampon Stopfen Tapbn Tappo R 28
29 92137181 1 Manifold Tubulture Verteiler Distribuidor Collettore B 29
30 365294610 1 Gasket Joint Dichtung Junta Guarnizione - 30
3 92067222 1 Plate Déflécteur Platte Blende Orifice oo N
(31-33) 92079755 1 Oil Filter Assy Ensemble filtre a huile Olfilter-Baugruppe Montaje filtro de aceite Gruppa filtro olio e (31-33)
32 92077577 1 Head Ensemble de t"ete {filtre Kopf Montaje cabeza {filtro Testata filtro {(Filtro s 32
4 huile Mann) de aceite) Mann)
33 92118678 1 Element Cartouche Element Elemento Cartuccia o 33
INGERSOLLRAND

{.5.7




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE KA S
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL L L1 Ay
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

7.6.0 INGERSOLL-RAND




Item C.PN.

Oty CONTROL AND COMN!ANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE PR HLIRPE
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL g T
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION o
1 36723989 1 Window Lunette Fenster Finestra Ventana il 1
2 92395268 1 Gauge — Discharge Press. Indicateur press. Enddruckmancmeter Indicatore di pressione Mandmetro descarga byt b . 2
refoulement presion -
3 35327907 4 Lamps Lampes Lampen Lampade Lémparas oolas 3
4 92652593 4 Base Socle Socket Zoccolo Base de |dmpara el st 4
5 92652601 4 Seal Joint d’étanchaéité Dichtung Guarnizione Rentenedor de lampara Zieall 5
6 92058320 1 Circuit Board Passive Plaque circuits Leiterplatte, Tavola circuiti, Cuadro circuitos pasivo o S R RV 6
7 92306901 1 Engine Hours Counter Compteur d’heures de Betriebsstundenzahler Contaore del motore Cuentahoras motor Dol el e 7
service moteur
8 36728467 1 Enclosure Enveloppe Gehause, {ncassato Caja panel de el ) A 8
instrumentos
9 92078088 1 Gasket Joint Dichtung Guiarnizione Junta Ayt 9
10 35842194 1 Decat - Instrument Panel Autocollant tableau de Schild, Instrumentenbrett Ades. Pannellg strumenti Calcomanié panel de YPERY TS BT 9 10
commande instrumentos

{.6.1

INGERSOLLRAND




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE pSaddl g
MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL gR o TR 31
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISICN

7.6. 2 | - INGERSOLL-RAND




Itam C.P.N. Oty CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE L U P
: MONITORING SYSTEME DE UBERWACHUNGS- COMANDO CONTROL L Ll by
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92533652 1 Box Boltisi de commande Schaltkasten Scatola controllo Caja R I 1
2 35583210 1 Valve Valve Zweiwegventil Valvola Valvula KO NG 2
3 92076173 2 Ralay Relais Relais Rel & Relé > 3
4 92086719 1 Switch Interruptaur démarrage Startfolgeunterbrecher Interruttore awio Interruptar e e _— 4
de séquence sequenza - ~
] 92184878 1 Door Porte Tur Portello Puerta e i ey e <)
6 35582220 t Hinge Charniire Scharnier Cemiera Bisagra P 6
7 965213427 1 Shakeproof Washer Rondelle antj-vibration Dichtungsring Rondella anti vibrazioni Arandela antivibratoria Frny 7
erschufterungsfest
8 92075530 1 Key Clavette Schilisselstick Chiavetta Llave ol B
|
; 6.3

INGERSOLLRAND




CONTROL AND
MONITORING
SYSTEM

COMMANDES ET
SYSTEME DE
CONTROLE

KONTROLL- UND

UBERWACHUNGS-

SYSTEM

SISTEMA DI
COMANDO
E CONTROLLO

SISTEMA DE
CONTROL
Y SUPERVISION

pSnat g
R Ay

INGERSOLL-RAND




Item C.P.N. Qty CONTROL AND COMN:IANDES ET KONTROLL-UND SISTEMA DI SISTEMA DE Sl g
MONITORING SYSTEIV‘l_E DE UBERWACHUNGS- COMANDO CONTROL g I RNYTY
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION
1 92656925 1 Battery Batterie Batterie Batteria Bateri s i Ay 1
2 92657071 1 Tray Plateau Blech Bacinelta Bandeja s 2
3 92656933 1 Frame Cadre Rahmen Intelaiatura Amazbn s 3
4 92656941 1 Cover Couvercle Ventildeckel Coperchio Cubierta elad 4
5 92690189 2 Stud Goujon Nut Prigioniero Husillo AH e S 5
5] 92103928 1 Cable Positive Cable positif Paositives (+) Kabel Cavo positivo Cable pasitivo e S 6
7 92103936 1 Cable Negative Cable négatif Negatives {—} Kabel Cavo negativo Cable negativo i LS 7
8 92271139 1 Hood Chapeau Haube Calotta protettiva Capote s 8
INGERSOLLRAND

f.6.5




CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA DI SISTEMA DE el Yy
MONITORING SYSTEME DE UBERWACHUNGS. COMANDO CONTROL K ™ TRRNT
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISION

o
90 §/ . 1
7

INGERSOLLRAND




ttem C.PN. Qty CONTROL AND COMMANDES ET KONTROLL- UND SISTEMA Di SISTEMA DE PR il RIPe
MONITORING SYSTEN]‘E DE UBERWACHUNGS- COMANDO CONTROL A iy
SYSTEM CONTROLE SYSTEM E CONTROLLO Y SUPERVISICN

1 92030782 1 Wiring Harness Faisceau de cablage Kabeibaum Cablaggio Mazo ds cables LW (s 1

2 92253202 3 Clip Collier Schelle Fermaglio Grapa U 2

3 92086156 1 Switch High Temp Interrupteur haute temp.  Hochtemperaturschalter Commutatore per Interruptor temp. alta (U FRPE lde 3

temperature elevate
4 92065366 1 Seal Joint Abdichtung Tenuta Sello NI P+ P8 4
5 92480177 1 Oil Pressure Switch Interrupteur pression Oldruckschalter Pressostato olio Interruptor presién o i s 5
Huila aceite

6 92083427 1 Seal Joint Abdichtung Tenuta Sello REJCLY &Y PR+ P 6

7 92281427 8 Tye Rap Gaine Umwicklung Nastro per tener fermo Ostaga S5 7

8 92086719 1 Start Switch Commutateur de mise en AnlaBschalter Commutatore Interruptor poner en Lozl e by lois 8

marche d’avviamento marcha - ~

9 92058320 1 Circuit Board Panneau de circuit Leiterplatte Piastra circuitale Cuadro de circuito i Sl g
10 A 1 Alternator Alternateur Lechtmaschine Alternatore Alternador e 10
11 92306901 1 Hourmeter Compteur d’heure Betriebsstundenzihler Contaore Cuentahoras Ll sl 1
12 - 1 Starter Entretoise Starter Motorino d’Avviamento Boton de arrangque JEEE AW 12
13 92095132 1 Belt Break Switch Rupteur pour courroie Keilriement/unter- Commutatare di Rottura  yqerruptor rotura de 2 ki s 13

brechungsschalter Cinghia correa ’

14 92076173 1 Shutdown Relay Relais de fermeture Abschaltrelais Relé di Arresto Rele de parada Y 14
15 92076173 1 Start/Override Relay Relais démarrage/ Start/Ubertagerungsrelais Relé d'Avviamento Rele de arrangue/ Y1/ il e b 15

+++++++ ltems supplied by Engine Manufacturer

neutralisation

Articles tounis par le
fabricant du moteur

Vom Motorhersteller
geliefert

Elementi forniti dalla
Fabbrica dei Motori

sobrecontrol

Piezaz suministradas
por el fabricante de
los motores

Bl <5138 2 a6 i

6.7

INGERSOLLRAND




SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPL . SUSCONJUNTOS C Re i e gandl
UNTERGRUPPEN

7. 7.0 | INGERSOLL-RAND




Itam

C.P.N.

SuUB ASSEMBLY

SOUS ENSEMBLE

SEKUNDARE

Qty SOTTOGRUPP! SUBCONJUNTOS D s pad) ic gandt
UNTERGRUPPEN
1 92113976 1 Frame Chassis Rahmen Bastidor Telaio 4 1
2 92028406 1 Belly Pan Carter Protection Unterflurcontainer Bandeja bombeada Protezione Sottoscocea S e 2
3 92110261 1 Lifting Bait Anse de levage Hebegrift Barra de izar Gancio di sollevamento i s 3
4 92085711 1 Shim Cale Beilegscheibe Coiin Spessore sl 4
INGERSOLLRAND

o/l




SUB ASSEMBLY SOUS ENSEMBLE SEXUNDARE SOTTOGRUPP) SUBCONJUNTOS : Los all s ganl!
UNTERGRUPPEN

7. 7.2 INGERSOLLRAND




ftem C.P.N, Gty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS A it e gandl
UNTERGRUPPEN

1 92114131 1 Toolbox R.H. Boite & outils droite Werkzeugkasten rechts Cassetta portautensili di Caje herramientas ol el yais 1
destra M.Der.

2 92114149 1 Toolbox L.H. Boite & outils gauche Werkaeugkasten links Cassetta portautensili di Caje de herramientas el Sl § b 2
sinistra M.lzq.

3 92118645 2 Filler Piace Cale Fiillung Bocchettone di Relleno o dakai 3
riempimento

4 92085950 1 Inner Panel Panneau intérieur Innenpaneel Pannello Interno Panel interior S el 4

f.7.3

INGERSOLL-RAND




SUB ASSEMBLY SOUS ENSEMBLE SEXUNDARE SOTTOGRUPPI . SUBCONJUNTOS L idl dr ganll .
UNTERGRUPPEN

INGERSOLL-RAND




Item C.P.N. Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS Dt i) s ganll
UNTERGRUPPEN
1 36706778 1 Cover Front Couvercle avant Deckel wome Coperchio Anteriore Cubierta frontal FviY .u.; 1
2 92098318 1 Cover Rear Couvercle arriére Deckel hinten Coperchio Posteriore Cubierta posterior i s 2
3 35813583 1 Door Stop RH Butoir de porte droit Tiirrisgel rechts Fermaporta di Destra Tope de puerta, lado o L 3
. derecho
4 35813591 1 Door Stop LH Butoir de porte gauche Tiirriegel links Fermaporta di Sinistra Tope de puerta, lado W AN as 4
izquierdo
5 92114024 1 Side Panel RH Panneau latéral droit Seitenpaneel rechts Pannello Latersle di Panel lateral, lado oYl iu‘; 5
Destra derecho
6 92114024 1 Side Panel LH Panneau latériai gauche Seitenpaneel links Panneilo Laterale di Panel lateral, lado VU gl 6
Sinistra izquierdo -
7 92114092 1 Roof Toit Dach Tetto Techo ki 7

o7¢d5

INGERSOLLRAND




ek il Ze ganl

INGERSOLLRAND

{.7.6




Itom C.P.N. Oty SuUB ASSEMBLY SOUS ENSEMELE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS Daac all de gandt
UNTERGRUPPEN
] 92185388 2 Door Porte Ture Porta Puerta s 1
2 36707180 2 Hinge Charniére Schamiear Cardine Bisagra lata 2
3 35584036 2 Gas Spring Ressort gaz Feder/Gas Molla a Gas Resorte de gas Sl et 3
4 35279108 2 Latch Loguet Riegel Chiavistello Candado bla 4
5 92094358 2 Key Clé BaRsfeder Chiave Liave - 5
\
[
; olel




SUB ASSEMBLY SOUS ENSEMBLE SEXUNDARE SOTTOGRUPPI SUBCONJUNTOS : s il dc ganll
UNTERGRUPPEN

7. 7.8 INGERSOLL-RAND




Item  C.P.N.

Qty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS s dar patl Lo gandl
UNTERGRUPPEN
1 36707073 1 Bumper Amoaortisseur StoBfanger Paraurti Tope fie 1
2 92280866 2 Bracket Support Bigel Supporto Ménsula s 2
3 92279140 2 Retlector Réflecteur Reflektor Riflettore Reflector oSl 3
I
7.9




SUB ASSEMBLY SOUS ENSEMBLE SEXUNDARE SOTTOGRUPPY SUBCONJUNTOS &k i)l de gandt
UNTERGRUPPEN
(1.6) 92517184 1 Exterior Decal Set Lot D'Auto-Collants Abziehbildersatz, auben Serie adesivi Juego completo de ol e il {1-6)
' calcomanias

1 1 Striping Black LH Bande Streifen rechts Adesivo, D, X. Parte Lat. Calcomania, banda negra LT 1
derecha '

2 1 Striping Black RH Bande Streifen links Adesive, 5. X. Parte Lat. Calcomania, bande negro e A b 2
izquierda

3 1 Maodel No. Autc-Coolant de Type Modelt Adesivo Indic. 11 Mod Calcomania, No, de RN 3

C.D. (Fiancata D. X.) modelo, der. _ ‘

4 1 80 L/S 80 L/S B0 L/S 80L/S 80 L/S SR 4

5 2 i-R Logo I-R Logo iR Logo I-R Logo I-R Logo 5, Sy il 1y 5

6 2 I-R Logo I-R Logo 1R Logo I-R Logo 1-R Logo - 6

; o 7.10




ttem C.P.N. Oty SUB ASSEMBLY SOUS ENSEMBLE SEKUNDARE SOTTOGRUPPI SUBCONJUNTOS A adt de gandl
UNTERGRUPPEN
(1-9) Q2656768 1 i Internal Decals. (1.9}
Complete

(1-5) 92530302 1 Common Decal Set - Jeu comp. auto-collant Bildheschreibung innen, Carredo adesivi interni Juego calcomanias A B I8 ik {1-8)
1 1 Prev.Maintainance Entretien de prévention Vorbeugende Wartung Manutenzione Preventiva Mantenimiento . s . . 1
2 1 Caution information Information de prudence  Warnungen Avvertenze preventivo e ik """” F'b Y 2
3 1 Air Discharge Evacuation air Luftablass Scarico aria Aire de descarga Eadl i istin 3
4 1 Filler Plug Bouchon remplissage Einfullverschluss Tappo Tapon de relleno faiTtaiyn 4
5 1 Model Plate Plaque Platte Piastra Placa irhs 5
6 1 General Data Données génerales Aligemeine Daten Dati Generali Datos Generales Gle UL 6
7 1 Control Panel Tableau de commande Instrumentenbrat Pannelfo struments Panel de instrumentos S Ty 7
8 2 Operating Instructions Opérations de marche Bedienungsanleitung Istruzioni per il Instrucciones sobre Sl 8

Funzionamento operacion

9 1 Fuel Bleed Purge combustibte Kraftstoffablass Sfiato carburante Sangrado de combustibte sy g

f.7.11

INGERSOLLRAND




TRAILER EQUIPMENT EQUIPEMENT

FAHRWERK-ZUBEHOR  EQUIPAGGIAMENTO EQLHMPO DE REMOLQUE Aaall Daas
REMORQUE Dt TRAINO
-
=
E K 6
= 9
1

)

-p
By

| (-

INGERSOLL-RAND




C.P.N.

Item Qry TRAILER EQUIPMENT EQUIPEMENT FAHRWERK.-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE At D) saa
REMORQUE DI TRAINO
{188) 92058395 1 Running Gear Assy. Montage de commande Fahrgestell Insieme organi di Montage tren rodante J PERLL R P (188
movimento
’ 92055359 1 Towbar Tube Barre de remorguage Zuggabelhre Barra di rimorchio TFubo varilla Aloar oyt 1
2 95252624 4 Setscrew Vis Feststellschraube Vite di fermo Tornillo de ajuste e e e 2
3 92022763 4 Nut Ecrou Mutter Dado Tuerca Yo 3
4 92055383 2 Bolt Boulon Schraube Builone Perno s g 4
5 92022763 2 Nut Ecrou Mutter Dado Tuerca Upee 5
6-21}) 92055367 1 Axle Tube Assy. Montage Tube D'axe Tragrohromtage Complesso assale Montage tubo eje sl de et {6.21)
tubolare
6 92074467 1 Axle Tube Tube d'axe Tragrohr Assale tubolare Tubo eje bl ) 6
7 92074400 2 Torsion Bar Barre de torsion Torsionsfeder Barra do torsione Barra de torsibn Wi ?
8 92102508 2 Setscrew Vis Faststellschraube Vite do fermo Tornillo de ajuste e ol 8
9 95076790 2 Nut Ecrou Mutter Dado Tuerca i 9
10 92102672 4 Bush Bague Buchse Boccola Buje ol 10
1 92102664 2 Spacer Entretoise Distanzstiick Distanziatore Espaciador idebe dakai 1
12 92102508 2 Setscrew Vis Feststellschraube Vite do fermo Tornillo de gjuste b S s 12
13 95076790 2 Locknut Contre-écrou Kreuzlocjschraube Controdado Contratuerca J iy 13
14 22102573 1 Yoke Accouplement Joch Forcella Horqueta K 14
15 92102565 1 Pin Goupille Stift Perno Clavija e 15
16 92102557 1 Clip Clip Kfermnme Fermaglio Abrasadera . 16
17 95076774 3 Nut Ecrou Mutter Dado Tuerca Voo 17
18 92687524 1 Rod Tige Stange Tirante Varilla - | 18
19 92304518 4 Nut Ecrou Mutter Dado Tuerca U 19
20 - 92055433 1 Plate Flasque Platte Piastra Placa [ 20
2 92055441 1 T’ Piece Piéceen T ‘T’ Stiick Elementoa T Piezaen ‘T’ 326 ki 21
22 92687573 1 Cable Cable Seii Cavo Cable . 22
[23-47) 92687516 1 Swinging Arm Assy R.H, Montage bras de Schwingarm-Montage Ingime hraceio oscillante Mantaje brazo oscilante Y et tlJ-U‘ it {23-47)
balancement droit rechts di destra ' mano derecha
{23-24) 92687557 1 Backptate R.H. Flasque arriere droit Bague Platte rechts Piastra posteriore dediestra Placa posterior mano ok ol i (23-47}
derecha
23 92687565 1 Backplate Arm R.H. Flasque arriere droit Bague Platte rechts Piastra posteriore dediestra Placa posterior mano s LB PRV PR URTIES 23
derecha i
24 92680669 1 Cable Holder Cable Seil Cavo Cable S et 4ol s 24
(23a-47) 92687508 1 Swinging Arm Assy L.H.  Montage bras de Schwingarm Montage, Insieme braccio oscillante  Montaje brazo oscinlante i {23a-47)
balancement gauche links di destra mano izquierda :
{23a-242) 92687532 1 Backplate L.H. Flasque arriere gauche Bague Platte links Piastra posteriore di Placa posterior mano S (232-24a)
' sinistra ozquierda Jas
23a 92687540 1 Backplate Arm L.H. Flasque arriere gauche Bague Platte links Piastra posteriore di_ Placa posterior mano 23a
sinistra izquierda
24a 92680669 1 Cable Holder Cable . Seil Cavo Cable Ysaoo 24a
25 92055425 2 Hub Movyeu Nabe Mozzp Cubo dolies 25
26 92074350 2 Bearing Roulement Lager Cuscinetto Cojinete Sh 26
27 92102540 2 Bearing Roulement Lager Coscinetto Cojinete Lyas 27

.8.1

(M & E T-Bar EEC)

INGERSOLLRAND




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaalt L dna
REMORQUE DI TRAINO

7 8.2 | INGERSOLL-RAND




[.8.3

(M & E T Bar EEC)

Item C.P.N. Qty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aadll Dl s
REMOROQUE DI TRAINO

28 92074384 2 Seal Joint d’étancheité Dichtuny Tenuta Sallo LN 28
29 92074376 2 Washer Rondelle Kissen Rondehia Arandela sl 29
30 95108072 2 Nut Ecrou Mutter Dado Tuerca FL 30
31 95002697 2 Pin Goupille Stift Perno Clavia @ 31
32 92074368 2 Cap Bouchon Aufsatz Cappello Tapa bt 32
33 92102607 B Stud Goujon Zapfen Perno Husillo S e g 33
34 92102599 8 Nut Ecrou Mutter Dado Tuerca F 34
gg 92055680 2 Plug Bouchon Propfen Tappo Tapdn L gg

92055698 2 Bolt Boulon Schraube Bulione Paerno ke e
37 92055706 4 Adjusting Piece Piéce d’ajustement Einstellstiick Elemento di messa a Pieza de ajuste Ja i iaksd 37

punto
38 92065714 12 Nut Ecrou Mutter Dado Tuerca L 38
39 92053768 2 Expander Entretoise Expander, Stutzfederring Espansore Expansor . sie 29
40 92053776 2 Carrier Porteur Trager Piastra portante Conductor il a0
a 92053784 2 Shoe Sabot Schuh Ganascia Zapata Le; a1
42 92053792 2 Shoe Sabot Schuh Ganascia Zapata :L-.; 42
43 92053800 2 Spring Ressart Feder Motla Resprte at 43
44 92053818 2 Saddle Reposair Sattel Sella , Silla S 44
:g 92053826 4 Spring Ressort Feder Matla Resorte b 45
47 92053834 2 59’["9 Ressort Feder Molla Resorte b 46
(48-73) 92053842 2 Spring ) Ressart Feder Molla Resorts el a7
92055474 1 Overun Coupling Assy Montage de dépassement  Freilaufkupplung Accoppiamento frenc ad  Mantaje acoplamiento de Bpuasll &0 derex {48-73)
inerzia sobremarcha
48 92055482 1 Eve Qeil Ose Occhiello Ojo H 48
49 92053859 2 Bolt Boulon Schraube Bullone Ferno ML PR T 49
50 92022540 2 Locknut Contre-ecrou Anschlagschraube Controdado Contractuerca vy e 50
51 , 92253137 2 Clip Clip Schelle Fermaglio Abrasadera Slka 51
52 92055490 1 Boot Coffre Schuh Parapolvere . 52
53 92680602 1 Shaft Arbre Welle Pistoncino Zapato P 53
54 92055516 2 Bush Bague Buchse Boceola Buje e 54
55 92680610 1 Collar I 55
56 92302058 2 Mipple Mamelon droit Nippel Raccordo filettato Racor Dol sl L 56
57 92680701 1 Bracket Support Bugel Staffa Brida ok 57
58 92272343 2 Setscrew Vis Schraube Vite Tornille Lo 58
59 95081857 2 Springwasher Rondelle Dichrungsring Rondella Arandela AT 59
60 95077442 1 Nut Ecrou Mutter Dado Tuerca ke S s 60
61 92055557 1 Damper Amortisseur Dampfer Ammortizzatore Amartiguador e L e 61
62 972053883 1 Balt Boulon Schraube Bullone Perno Ll Sl 62
I

INGERSOLL-RAND




{tem C.P.N. a1y TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaddh Dlaas
REMORQUE DI TRAINO
63 95094314 1 Washer Rondelle Anschiagschraube Controdado ‘ Contratuerca o maee 63
64 92687581 1 Body Bati Aufbau Corpo Cuerpo e 64
65 92680636 1 Lever Levier Hebel Levetta Palanca F 65
66 92055581 1 Bush Bague Buchse Boccola Buje . 66
67 92022763 1 Nut Ecrou Mutter Dado Tuerca s 67
68 95064697 1 Washer Rondelle Abdichtring Rondella Arandela s 68
69 92055623 1 Spring Ressort Feder Molla Resorte o 69
70 92055631 1 Cable Cable K abel Cavo Cable et 70
1 92055649 1 Ring Segment Ring Anello Anillo e 71
72 92055656 1 Shackle Maillon Lasche Biscotting Grille te -, 72
73 92680693 1 Handbrake Lever Assy. Montage levier du frain Handbremshebel Levetta de! freno a mano Montaje varifla freno de '_t_: 73
a main Montage mano -
(74-75} 92185883 2 Wheel & Tyre Assy Montage roue et pneu Rad-und Reifen Montage Insieme ruote a Montaje rueda y Usle Uonr dowas {74.75)
preumnatici pneumatico :
74 92259563 2 Wheel Roue Rad Ruota Rueda Ume 14
75 02454875 2 Tyre Preu Reifen Pneumatico Pneumatico At 75
(76-80) 92186030 1 Prop Stand Assy Montage de bequille Anhebevorrichtung Insieme gamba di sostegno  Montaje del apoyo iles Ll s eag {76-80}
76 92186048 ] Prop Stand Bequille Heher Gamba di sostegno Apoyo ey bl 76
77 92186055 1 Bracket Equerre Bugel Braccio di sostegno Soparte i 77
78 92186063 1 Pad Coussinet Kansole Tampane Cojin s 18
79 92186071 1 Handle Poignee Griff Maniglia Manga i 79
80 90103186 2 Setscrew Vis Anschlagschraube Vite di fermo Tornillo de ajuste e ot A+ 8O0

«8.4

INGERSOLLRAND




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOQLL-RAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMBI GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
LY 1) - o it AN pdad b s



ttem  C.P.N, Oty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaalt Jiiae
REMORQUE DI TRAINO




Item C.P.N. Oty TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Al Dl s
REMCRQUE DI TRAINO
{1-79) 92092162 1 Running Gear Comp Composants ensemble de  Fahrgestell Kompl. Complesso Parti Mobili Tren rodante comp. St ey el *{1-79)
{1-656) 92104140 1 Running Gear Assy marche Fahrgestell Montage Insieme Parti Mobili Montaje tren rodante Jertdh oy de g {1-65)
1 92092154 1 Towbar Tube Ensemble de marche Zugstange Rohr Tubo per barra di Tubo varilla A it it 1
Tube de remorguage rimorchio
(2-51}) 92092170 1 Axle Tube Assy Ensemble tube axe Achse Rohrmontage {nsieme tubo d'assale Montagje tubo eje PRI P {2-51)
2 92101583 1 Axle Tube Tube axe Achse Rohr Tubo per assale Tubo eje sl ot 2
3 92102680 2 Torsion Bar ' Barre de torsion Trosionsstange Barra di torsione Barra de torsion L 3
4 92102508 2 Setscrew Vis Stellschraube Vite di fermo Tornillo de ajuste N VDRI S DU 4
5 95076790 2 Nut Ecrou Mutter Dado . Tuerca Gyne 5
{6-26) 92102490 1 Swinging Arm Assy R.H Bras de balayage droit Schwenkarm Montage Insiema Braccio Osciflante  Montaje brazo oscilante A e A I ey {6 - 26}
- ] rechts di destra M. Der.
6 92101609 1 Swinging Arm RH Bras de balayage droit Schwemkerm rechts Braccio Oscillante di Brazo oscilante M, Der. AW g A g0 6
destra
(6A -26) 92102748 1 Swinging Arm Assy L.H Bras de balayage gauche Schwenkerm Montage InseimeBraccio Oscillante  Montaje brazo oscilante =t C"‘“ gl e par (BA - 26)
links di sinistra M. lzqg. )
6A 92101591 1 Swinging Arm L.H Bras de balayage gauche  Schwenkerm links Braccio Oscillante di Brazo oscilante M. Izq, ¥ AL 6A
sinistra
7 92102615 1 " Bearing Routement Lager Cuscinetto Cojinete ot 7
8 92102540 1 Bearing Roulement Lager Cuscinetto Cojinete L 8
9 92102623 . Seal Joint Dichtung Tenuta Retenedor U dals 9
10 92102581 1 Washer Rondelle Oichtungsring Rondella Arandela U“" 10
1 95391348 1 Nut Ecrou Mutter Dado Tuerca (ol 11
12 92334291 1 Pin Broche Stift Perno Claviia )y.l-l IJL.G 12
13 92102631 1 Hub Cap Cauvercte mayeu Nabenkappe Coperimozzo Tapa cubo u‘: f ; 13
14 92102532 1 Hub / Drum Moyeu/tambour Nabe Trommel Mozzo/Tamburo Cubo/Tambor - * ’L:: 14
15 92102607 5 Stud Goujon Nait Perno Husillo M erde 15
16 92102599 5  Nut Ecrou Mutter Dado Tuerca Ype 16
17 92102516 1 Shoe Sabot Schuh Guarnizione d'attrito Zapato e 17
18 92102524 1 E xpander Extenseur Expander Ganascia Expansor i =y 18
19 92487750 1 Adjuster Régleur Einsteller Regolatore Ajustador i 19
20 92102656 1 Abutment Aboutement Widerlagar Appoggio Apoyo s 20
21 92414671 1 Spring Ressort Feder Molla Resorte S 2
22 92101649 1 Spring Ressort Feder Molla Resorte Ry 22
23 92101617 1 Backpiate Piague arriére Riickptatte Piastra di supporto Placa de respaldo ; T‘j 23
24 92098961 1 Boot Gaine Schuh Parapolvere Bota T L...... 24
25 92272343 4 Setscrew . Vis Stellschraube Vite di blocco Tornillo de ajuste i ""'":J' 25
26 92022540 4 Nut Eerou Mutter Dado Tuerca - 26
27 92102672 4 Bush Bague Buchse Boccola Buje Ny 2
28 92102664 2 Spacer Entretoise Distanzstiick Distanziatore Espaciador e e 28
29 92102508 2 Setscrew Vis Stelischraube Vite di blocco Tarnillo de ajuste I 29
30 95076790 2 Nut Ecrou Mutter Dado Tuerca cone 30

{.8.7




TRAILER EQUIPMENT EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLQUE Aaall D) aaa
REMORQUE DI TRAINO

— "‘“‘\,______\




Item

C.P.N.

Oty

TRAILER EQUIPMENT

EQUIPEMENT

FAHRWERK.ZUBEHOR

EQUIPAGGIAMENTO EQUIPQ DE REMOLQUE dastl Jt has
REMORQUE DI TRAINO ’
31 92102573 1 Yoke Joug Joch Forcella Horqueta ¥ 31
32 92102565 1 Pin Broche Stfit Perno Grapa 2yl e 32
33 92102557 1 Clip Collier Klemme Fermaglio J;a 33
34 92104439 1 Turnbuckte Tendeur Spannmutter Tenditore Tensor de tornillo b JSS 34
35 95252599 1 Bolt Boulon Bolzen Bullone Perno S s
26 95076774 2 Nut Ecrou Mutter Dado Tuerca "—“‘_‘_ 36
37 92092147 1 Rod Tige Stange Asta Varilla ‘ et 37
38 92102698 1 Rod R.H Tige droite Stange rechts Asta di destra Varilla M. Der. ‘l - 38
39 92102730 1 Rod L.H Tige gauche Stange links Asta di sinistra Varilla M. lzq. st 39
40 92101450 3 Yoke Joug Joch Forcslla Horqueta e 40
41 92102565 3 Pin Broche Stsft Perno Clavija st e M
42 92102557 3 Clip Collier Klemme Fermaglio Grapa s 42
43 95076774 5  Nut Ecrou Mutter Dado Tuerca e 43
44 82102706 1 Compensator Compensateur Kompensator Compensatore Compensador S '::: 44
45 92102714 2 Bush Bague Buchse Boccola Bije e 45
46 92102722 1 Lever Levier Hebel Levetta Palanca =l 46
47 95064697 3 Washer Rondelle Dichtungsring Rondella Arandela f: 47
48 92102714 1 Bush Bague Buchse Boccola Buje o 48
42 92022763 2 Nut Ecrou Mutter Dado Tuerca st 43
50 95252524 a Bolt Boulon Bolzen Bullone Perno o 50
51 92022763 4 Nut Ecrou Mutter Dado Tuerca i 51
{52 -58) 92101567 1 Hitch Assy Ensemble accrochage Zughaken Inseime Gancio di Traino Montaje enganche . A sl (52-58)
52 92104421 1 Eye/Shaft Oeil/arbre Use / Schaft Occhiello/Albero Oioleje ¥ e fiy o 52
53 92289180 1 Spring Ressort Feder Molla Resorte At 53
54 92289164 1 Body Corps Aufbau Corpo Cuerpo e Y 3 f: 54
55 92289271 1 Reverse Catch Accrochage arriére Sperr Riegel Arresto invertito Pestillo de reverso —:’L‘wﬁ:& 55
56 92325224 1 Shock Absorber . Suspension Stobampfer Ammorizzatore Amortiguador h .Zﬂ.‘- 56
57 92289214 3 Washer Rondelle Dichtungsring Rondelia Arandela a 57
58 92293049 1 Nut Ecrou Mutter Dado Tuerca ;“4 58
59 95466421 4 Bolt Boulon Bolzen Bullone Perno :!““" 59
60 92022763 4 Nut Ecrou Mutter Dado Tuerca n ::: 3]
61 92102821 1 Handbrake Frein & main Handbremse Ferno a Mano Freno de mano T 61
82 92102847 1 Bush Bague Buchse Boccola Buje il 62
83 92102839 2 Spacer Entretoise Distanzsock Distanziatore Espaciador '":_'J 63
64 95466439 1 bolt Boulon Bolzen Bullone Perno "J 64
65 92022763 1 Nut Ecrou Mutter Dado Tuerca LY ot e e 65
(66-67) 92173525 2 Wheel + Tyre Assy €ns. rous + pneu Raderund Reifenmontage  Complesso Ruotae Rueda + montaje Ay et {6667
Pneumatico neumatico
66 92441062 1 Wheel Roue Rad Ruota Rueda P 66
67 92454883 1 Tyre Prou Risfen Pneumnatico Neumnatico S a7
68 92280940 53 Setscrew Vis Stellschraube Vite di btocco Tornillo de ajuste bl ot s 68
69 92311695 6 Nut ) Ecrou Mutter Dado Tuerca F 69
{70-73) 92186030 1 Prop Stand Assy Ensemble béquille Prop. Stand Montage Insieme Gamba di Maontaje caballete PR RER PO S {70-73)

{.8.9




Item C.P.N.

TRAILER EQUIPMENT

Qty EQUIPEMENT FAHRWERK-ZUBEHOR EQUIPAGGIAMENTO EQUIPO DE REMOLOUE At Dl
REMORQUE DI TRAINO
70 92040187 1 Prop Stand Béquille Prop. Stand Gamba di sostegno Caballete s el 70
71 92186055 1 Bracket Support Tréger Staffa Soporte s n
72 92186063 1 Pad Tempon Block Cuscino Cojin it 72
73 92186071 1 Handle Poignée Griff Maniglia Mango Ak 73
74 90103185 2 Setscrow Vis Stellscraube Vite di blocco Tornillo de ajuste g st e 74
75 92083658 1 Clamp Plate Flaque de bridage Klemmplatte Piastra di blocco Placa sbrasadera daalalt 2 75
76 92083641 1 Clamp Bride Kiammer Reggetta Abrasadera ihdti 76
77 90103185 2 Setscrew Vis Stellschraube Vite di blocco Tornillo de ajuste LT PO P 77
78 92329341 2 Washer Rondealle Dichtungsting Rondella Arandela =L 78
79 92304575 2 Nut Ecrou Mutter Dado Tuerca FN 79

f.8.10




USE ONLY GENUINE INGERSOLL-RAND SPARE PARTS

N'UTILISER QUE LES VERITABLES PIECES DETACHEES INGERSOLL-HAND
NUR ORIGINAL INGERSOLL-RAND ERSATZTEILE VERWENDEN

USARE SOLO RICAMBI GENUINI INGERSOLL-RAND

USE SOLAMENTE REPUESTOS GENUINOS INGERSOLL-RAND
Lo K1) - g it LA i Jad gzt



Item C.P.N,

FASTENERS

FERMOIRS

BEFESTIGUNGEN

DISPOSITIV?
DI CHIUSURA

FIJADORES

A 92398130
B 92398114
c 92368687
D 92473586
E 92473594
F 90141078
G 92304518
H 92304666
! 92304609
J 92148014
K 90103854
L 92304682
M 92304344
N 92304666
0 92280981
P 92304674
Q 92271915
R 92340306
S 92304583
T 92304492
u 92281369
A 92304641
w 92184365
X 92304658
Y 92304500
z 92398106
AA 92398122
AB 92328309
AC 92304567

MB x 20 Whizlock
Screw

MB Nut Whiztite

MG x 12 Taptite Screw

M10 x 25 Whizlock
Screw

M10 Nut Whiztite

MB x 25 Setscrew

M8 Nut

M8 Lockwasher
M3 Washer

M12 x 65 Bolt
M12 Nut

M12 Lockwasher

M8 x 20 Setscrew

M8 Lockwasher
M10 x 30 Setscrew
M10 Lockwasher
3/16 x 1/2 Rivet

M5 x 16 Pan Head
Setscrew

M5 Washer

M5 Nut

6/32 x 1/2 Rivet

Lockwasher

MS x 12 Setscrew
Countersunk

M6 Lockwasher

M6 Nut

M6 Nut Whiztite

M6 x 20 Whizlock
Screw

M10 x 35 Saetscrew

M10 Selflocking Nut

Vis Whizlock M8 x 20

Ecrou Whiztite M8
Vis Taptite M6 x 12

Vis Whizlock M10 x 25

Ecrou M10
Vis M8 x 26

Ecrou M8

Rondelle blogueuse M8
Rondelle M8

Boulon M12 x 65

Ecrou M12

Rondelle bloqueuse M12

Vis M8 x 20
Rondelle bloqueuss M8

Vis M10 x 30

Rondeile bloquause M10

Vis & téte crouse M5 x 16

Rivet 3/16 x 1/2

Rondetlle M5

Ecrou M5

Rivet 5/32 x 1/2

Rondelle blogquause

Vis & téte fraisée de
M5 x 12

Rondelle bloqueuse M6

Ecrou M6

Ecrou Whiztite M6
Vis Whizlock M6 x 20
Vis M10 x 35

Ecrou auto-bloquant M10

M8 x 20 zentrifugale
Arsretierschraube

M8 Schraubenmutter

M6 x 12 Gewindaschraube

M10 x 25 zentrifugale
Arretierschraube

M10 Mutter

M8x 25 Feststellschraube

M8 Mutter

MB8 Sicherungsscheibe
M8 Dichtungsring

M12 x 65 Bolzen

M12 Mutter

M12 Sicherungsscheibe

M8 x 20 Fesstellschraube
M8 Sicherungsscheibe
M10 x 30 Festsllschraube

M10 Sicherungsscheibe

3/16 x 1/2 Niet

MS x 16 Zylinderschraube

M5 Dichtungsring

M5 Mutter

6/32 x 1/2 Niet

Sicherungsscheibe

M5 x 12 Festellschraube,
eingelassen

MB& Sicherungsscheibe

MG Mutter
MG Schraubenmutter
M6 x 20 Arretierschraube

M10x 35 Feststellschraube

M10 selbstfeststallende
Mutter

Vite di fermo M8 x 20

Dado di blocco M8
Vite “taptite’ M6 x 12

Vite di fermo M10 x 26

Dado M10
Vite d'arresto M8 x 25

Dado M8

Rondala di blocco M8
Rondella M8

Bullone M12 x 65

Dado M12

Rondella di blocco M12

Vite d'arresto M8 x 20
Rondella di blocco M8
Vite d'arresto M10 x 30
Rondella di blocco M10
Rivetto 3/16 x 1/2

Vite d"arresto a testa
tronco-conicamb x 16

Rondetla M5

Dado M5

Rivetto 5/32 x 1/2

Rondella di blocco

Vite d"arresto a testa
conica M5 x 12

Rondella di blocco M6

Dado M6

Dado di blocco M6
Vite di fermo M6 x 20
Vite d"arresto M10 x 35

Dado autobloccante M10

Tormillo Whizlock
M8 x 20

TuercaWhiztite M8

Tomillo Taptite
MB x 12

Tornillo Whizlock
M10x 25

‘Fuerca M10

Tornillo de ajuste
M8 x 25

Tuerca M8

Arandela de seguridad M8

Arandela MB

Pemo M12 x 65

Tuerca M12

Arandala de seguridad
M12

Tornillo de ajuste
M8 x 20

Arandela de seguridad
M3

Tormillo de ajuste
M10 x 30

Arandela de seguridad
M10

Remache 3/16 x 1/2

Tornillo de ajuste de
cabeza de cono
achatado M5 x 16

Arandela M5

Tuerca M5

Remache 5/32 x 1/2

Arandela de seguridad

Tornillo de ajuste
avellanado M5 x 12

Arandela de seguridad
M6

Tuerca M6

Tuerca Whiztite MG

Tornillo Whizlock
M6 x 20

Tornillo de ajuste
M10x 35

Tuerca de cierre
automdético M1Q

Vexaptddu, dn

Af'ICA'U"a_J ‘J’.;J
Ve e

Yexde pllyluy 4o

V. ‘.'r U)“
YoxA ri ‘__J_J,;___-;JL‘_,

Al s
Ar'v‘-\g.-‘iﬂ.i

RLLAR RN N DA P
VYl Yyrne

VY el S 00

ToxA plidphe i e
Al f81 350

LR KOS PR PPN g5t B
Ve ot Al 380

e ha

rl dxady s ‘_—ai’-_ \-J".l‘ ;..,-.L)L._.A
Yixa

a ‘.I 5l
LRy
et fer dals
|-l$.:-l FaH

AR L E T PN PRCHL 5 OO

3 sl S
1 ‘.I d}-_d
Tty Yees

YoxUp Sy g

roxd s plidibe oot e

Vel YIS L s

w] om

0O 2 2 CFR“—IO Tm

=] o

o

S<cH®

PN X

7.9.0



ttem

C.P.N, FASTENERS FERMOIRS BEFESTIGUNGEN DISPOSITIVI FIJADORES
DI CHIUSURA
AD 95478483 5/8 x 3/4 Shoulder Bolt Boulon A épaulement 5/8 x 3/4 Ansatzbolzen Bullone 5/8 x 3/4 Perno de tope 5/8 x 3/4 I A s AD
AE 92472638 M10 x 20 Whizlock Vis Whizlock M10 x 20 M10 x 20 zentrifugale Vite di fermo M10 x 20 Tornillo Whizlock Yoxda g, i AE
Screw Asratierschraube M10 x 20
AG 92184811 M6 x 12 Whizlock Screw  Vis Whizlock M6 x 12 M6 x 12 zentrifugale Vite di fermo M6 x 12 Tomillo Whizlock (AR R WL AP AG
Arretierschraube MB x12 )
AH 92271576 3/8 Nut Ecrou 3/8 3/8 Mutter Dado 3/8 Tuerca 3/8 iy AH
Al 92304450 W12 x 50 Setscrew Vis M12 x 50 M12 x 50 Feststellschraube  Vits d'arresto M12x 50  Tomillo de ajuste CXE R PPN P 3 S Al
M12 x 50
AJ 92075340 M12 Locknut Ecrou M12 M12 Arretierschraube Controdado M12 Contratuerca M12 VY ) s AJ
AK 92176718 M12 x 20 Setscrew Vis M12 x 20 M12 x 20 Feststellschraube Vite d’arresto M12 x 20  Tomillo de ajuste YAV el e o s AK
M12 x 20
AL 92273226 5/16 Unc Philidas Nut Ecrou Philidas Unc de 5/6 Unc. Philidas Mutter Dado 5/16 Unc ‘Philidas’  Tuerca Unc. Philidas *fir el s AL
5/18 516
AM 95470993 3/8 Shoulder Boit Bouton & épaulement de 3/8 Ansatzbolzen Bullone 3/8 Pernc de tope 3/8 a S St AM
3/8
AN 92274828 1/4 Unf Nut Ecrou Unf de 1/4 1/4 Unf. Mutter Dado 1/4 Unf Tuarca Unf 1/4 o O g e AN
AQ 95209367 1/4 Unc Lockwasher Rondelle bloqueuse Unc  1/4 Inc. Sicherungsscheibe  Rondella di fermo Arandela de seguridad W e O pleeS1 3805 AD
da 1/4 1/4 Une Unc. 1/4
AP 95775037 1/4 x 1/2 x 1 Shoulider Boulon & épaulement de 1/4 x 1/2 x 1 Ansatzbolzen Bullone 1/4 x 1/2x 1 Pemo de tope Yoty s e AP
Bolt 14x1/2x1 ) 174 %12 x1
AQ 95064655 1/4 Unc Stesl Washer Rondslle en acier Unc de  1/4 Unc. Metalldichtungs-  Rondella d’acciaio Arandela de acero Unc i e g 3N K0 AQ
1/4 ring 1/4 Une 1/4 ’
AR 95076733 No 10 Unc Nut Ecrou Unc No. 10 No. 10 Unc. Mutter Dado 10 Unc. Tuerca Unc No. 10 Veod) ool pilpes AR
AS 92472638 M10 x 20 Whizlock Vis Whizlock M10 x 20 M10 x 20 zentrifugale Vite di fermo M10 x 20 Torillo Whizlock Yoy 'r! delps fm AS
Screw ‘ Arretierschraube M10 x 20
AT 92304401 M10 x 25 Setscrew Vis M10 x 25 M10 x 25 Feststelischraube Vite d’arresto M10 x 26 Tomillo de ajuste M10 x Yoxye ol e tple o s AT
25
AU 92304591 M6 Washer, . Rondelle M6 ME Dichtungsring Rondelfa MG Arandela M6 3l L AU
AV 92398627 M12 x 30mm Whizlock Vis Whizlock M12 x 30 mm zentrifugale Vite di fermo Tornilto Whizlock P TAT AL AV
Screw M12 x 30 mm Arretierschraube M12x 30 mm M12 x 30 mm )
AW 92398643 M12 Whiztite Nut Ecrou Whiztite M12 M12 Schraubsnmutter Dado di fermo M12 Tuerca Whiztite M12 VYt s dypame AW
AX 35279025 M8 x 20 Taptite Taptite M8 x 20 M8 x 20 Gewindeschraube Vite "taptite’ M8 x 20 Taptite MB x 20 YoxApl ool istan AX
AY 95200267 3/4 Unc x 3" Setscrew Vis Unc 3/4 Unc x 3" 3/4 Unc. x 3" Festell- Vite d'arresto 3/4 Unc x Tornilo de ajuste T e O T e Sl e AY
schraube 3" 3/4 Unc x 3" ioy
AZ 35273937 Snubber Washer 83 Rondelle bloqueuse 83 Dichtungsring fiir Reibungs- Rondella di blocco; dia. Arandela amortiguadora X AT g it s 350 AZ
O/D x 201/D 0/D x 20 1/D stoRdimpfar Auben(l est. 83 x dia. int. 20 83 0/0x 201/D Yo Jsialt aalt
x inneny 20
BA 95069597 Washer Large 3/8""Unc  Granda rondslle Unc de Grac;léer lli)ichtungsring Rondella larga; 3/8" Unc  Arandels grande 3/8" o Ny im g Tai S L BA
3/8 " Unc. Unc oo
BB 92271667 Nut 3/4” Unc Aerotight  gcrey Aerotight Unc de Mutter 3/4" Unc, Aerotight Dado 3/4'* Unc, tipe Tuerca Aerotight b e gt (1t BB
o34 ‘Aarotight’ 3/4" Unc T
8C 92304674 M10 Lockwasher Rondelle blogueuse M10  M10 Sicherungsscheibe Rondella di farmo M10 Arandala de seguridad Vol plsal il BC

M10

{.9.1




BD 92341973 MB x 25 Setscrew Vis MG x 25 M6 x 25 Feststellschraube  Vite d'arresto M6 x 25 Tornillo de ajuste Yo sl e ol e s BD
M6 x 25
BE 92304393 M10 x 20 Setscrew Vis M10 x 20 M10 x 20 Feststellschraube Vite d’arresto M10 x 20 Tomillo de ajuste LIS ECRPLN N PRCHL 3 B BE
M10 x 20
BF 95104683 Screw 3/4” x 3% Unc Vis Unc 3/4' x 3-1/2 Schraube 3/4" x 3-1/2Unc.  Vite 3/4"' x 3-1/2 Unc Tornillo 3/4"" x 3-1/2 Nutoptfrrion™h fo BF
Unc -
B8G 95081808 3/4" Lockwasher Rondelle bloqueuse de 3/4" Sicherungsscheibe Rondelta di fermo 3/4 * Arandela de seguridad o T St S0 BG
314 3/4"
BH 92304336 M8 x 16 Setscrew Vis M8 x 16 M8 x 16 Feststelischraube  Vite d’arresto M8 x 16 Tornillo de ajuste VAl e e s e BH
M8 x 16
B 35311463 M10 x 30 Capscrew Vis M10 x 30 M10 x 30 kopfschraube Vite a testa cilindrica Tornillo de cabeza ol ala bl e 3]
M10 x 30 M10 x 30 ‘
BJ 92329283 M10 Washer Rondelte M1Q M10 Dichtungsting Rondella M10 Arandela M10 Vel asls BJ
BK 92359355 Bolt M10 x 76 Boulon M10 x 756 Bolzen M10 x 75 Bullone M10 x 75 Perno M10 x 75 Voxt e al s BK
BL 95763588 10— Uncx 1/2 Setscrew Vis 10 — Une x 1/2 10 - Unc, x 1/2 Feststell- Vite d'arresto 10 Unc Tarnillo de ajuste PR PVIN IERNUN PUCI 5 N 8L
’ schraube x1/2 10 Unc. x 1/2 e
BM 92329119 Nut Thin Ecrou mince Mutter, dinn Dado sottile Tuarca de pequefia altura P am
BN 92367663 M16 x 35 Setscrew Vis M16 x 36 M16 x 36 Feststellschraube Vite d'arresto M16 x 35 Tornillo de ajuste Taxiipl yJ_Juc‘ﬂsJL.d 8N
M16 x 35
:10] 35285584 M12 x 25 Capscrew VisM12 x 25 M12 x 25 kipfschraube Vite a testa cilindrica Tomillo de cabeza LTTIL JE TR NP e BO
M12 x 25 M12 x 25 tT
B8P 92472679 M5 x 12 Setscrew Vis M5 x 12 MG x 12 Feststellschraube  Vite d'arresto M5 x 12 Tornillo de ajusts LTI R VI Y BP
M5 x 12
8Q 92131135 5/32 Rivet Rivet 5/32 5/32 Niet Rivetto 5/32 Remache 5/32 el BQ
BR 35288422 M8 x 80 Bolt Boulon M8 x 80 M8 x 80 Bolzen Bullone M8 x 80 Perno M8 x 80 ArA s e 8R
BS 92488733 M8 x 70 Bolt Boulon M8 x 70 M8 x 70 Bolzen Bullone M8 x 70 Perno M8 x 70 voxA et ke e BS
BT 92142926 M8 x 75 Bolt Boulon M8 x 76 M8 x 75 Bolzen Bullone M8 x 75 Perno M8 x 75 vora el il e BT
-1V 92304351 MB x 30 Setscrew Vis M8 x 30 M8 x 30 Faststelischraube Vit d’arresto M8 x 30 Tornillo de ajuste LT PR PRI 5 P au
M8 x 30
BV 92304443 M12 x 40 Screw Ecrou M12 x 40 M12 x 40 Skt-Schraube Vite T.E. M12 x 40 Tornillo M12 x 40 o S A BV
aw 92329341 M12 Washer Rondelle M12 M12 Dichtungsring Rondella M12 Arandela M12 RETPTIV BW
BX 92304526 M10 Nut Ecrou M10 M10 Mutter Dado M10 Tuerca M10 BX
BY 90141078 M10 x 20 SKT. HD Screw SKT.HDEcrouM10x20 M10 x 20 SKT. HD. SKT. HD Vite T.E. SKT. HD Tornillo S BY
Skt-Schraube M10 x 20 M10 x 25 .
CA 92092022 M10 x 20 SKT. HD Screw SKT.HDEcrouM10x20  M10 x 20 SKT. HD SKT. HD Vite T.E. SKT. HD Tornillo oS CA
Skt-Schraube M10 x 20 M10 x 20 i
cB 95081790 M10 x 25 SKT. HD Screw SKT.HD EcrouM10x 25 M10 x 25 SKT. HD SKT. HD Vite T.E. SKT. HD Tornillo S cB
Skt-Schraube M10 x 25 M10 x 25
cc 92664929 Rivet Assy Rivet Montage Rivet Montage Rivetto Complesso Remache Montaje ferics, irget cc
cD 92075340 Nut Ecrou Mutter Dado Tuerca -
CE 92465590 Setscrew Vis Anschlagschraube Vite di fermo Tormillo de ajuste Yy cD
CF 90103185 M12 x 30 Setscrew Vis M12 x 30 M12 x 30 Anschlag- Vite di fermo M12 x 20 Tomillo de ajuste H<H CE
schraube M12 x 30 e phe o s CF
CcG 92304575 Nut Ecrou Mutter Dado Tuerca Fyae CG
CH 92391382 Washer Rondelle Dichtungsring Rondella Arandela Lx CH
7 INGERSOLLRAND
® 9 L 2




Item C.P.N,

Ci 92182138

CcJ 92394733
CK 92359751

M10 x 30 Whizlock
Screw

M8 Nut Grip

M8 x 12 Setscrew

Whizlock vis

Ecrou
Vis

Zentrifugalschraube

Mutter
Kopfschraube

Vite di bloccante
Whizlock

Dado

Vite de fermo

Tornilio Whizlock

Tuerca
Tornillo de ajuste

vox Ve e S cl
VYA Tl b, CJ
LAkl 3 LS CK

[.9.3

INGERSOLLRAND




ftem C.P.N. Qty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN- b po pb) padt ch-i
PARTS AND MAINTEN- RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS ¥ KITS DE igal ey
ANCE/SERVICE KITS  KITS D’ENTRETIEN INSPEKTIONS SATZE  DE SERVIZIO MANTENIMIENTO - Rk /)
- 920618924 - Filter Service Kit Kit entretien du filtre Service-Satz Filter Corredo di manutenzione  Kit servicio filtro ot b L i -
1 92147453 2 Element Air Elément air Luftetement Elemento aria compressa Elemento aire ghl ale 1
2 92118678 1 Element Qil Elément huile 0! Element Elemento, olio Elemento aceite Sl e 2
3 35292358 1 Element Qil Elément huile 0l Element Elemento, olio Elemento aceite e 3
4 35292366 1 Element Fuel Elément combustible Kraftstoff Elemant Elemento, carburante Elemento combustible sl 4
- 92654015 - Basic Spares Set Jeu de rechange de Grundsatz Ersatzteile Complesso base di pessi Juego basico de Lalurt o 3 -
base di ricambio repuestos '
1 92549815 1 Gasket Set Jeu de joint Dichtungssatz Insieme di guarnizioni Juego juntas S e 1
2 92147453 2 Element Air Elément air Element Luft Elemento, aria compressa  Elemento aire chudl e 2
3 92118678 1 Element Qit Elément huile Element I Elemento, olio Elemento aceite e 3
4 35202368 1 Element O Eiément huile Element OI Elemento, olio Elemento aceite S Y e 4
5 35202366 1 Element Fuel Elément combustibte Element Kraftstoff Elementa, carburante Elemento combustible P s 5
6 35326461 1 Belt Courroie Riemen Cinghia Correa e 6
7 92106063 1 Belt Courroie Riemen Cinghia Correa P 7
- 92650423 - Intermediate Spares Jeu de rechange Zwischansatz Insiemne pessi ricambio Jeugo intermedio de boga i b il -
Set intermédiaire Ersatzteile intermedio repuestos
1 92650415 1 Basic Spares Set Jeu de rechange de Grundausstattung- Insieme pezzi di ricambio  Juego basico de Sl L plad 03b 1
base Ersatzteile base repuestos
2 92076173 Relay Relais Relais Rele Reié L 2
3 92120013 1 Cap, Filfer Bouchon, remplissage Filllkappe Bocchettone Tapon de relleno ot A ke 3
4 92077601 1 Element Oil Separator Elément séparateur Element Olabscheider Elemento, separatore olic  Efemento separador M e Lol 4
d’huile aceite
5 92395268 1 Gauge Jauge MeBgerit Indicatore Man bmetro ol 5
6 92086156 1 Switch Temp. Contact temp. Temperaturschalter Interruttore, temperatura interruptor temperatura L4 Al 5]
7 92480177 1 Switch Qil Pressure Contact pression Otdruckschalter Interruttore, pressione Interuptor presibn eyl kA Tl 7
huile dell’olio aceite
8 92549377 1 Silencer Orifice Orifice d'ajustement Miindung-Geréusch- Accessorio per oritizio Montaje oriticio Q318 dmsil 53/ ) s 8
B/D Vaive B.D. démpfer B/D Ventil B/D B/D T
9 35583210 1 Valve Twao Way Soupape 4 deux Durchgangsventil Valvula dos viés Valvula dos vias T a
voies
10 35322379 1 Valve Blowdown Soupape de restriction Abstellventil Valvuia de purga Valvula de purga Sy e plas 10
1" 35355106 1 Heguiator Pressure Régulateur de Druckregler Reguladar presibn Regulador presibn brall L 11
pression
12 92095363 1 Gauge Oil Level Jaunge niveau huile ﬁlgtandsmeﬂ.garét Man bmetro nivel de aceite  Man bmetro nivel de aceite g G s el 12
13 35327105 1 Diagram diaphragme Schema Diaframma Diaframma i W 13
14 92549203 1 Sitencer Orifice Orifice d'ajustement Einstellregler- Accessorio per oritizio Montaje oriticio el (S i e 14
Regulator {Regulateur} Schalldampfer {Regolators) (Regulador)

® 9.4

INGERSOLLRAND




Item  C.P.N, Qty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN. Lz oo gt Sleddt alad
PARTS AND MAINTEN. RECOMMANDEES ET TEILE WARTUNGS- UND CONSIGLIATI KIT DADOS Y KITS DE itgal Juotiey
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO . el [leall
42650431 - Major Spares Set Jeu de rechanga Haupt-Erastzeilsatz Insierme pezzi di ricambio  Jeugo principal de _._,_n e
majeur principale repuestos o
1 92650423 1 Intermediate Spares Set Jeu de rechange Erasatzeilpackung mittel Insieme pezzi di ricambio  Jeugo intermedio de ey b alad il 1
intermédiaire intermedio repuestos
2 35287838 3 Mount Monture Trager Supporto Armadura e gl i 7
3 92058320 1 Circuit Board Panneau de circuit * Leiterplatte Piastra circuitale Tabla de circuito Lol 3
4 92098300 1 Muffler Silencieux Schallddampfer Silenziatore Silenciador de escape ;‘;mﬁ,__,j 4
5 92064120 1 Tailpipe Tuyau d’echappement Auspuffrohr Tubo di scarico Tubo de excape Zall oS 5
arriére
6 92071299 1 Cylinder Air .Cylindre d'air Luftzylinder Cilindro aria compressa Cilindro aire [ ST 6
7 92078054 1 Valve Safety Soupape de sécurité Sicherheitsventil Valvola, sicurezza Vélvula de seguirdad ekt Gl el 7
8 92294461 3 Valve Hand Soupape manuelie Handventit Valvola, azionamento a Véivula de mano Sl el 8
mane
9 92306901 1 Hourmeter Compteur d’heures Betriebsstundenzahler Contaore Cuentshoras Gk plas 9
10 92079573 1 Cylinder Air Cylindre dair Luftzylinder Cilindro aria compressa Cilindro aire el shae 10
1 92086719 1 Switch Starter Contract démarreur Anlaftschalter Interruttore d’'avviamento  Interruptor motor de eladt 3§ ot 1
arranque
12 92075530 1 Key Clavette Schliissel Chiave Llave Jatah i 12
13 92101054 1 Valve Check Soupapa de retenue Riickschlagventit Verifica valvole Valvula verificacipbn i 13
14 35318161 1 Spring MP.V, Ressort de soupapa de Feder M.P.V, Malla V.M.P. Resorte M.P.V. s s 14
) pression minimum
15 92169630 1 Ball Joint Joint & bille Kugeigelenk " Giunto sferico - Rétula g Al 15
16 35318708 1 Thermostat Thermostat Thermostat Termostato Termostato oA Siloy 16
17 35288448 1 Ball Bilte Kugel Sfera Bola i 17
18 35289040 1 Spring Ressort Feder Mofla Resorte iy 5 18
19 92268051 1 Restriction Indicator Indicateur Beschrianksanzeiger Indicatore di restrizione Indicadar restriccion b 19
20 92419290 1 Restriction Indicator Indicateur Beschrénksanzeiger Indicatore di restrizione Indicador restriccibn Al 23 20
21 92147842 1 Valve Vaccuator Soupape & vide Vakunventil Valvola di scarico Valvula Vacuator 't,'m s 21
22 92147511 1 Valve Vaccuator Soupape & vide Vakunventil Valvola di scarico Vélvula Vaccuator 'C_'_;H L 22

«9.5

INGERSOLLRAND




Item C.P.N. Qty RECOMMENDED SPARE PIECES DE RECHANGE EMPFOHLENE ERSATZ- SERIE DE RICAMBI REPUESTOS RECOMEN- b o s AT ch"
PARTS AND MAINTEN- RECOMMANDEESET TEILE WARTUNGS- UND CONSIGLIATI KT DADOS Y KITS DE ityol oy
ANCE/SERVICE KITS KITS D'ENTRETIEN INSPEKTIONS SATZE DE SERVIZIO MANTENIMIENTO cead fGLadl
1 92548815 1 Complete Gasket Set Pouchette de joint Compt Dichtungssatz Komplett Serie Compl. di Jeugo completo de juntas Ll e il 1
Guarnizioni
2 35295005 1 Gasket Joint Dichtung Guarnizione Junta [ 2
3 35294610 1 Gasket Valve Shutoff Joint, Soupape ¥ Arrét Absperrventil Dichtung Guarnizione, Viv. Junta, Cierre valvula plivall cbli TS 3
D Huile intercettazione o
4 35288943 1 Gasket, Check Valve Joint, Clapat Schiherungsventi! Guarnizione, Viv. di Non Junta, V 8lvula de control TS e et 4
5 35366392 1 Seal, Qil Joint, D’Etanchéité Dichtung Paraolio, Kompr. Retenedor, aceite M ad "‘*L’ 5
6 95482220 2 O-Ring Joint Torique Oldichtung O-Ring Junta térica o i 6
7 35596451 1 Gasket, Rear Brg. Hsg. Joint, Boiter Roult.Arr'  O-Ring Guarnizione, Coperch. Junta, Carter cojinete A ot o 7
Post, posterior .
8 35556477 1 Gasket, Gear Case Joint, Carter de Rotor Hinteres Lagergehause Guarnizione, Junta, Caje de engranajes A B s 8
Dichtung Incasteliatura ' .
9 35679598 2 Gasket, Oil Temp. Valve Joint, Valve de Dichtung-Getrigbekasten ~ Guamnizione Valvols Junta, Vilvula temp, S i e Bt 9
Températ Huile By-Pass Otio aceite R
10 35288414 1 Gasket, Valve Caver Joint, Viv. By.Pass Dichtung- Guarnizione, Vlv By-Pass  Junta, Tapa valvula plaat cllar et 10
Couvercle Oltemperaturventil Olio o
11 35584242 1 Gasket, By-Pass Valve Joint, Viv. By.Pass de Dichtung- Guarnizione, Viv. By-Pass  Junta, Valvula desvib I e ap 1
Temp. Ventilabdeckung Olio
12 95086559 2 0O-Ring Min. Pressure Viv Joint Torigue, Soupapa Dichtung- O-Ring Viv. di Min. Press  Junta térica, Valvula W bnali plee il 12
Min. de press. Umgehungsventit presidbn mihima
13 35294628 1 Gasket, Min, Pressure Vv Joint, Soupape Min, Unterdruckventil O-Ring Guarnizione, Vlv. di Min.  Junta, VAlvula presibn GV Ll g L 13
de Pres Dichtung- Press. mifima
14 35279942 1 O-Ring Joint Torigue Unterdruckventil 0O-Ring Junta torica R 14
15 35293760 1 (Gasket, Engine Exhaust Joint, Systeme Q-Ring Guarnizione, Silenzatore Junta, Escape motor H el palall 15
Echappment Dichtung-Matorauspuff di Scarico
16 95358024 1 O-Ring Joint Torique 0-Ring O-Ring Junta torica Ll 16
17 35334960 1 Gasket Joint Dichtung Guarnizione Junta F. 17
18 35588607 1 Gaskaet - Piston Hausing Joint, Piston Dichtung-Kolbengehséuse  Guarnizione, Pistone Junta, Céarter piston RN 18
19 92290162 1 Seat Joint, d’etancheite Dichtung Tenuta Sello e il 19
20 92085413 2 O-Ring Joint torique 0O-Ring Anello di Tenutaa ‘'O’ Junta torica il 20
2t 92095421 2 O-Ring Joint torique O-Ring Anello di Tenuta a "0* Junta torica wle 214
22 92338945 1 Seal Joint d'etancheite Dichtung Tenuta Sello Tate Gals 22
23 92078088 1 Gasket Joint Dichtung Guarnizione Junta H 23
24 92065366 1 Seal Joint d’etancheite Dichtung Tenuta Sello T Gale 24
25 92293661 1 Seal Joint d’etancheite Dichtung Tenuta Selio e il 25
26 92083427 1 Seal Joint d’etancheite Dichtung Tenuta Setlo Angie ik 26
27 92651157 2 Gasket Jaint Dichtung Guamizione Junta it 27

[ ] 9.6

INGERSOLLRAND




	

